<> SCARAB

FAYAT GROUP

y

MINOR ROAD SWEEPER

ILLUSTRATED PARTS CATALOGUE






SCARAB Minor 3

FAYAT GROUP

ILLUSTRATED PARTS CATALOGUE

Minor
with CAN bus 3 Control System

Manual SCAZ039375
Version: 2.6.15........ 16th February 2021

To download the latest version visit our website

Scarab Sweepers Limited
Pattenden Lane - Marden - Kent TN12 9QD, UK
T: +44 (0)1622 831 006

E: scarab@scarab.fayat.com - W: scarab-sweepers.com

Registered in England No. 18923459 - VAT No. GB 374 5002 68
Registered Office: Pattenden Lane, Marden, Tonbridge, Kent TN12 9QD, UK

Manual Number SCAZ039375 2.6.15 / EQOE Foreword


http://www.scarab-sweepers.com

4 Minor

Important Notice To Users
This manual is published by the Technical Publications Department of Scarab Sweepers Limited and every effort is made to ensure that
the information it contains is correct at the time of publication. Due to a policy of continuous development, however, the Company

reserves the right to alter the specification and to supply when so altered without reference to illustrations and descriptions in this
manual.

Parts depicted or mentioned in this manual may or may not be fitted to your particular road sweeper due to various options that may
or may not have been selected and does not therefore infer that the part should be fitted to your particular road sweeper or is missing.
If in doubt then please contact the Scarab Parts Department for clarification.

It is imperative that the correct model is fully identified when procuring replacement parts for your Scarab Sweeper. To avoid
unnecessary confusion and delays caused by incorrectly ordered parts, please refer to the Vehicle Serial Number (CE) Plate and take
note of the vehicle’s number.

The Serial Number Plate is
located on the rear of the cab
low down on the right hand
side of the vehicle.

The example shown here is for
guidance only.

o Scarab Road Surface Scarab Sweepers Limited O
Cleaner Pattenden Lane, Marden,
" Tonbridge, Kent.
www.scarab-sweepers.com TRA2 9GD, England.

Type ’

Serial Number

o Year of Manufacture e

This information must accompany every parts order to help ensure that the correct parts are supplied.

Foreword Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor 5

FAYAT GROUP

How To Use This Illustrated Parts Catalogue

Introduction

This Illustrated Parts Catalogue has been organised to facilitate ease of use when identifying and procuring replacement parts for the
Scarab Sweeper.

The information content has been arranged in a logical manner by creating a number of separate sections, each dealing with a specific
aspect or sub-system of the machine, complete with its own table of contents. Where relevant, cross-references from one section to
another have been included to enable the user to quickly navigate to the information that gives the required level of detail.

Using the Parts Lists

The breakdown structure within each parts list reflects the inter-relationship of the various components in an assembly.
The order of information (L to R) is: Iltem/Part No./Quantity/Description.

The first item on a parts list, is the description of the main assembly in question, is shown in bold, thus:
Description of Main Assembly

The succeeding parts generally fallinto two categories, namely attaching partsi.e. bolts, screws, nuts, washers etc. or breakdown parts
i.e. assemblies/sub assemblies and/or piece parts.

Item Numbers

Item numbers are used to cross-refer items from the parts lists to their associated illustrations and vice-versa, except for, attaching

parts.
If the illustration of an item is superfluous, then the item number will be listed as not illustrated:- NI.

Part Numbers

Not every item will have a part number associated with it because it might be an assembly that is broken down into it components
elsewhere or there might be different versions of that item described elsewhere.

Quantities

When a parts quantity has been marked with AR then this means as required, for example hose lengths may differ slightly due to the
route taken, or you may have one or more of a given part then the quantity will be as required due to the quantity of said part that is
fitted to a particular sweeper configuration.

PDF Version

The PDF version of this manual has been created to open like you would the real manual with two pages per view, so do not click the
one page per view button otherwise it makes it harder to read. It will include bookmarks to each chapter and links to other sections
from components that are also referenced elsewhere to make navigation throughout the manual easier.

Manual Number SCAZ039375 2.6.15 / EQOE Foreword



6 Minor

Warranty Statement

1. Scarab Sweepers Limited (hereinafter referred to as the Company) warrants that (subject to the other provisions of the published
Terms and Conditions of Sale - available upon request) upon delivery and for a period of 12 months from the date of actual delivery,
or 2,000 running hours from the date of actual delivery whichever is sooner, the Goods correspond with their specification at the
time of delivery, and will be free from defects in materials and workmanship.

2. The Company does not warrant the condition or quality of any used Goods supplied to the Customer, or to the engine fitted in the
Scarab Minor Sweeper or to any other component not manufactured by the Company and any such warranty claims must be
submitted to the manufacturer of that component, or their locally appointed agent.

3. The Company shall not be liable for a breach of any of the warranties in condition 1 unless the Customer gives written notice of the
defect to the Company, and (if the defect is as a result of damage in transit) to the carrier, within 7 days of the time when the
Customer discovers or ought to have discovered the defect.

4. The Company shall not be liable for a breach of any of the warranties in condition 1 if the Customer makes any further use of such
Goods after giving such notice, the defect arises because the Customer failed to follow the Company's oral or written instructions
as to the storage, installation, commissioning, use or maintenance of the Goods or (if there are none) good trade practice, or the
Customer alters or repairs such Goods without the written consent of the Company, or uses non genuine parts to effect a repair.

5. The following consumable items listed are excluded from the Company warranty:

all fuel oils,

antifreeze,

all brush link pivots and bushes,

wander hoses, suction nozzles,

body inlet ducts, wearing plates,

high pressure water pump piston seals and valves,
door seals,

inlet seals,

batteries,

tyres,

all brushes,

lift cables,

rubber skirts,

suction nozzle wheels,

flap trunking,

deflectors,

screens flaps or blanking plates,

water pump diaphragm valves and water jets,
all filter strainers and elements,

windows,

glass mirrors,

light bulbs,

fuses,

brake lining pads,

auxiliary drive belts and any other part normally regarded as consumable.

6. Any parts replaced under the terms of this warranty will be covered by the unexpired portion of this warranty.

7. Subject to conditions 3 and 4, if any of the Goods do not conform with any of the warranties in condition 1 the Company shall at
its option repair or replace such Goods (or the defective part) or refund the price of such Goods at the pro rata Contract rate
provided that, if the Company so requests, the Customer shall, at the Customer's expense, remove the defective Goods or part of
such Goods and return the Goods or the part of such Goods which is defective to the Company. Parts replaced under warranty will
be delivered by the Company FOB port of exportation.

8. If the Company complies with the terms contained in this statement it shall have no further liability for a breach of any of the
warranties in condition 1 in respect of such Goods.

9. Norepresentative or agent of Scarab Sweepers Limited has the authority to add or to vary these Warranty Conditions except with
the Company's official confirmation in writing from Scarab Sweepers Limited, head office in Marden Kent, England.

For further information, please refer to the Company’s Terms & Conditions of Sale. In the event of conflict between this Warranty
Statement and the Company’s Terms & Conditions of Sale the latter will prevail.

Foreword Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor 7

Table Of Contents

Description Page
ENgiNe SYS oM L oo e e e e e e e e e 11
BN giNe . .o e e e e e e 12
ENgING SN OIS . .ottt e e e e e e e e 12
ENgiNe Belt COVEIS . . oottt et e et e e 14
Cooler and INtErCOOlEr . ... 16
General ArrangemMENt . ... e e e e 16
Exhaust, Cooling and INterCo0ler . ... it e e e e e e 18
General ArrangemMENt . ..ot e e e e e e 18
AIr Cleaner ComMPONENES . . o\ttt et e ettt e e ettt e e e e 20
FUBL SY S M o e e e e e 22
DrIVE lINE L e e e e 25
Drive line - General ArrangemeEnt ... ... .ttt e e 26
Drive MoOtor ASSEMDIY ..o e e e 28
Prop Shaft General Arrangement . ... oot e e e e e 30
Rear AXIe AsSEmMIDIY . ..o 32
FPW Drive Axle Assembly . ... e e e e e e 34
FPW Drive Axle, AXle CompPONENtS . ...ttt et ettt ettt e et et e e 36
FPW Drive Axle, GearboxX CompPONnENtS . . ...ttt et ettt et et et et et e e e 38
CRasSiS ottt e 41
Chassis General ArrangemMENt . ... ittt ettt e et e e e 42
Chassis General ArrangemMENt .. ..ottt ettt e e e e e e 44
Chassis General ArrangemMENT . ... .ttt ittt e e e e e e 46
Rear Lights, Bumper and Brackets (April 2013 - 0N) ... ..ottt e e 48
Bumper Conversion (April 2013 - 0N) ... oottt 48
Gantry General Arrangement . . ...ttt e e e e e 50
Gantry General Arrangement . . ..ottt e e e 52
Front Mud Flap Assembly . ... e e e e e e e e 54
Rear Mudguard Assembly .. ... e e e e e 54
Front SUSpPeNnsion Assembly ... ... . e e e 56
ReEar SUSPENSION ASSEMIDIY . .\ttt e e e e e e e e 58
Front Axle Steering/HuUb Arrangement . ... .. i i e e 60
LHD from June 2011, RHD from August 2003 ... .. . ittt it ittt ettt et et et ettt 60
StEEIING ANTaN M Nt . . oottt ittt e e e e e e e e e 62
LHD from June 2011, RHD from August 2013 ... .. .. ittt ittt ettt et et et ettt 62
Front Axle Steering/Hub Arrangement .. ... ... i e e 64
LHD Pre June 2011, RHD Pre August 2003 .. ... e ettt et et et 64
Front Axle Steering/HUb Arrangement . ... .. i i e e 66
LHD Pre June 2011, RHD Pre AUugUSt 2003 ... . et e et e e e e et e 66
StEEIING ArTaN M Nt . . o oottt ittt e e e e e e e e e 68
LHD Pre June 2011, RHD Pre August 2003 .. ... i e e et e e e et e et et 68
Teal Hand Wash Basin Assem by ... ... o e e e et et e et e e e e 70
Brakes and Related EQUIPMENt .. ... o e e 73
Braking System - General Arrangement .. ... .ttt e e 74
Brake Pedal Assembly . ..o e e e e e 74
Front Brake Caliper . ... e e e e e e e 76
Rear Brake Arrangement . ... .. it e e 76
Hand Brake Assem by .. ... e e e e e e 78
Cab CoMPONENES . . ot e e 81
Cab External Components and Associated Parts . ......... i i e e e 82
Cab External Components and Associated Parts . ... e e e e e 84
Cab Interior and Associated Parts . ... ...ttt e e 86
Cab Interior and AssoCiated Parts . ... ...ttt e e e 88

Manual Number SCAZ039375 2.6.15 / EQOE Table Of Contents



Cab Interior and Associated Parts ... ... o e 90
Steering Column ASSEmMDIY . ... o e 92
Cab Safety Latch Assembly . ... .. e 94
Cab Locking Assembly . ... ..o e e e 94
Hydraulically Assisted Cab Tilt . ... ... e et e e e e e e e e 96
Hydraulically Assisted Cab Tilt - Circuit Components . ... .. i i e e et et e et e e 98
Cab Heater and Optional Air Conditioning Arrangement .. ... .. it i e ettt et 100
Air Conditioning Compressor ArrangemMENt . .. .. ittt ettt e et e e e 100
Air Conditioning Condenser/Radiator Arrangement . ... ... oottt et e ettt 102
Sweeping and SUCLION SYStEM . . ... i e e e 105
Wide Sweep Arrangement - Left Hand Single Sweep Machines . ... ... ... .. . . i, 106
Wide Sweep Arrangement - Right Hand Single Sweep Machines . ......... ... .. i, 108
Wide Sweep Arrangement - Dual Sweep Machines . ... ..ot e e e e e e 110
Wide Sweep Lifting Arrangement . ... . it e 112
Front Brush Arrangement . . ...t e e e 114
Front Brush Swing Out and Fixed Arrangement .. ... ...ttt et et et e 116
Side Brush Arrangement . . ... e e 118
Side Brush SWing OUt Arrangement . . . ..o u ittt et e et e e e e 120
SuCtion NOzZzIe ArrangemMENt . ... ottt e e 122
Suction Nozzle Lifting Arrangement . ... .. i e e e e e 124
Standard Wander Hose Assembly ... ... it e e et e e e 124
Overhead Boom Arrangement . ... u ittt ettt et ettt e e e e e 126
Hopper and Related EQUIpPMeENt . ... oot i e e et e et et et e et e e e e e 129
Hopper - General Arrangement ... ... it e e e e 130
Hopper Rear - General Arrangement . . ..ottt e it et e e e e e e 132
Rear Door - General Arrangement . . ...ttt e e e e 134
Internal Hopper ComMPONENtS . ..ttt e e e e ettt e e et e et e et e e 136
SUCHION Fan AsSem by . ... i e 136
Auto Blanking Main Assembly . ... ... i e e 138
Standard Wander Hose Assembly . ... .. . i e e e 140
Wander Hose Manual Blanking Assembly .. .. ... i e e 140
Overhead Boom Arrangement . .. ...ttt ettt et e e 142
Hi-Tip Hopper and Associated CompPONeNtS .. ...ttt ittt ettt et et et et e et 144
Hydraulically Operated Rear Door Arrangement .. ...ttt et e et e et e ettt e e s 146
Washing and DUSt SUPPIESSION .ottt ittt et e ettt et et e e et e et e 149
Water Tank ArrangemENnt . ... ot e e e 150
Hydrant Filler Kit and Mounting [tems .. ... . i i e e e et e e e e e 152
Low Pressure Water PUMpP Assembly . ... i i i e e e e 154
Water Valve Arrangement .. ..o ittt e e e e e e e e e e 154
Low Pressure Water Filter Assembly . .. ... . 156
6 Nozzle Low Pressure Spray Bar Assembly .. ... . i e e 156
3 Nozzle Low Pressure Spray Bar Assembly .. ... . i e 156
Low Pressure Water Spray Jet, Frontand Side Brush . . .. ... .. i i e 158
Low Pressure Water Spray Jet, FIXed Ty pe ... ..ottt e e e e e e 158
High Pressure Water PUMpP - Arrangement . . ..ottt ettt et et et et e e 160
High Pressure Water PUmp - CoOmMPONENtS . ..ottt it et et et ettt ettt et ettt ienaas 162
High Pressure Water Hose End Stowage Arrangement . ... ... ittt et et ettt e 164
Detergent Feed Valve (Hand LancCe) . ...ttt e e et e et et et e et e 164
Detergent Bottle and Feed Valve (Water BOOM) . ... ...ttt e et et et et e et 164
Fan Wash Assist Arrangement . .. ..ottt ettt e e ettt e e e e e 166
High Pressure Spray System - LayoUt . ... ..ottt i it e e et e ettt e e e 168
Automatic Hose Reel - CoOmMPONENtS .. ..ottt e e et et e et e e e e e 168
High Pressure Water BoOm Arrangement ... ...ttt et et et et et e et et et 170
High Pressure Front Spray Bar Assembly . .. ..ot e e e e e 172
High Pressure Front Spray Bar MOUNt .. ... i e e e e et et e e e e e 172
Hydraulic SYStemS . ..o e e e 175

Table Of Contents Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor 9

FAYAT GROUP

Main Control Valve Block (Hydraforce) . ...t e e e e et e et 176
Brush Control Valve Block (Hydraforce) . ... e e e e e e e 178
Main Control Valve Block (pre Hydraforce) ...........o i et e e e 180
Brush Control Valve Block (pre Hydraforce) . ... e e e e 182
Front Brush “Stop When Raised” Valve Components .. ...... ...ttt 182
Transmission PUMp Assembly . ... . . e e 184
Suction Fan Pump Assembly . . ... o e e e 186
Suction Fan Valve Block Assembly (Hydraforce) . ... .. o e e e e e 186
Suction Fan Motor Assembly . ... .o e e 188
Gear PUMP ASSEMDIY ..o e e e 190
Complete Transmission Assembly . ... .. . e e e e 190
Radiator/Cooler AsSembly . ... .. i e 192
Manifold Assembly . ... e 192
il Tank Assembly . ... e e 194
Suction Filter Assembly (Chassis Mounted) . ......... it et et ettt 194
Power Steering Regulator Valve . . ... i e e e e e e 196
Power Steering Regulator Valve (Hydraforce) ........ ... e e e 196
High Pressure Water PUmMp Drive MOtor . .. ..ot i e et e e et e e e e e et 196
Wide SWEEP Brush MOtOr . ..o e et et et e e e e 198
SIdE/Front Brush MOtOr . ..o vttt e e e e e e e e e e e e e e e 198
Ram - SUCLION NOzZzle Lift ..ot e e e et et et et e e e e e 200
Ram - SUCtioN NOzZzle Tilt .. oo e e e e e e e e e e e 200
Ram - Wide SWeep Lift . ... e e e e 200
Ram - Front Brush Lift . ... e e e 202
Ram - Front Brush SWing QUL .. ..o ot e e e e e e e et e e et et e e 202
Ram - Side Brush Lift ... .ot e e e e e e 202
Ram - Side Brush SWing OUt ... ...t it e i ettt e et et et e e e e 202
Ram - Hopper Lift . e e e e 204
Ram - AULO BlanKing .. ..ot e e e 204
Ram - Rear Door OpPen/CloSe . ...ttt ettt e e et e e e e e 204
Ram - Cab Lift ASSiSt ..ottt e e e e e e e 204
Rear Door Flow Valve and Pressure Control Assembly (Hydraforce) ......... ... .. . ... 206
Rear Door Check Valve (Hydraforce) . ...t e e e e e e e e e e e e 206
Rear Door Flow Valve and Pressure Control Assembly .. ... . i i e e 208
Rear Door Check Valve . ... o e e e e e e e e e 208
Auto Blanking Valve Single Sweep Assembly .. ... i e 210
Auto Blanking Valve Dual Sweep Assembly ... ... e 210
Sl PIPES oot e e e 212
Rubber Hoses - LH Sweep Machings Only ... ... i e e et e e e e e e e e 212
Rubber Hoses - RH Sweep Machines Only . ... . i e et et e et et et e 213
Rubber Hoses - Dual Sweep Machines Only . ...t e e e e e e e 213
Rubber Hoses - Common to LH, RH and Dual Sweep Machines ........... .. i, 213
Electrical System ... i e e e 215
Electrical Components - Cab . ... it e 216
Fuse Panel Assembly and Associated Parts . ...ttt i i e e e e e 218
NOOE A o e e e e 220
NOOE 7 o e e e e 220
NOAE 8 ot e e e e e e 220
Electrical - Wiring LOOMS . ...ttt e e e et e et e e e e e 222
Electrical - In Cab . .o e e e e 223
Electrical - SWItCRES . oot e e e e e 223
Electrical - Gantry/Chassis/HOP Pl . ...ttt ettt e et e e e e e e e e e 223
Electrical - Head, Rear and Marker Lamps ... ...t e e it e et et et e e e 224
Electrical - Work Lamps, Beacons and Light Bars . ... i et e e e e 224
Labels and Decals .. ... e e e 225
Safety, Warning & Information Labelsand Decals . ........... i i e e e e e 226

Manual Number SCAZ039375 2.6.15 / EQOE Table Of Contents



10 Minor

Street Wash EqUIpmMENt .. .. o it et e e e 229
Street Wash Spray Bar Arrangement . ... ...ttt ettt e e e e e 230
Street Wash Control Valve Assembly ... ... . e e e e e 232
Street Wash Diverting Control Valve Assembly . ... . . i e e e 234
Street Wash Spray Bar Control JoysticK . ... ..ottt i e e e 234
Street Wash Water Bag Arrangement . .. ...ttt et e et et et et e e 236

Table Of Contents Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor 11
Engine System

Assembly/Description Page
BN iNe o e e e e e e e e e e 12
ENgIiNE SENSOIS ..t e e e e e 12
ENGing Belt COVerS . ..ottt e e e e e e e 14
Cooler and INtErCOOIEr . . .. e e e e e e e 16
GeNeral ArTan e mM BN, « ottt e e e e 16
Exhaust, Cooling and INterCo0ler. . . .. oo i e e 18
GeNeral ArTan e M BN, .« .ttt e e e 18
AQr Cleaner ComMPONENES .. oottt ittt ettt et e et et e e e 20
FUBL Sy S M L o Lot e e e 22

Manual Number SCAZ039375 2.6.15 / E&OE Engine System



12

Item Part Number

2~

OCoo~NOOULLDEWN

=
= O

12
NI
NI
NI
NI
NI
NI
13
14
15
16
17
NI

18
19
20
21
22
23
24
25
NI

037141
037140
032883
032884
025031
033519
033520
033521
034060
034061
037929
034062
034063
033346
033544
032869
034057
034058
034059
032564
033538
036628
026307

034043
034045
034046
034048
034050
034051
037936
034054
034049

Notes:-

*

Engine System

Quantity

PR PRPRRRRPRRPRPRRPRRRPRPRRRRPRRRRRRRERLR

PR R R R R R R R

Minor

Description

Engine General Arrangement *
Engine mount, RH

Engine mount, LH

. Coupling, plastic

.. Hub

. Bell housing

. Starter motor

. Alternator

. . Drive belt, alternator

... Tensioner, alternator belt

. ... Idler pulley, alternator belt tensioner

. Qil filter, complete with O-ring
. Dip stick and tube

. . Dip stick only

. Cover, timing belt

. . Bracket, cover, timing belt
. Cover, rocker box, plastic

. Gasket, rocker box

. Plug, sump drain

.. Washer, sump drain plug

. Gear pump, steering

. Exhaust gasket

. Turbo unit

. Filler cap and O-ring (Qil)

. Fuel injectors

.Beltcovers ... .... ... ... .....

Engine Sensors

Boost-pressure and temperature sensor
Coolant temperature sensor

Crankshaft speed sensor

Rail pressure sensor

Oil-pressure and temperature sensor
Camshaft speed sensor

Water in fuel sensor

Fuel temperature sensor

Fuel injector pump sensor

For information on parts not listed here, please contact the Scarab Parts Department quoting the machine serial number.
The ECU must be matched to the correct serial number prior to shipping from the manufacturer. When procuring a

replacement engine ECU, it is important to quote your engine serial number.

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 13

FAYAT GROUP

Fuel
Filter

High-Pressure Pump

ENGINE - GENERAL ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Engine System



14

Item Part Number

WN -

NI
NI
NI

NI

NI

040859
040858
040857
014025
040863
040864
040865
039932
011011
011092
011093
014681
040856
040868
011001
011091
011091
011071
027715
040860*
039932*

Notes:-

*

Engine System

Quantity

R R R RRRRRRRRRR

>>2>2> >
DT XXX

I

Minor

Description

Engine Belt Covers

Upper cover

. Bracket, upper cover and lifting eye

. Support, upper cover

. . Spacer

Lower cover (without Air Con)

. Bracket, lower cover (wihout Air Con)

. Mount, lower cover (without Air Con)

. . Flex-Loc, anti vibration, fastener, M8 (without Air Con)
... Setscrew, M8 x 25mm (without Air Con)
... Washer, plain, M8 (without Air Con)

. .. Washer, spring, M8 (without Air Con)

. Blanking grommet (without Air Con)
Lower cover (with Air Con)

. Flex-Loc, anti vibration, fastener, M6
Setscrew, M6 x 16mm

Washer, plain, M6

Washer, spring, M6

Nut, M6, Nyloc

Compressorunit . . . . . . . e e e e
. Carrier,compressorunit. . . . .. ... . L o e

. . Flex-Loc, anti vibration, fastener, M8

Page 100
Page 100

If the carrier to be replaced has hank nuts then ensure you ask for the anti vibration fasteners when ordering the carrier.

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 15

FAYAT GROUP

BELT COVERS WITHOUT AIR CON

BELT COVERS WITH AIR CON

ENGINE - BELT COVERS

Manual Number SCAZ039375 2.6.15 / E&OE Engine System



16

Item Part Number

N

O 00 NO UL B

10
11
12

13
NI

14
15
16
17
18
19
20
21

Engine System

037171
020517
020518
011087
011091
011091
001035
033361
034225
003007
033362
033832
012927
028778
032877
011067
011071
032953
030927
005055
011067
011087
011090
011071
033831
033217
032952
032954
032950
012928
013409
036768
011094
011075

Quantity

W ONNRRRRRRNNRRRRPRNNRRPWRRNNRERRNNNERRLR

Minor

Description

Cooler and Intercooler General Arrangement
Radiatorassembly . . . . ... ... ... .....

. Expansion bottle
. Expansion bottle cap
. . Setscrew, M6 x 25mm
.. Washer, M6
.. Washer, spring, M6
. Pipe, rubber, 8mm bore
. Pipe, steel, radiator to thermostat
. Pipe, rubber, radiator to items, 16-18mm
.. Clamp, worm drive, 35-50mm
. Pipe, steel, cooler to water pump
. Pipe, rubber, moulded, intercooler to item 13
.. Clamp, worm drive, 40-55mm
. . Clamp, worm drive, hi-torque, 40-70mm
. Pipe, steel, intercooler LH
. . Setscrew, M6 x 25mm
.. Nut, M6, Nyloc
. Pipe, steel, intercooler RH
. Bracket, pipe support

. P-clip, 50mm

. Setscrew, M6 x 25mm
. . Setscrew, M6 x 30mm
.. Washer, M6
.. Nut, M6, Nyloc
. Pipe, rubber, moulded, intercooler to item 12
. Elbow, rubber, moulded, Intercooler lower pipe
. Pipe, rubber, moulded, intercooler to plenum
. Pipe, rubber, moulded, cooler to thermostat
. Pipe, rubber, moulded, cooler to water pump
.. Clamp, worm drive, 45-60mm
. Anti-vibration mount (Upper)
. Anti-vibration mount (Lower, blue ring)
.. Washer, M10
.. Nut, M10, Nyloc

.................... Page 192

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

17

COOLER AND INTERCOOLER

Manual Number SCAZ039375 2.6.15 / E&OE Engine System



18

Item Part Number

ZNI—‘

oo b~ w

O 00

10
11
12
13
14
NI

15
16
17
18
19
20

21
22
23
24
25

26
27
28

Engine System

037701
037702
037167
010957
002007
034079
032873
011011
011093
032956
010517
010909
010922
010516
011171
001014
033372
039596
011001
011091
034055
006041
006042
006043
006047
037937
011031
037432
037686
037166
036689
033204
011073
037164
037165
036685
011087
011071
011090
000028

Quantity

> >
D ON B -

P RRPRNRLRNNRBR

A

el

NNENNNRRE

A

=

P RPRRRPRRPRPRRLNNRRRLRREAR

Minor

Description

Exhaust, Cooling and Intercooler General Arrangement

DPF low pressure sensor pipe (upper)
DPF low pressure sensor pipe (lower)

. Adaptor, elbow, DPF to sensor
. Pipe, rubber, 6mm bore

. Pipe, rubber, 8mm bore

. DPF sensor

. Bracket, header tank

. . Setscrew, M8 x 25mm

.. Washer, spring, M8

. Elbow, rubber 16/19

.. Clam,p, worm drive, 18-25mm
. Tee,1’4 BSP, galvanised, F/F/F
.. Hose tail,z BSPx % tube

.. Clamp, worm gllrive, 11-16mm
. Elbow, swivel, s BSP, M/F

. Pipe, rubber, 10mm bore
Throttle valve actuator circuit

. Cover, vacuum modulator

.. .Setscrew M6 x 16

.. . Washer M6

. Vacuum modulator

. Tee, s BSP, F/F/F

. Hose tail 1/5” BSP x 4mm tube

. Hose tail 5 BSP x 8mm tube

. Pipe, rubber, 4mm bore
Exhaust silencer

. Setscrew, M10 x 25mm

. Exhaust, stack pipe

. Exhaust, rain cap

. Exhaust, guard

. Exhaust pipe, manifold to silencer

. Silencer clamp
.. Nut, M8, Nyloc

DPF, exhaust mounting bracket (upper)
DPF, exhaust mounting bracket (lower)

DPF sensor cover

. Setscrew, M6 x 25mm
. Nut, M6, Nyloc

. Washer, M6

. Screw, slotted round head, 2BA x1/2”

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

. .

EXHAUST ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE

19

il | To Alternator

THROTTLE VALVE ACTUATOR CIRCUIT

EXHAUST, COOLING & INTERCOOLER

Engine System



20

Item Part Number

OCoo~NOOULLEWN

=
= O

12

13
14
15
16
17

Engine System

025279
011010
011092
037931
037932
037934
037146
012927
037147
037148
036691
003003
036838
037163
011067
011090
011071
011011
011092
011073
036690
037934
025949
002007
010964

Quantity

P R RPRRNRNAMNNRDAMRRRDIMNRRRERRERDDDNR

>
N X

Minor

Description

Air Cleaner Components

Air cleaner, completeassembly . . . .. ... ... ... ... ... ..

. Setscrew, hex head, M8 x 20mm
. Washer, M8
. Pre-air filter
. Main filter
. Air filter indicator
. Hose, rubber, reinforced, air filter evac, upper
. Clamp, worm drive, 40-55mm
. Pipe, stainless steel, air filter evac, centre
. Hose, rubber, reinforced, air filter evac, lower
. Hose, rubber, reinforced, engine air intake, upper
. Clamp, worm drive, 90-100mm
. Pipe, stainless steel, engine air intake, centre
. Support clamp, centre pipe
. . Setscrew, M6 x 20mm
.. Washer, M6
. Nut, M6, nyloc
. . Setscrew, hex head, M8 x 25mm
.. Washer, M8
.. Nut, M8, nyloc
. Hose, rubber, reinforced, engine air intake, lower
. Indicator, air filter
. . Hose tail, 10mm x 1 pitch x 8mm tube
.. Hose, rubber, 8mm bore
... O-clip, 9/16

Per clamp

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 21

FAYAT GROUP

VIEWED FROM REAR OF GANTRY

AIR CLEANER COMPONENTS

Manual Number SCAZ039375 2.6.15 / E&OE Engine System



22

Item Part Number

2a

~ W

NI

(o]

10
NI
11

12

13
14
15
16
17

18

Engine System

018204
032654
036236
032652
032653
032805
022237
013953
011013
034280
011073
013954
000059
011073
000080
010945
011153
033330
025892
034145
010964
037930
011032
011075
032872
011067
011071

033359
010922
011152
032655
011031
011094
011075
038162
038157
002172
002170
002171

Quantity

R R R R NNNNOOOOONIERRRERR R R

A

=

WR RPRRDMDIMNEARNNRPRPNNRLPRNNRN

Minor

Description

Fuel System

Fuel tank assembly (comprises items 2 (or 2a) to 10 + 14)

. Tank, fuel (single sweep machines)

. Tank, fuel, anti-syphon (optional on single sweep machines)

. Sender, fuel level

. . Ring, locking

. . Ring, sealing

. . Harness, electrical, fuel sender unit
. Bracket, mounting, fuel tank

. . Setscrew, M8 x 35mm

. . Spacer

.. Nut, M8, Nyloc

. Strap, fuel tank

. . Screw, socket cap head, M8 x5 0mm
.. Nut, M8, Nyloc

.. Nut,% UNF, Nyloc

. Drain plug, magpetic,% BSP, fuel tank
.. Seal, Dowty,sfs BSP

. Cap assembly, fuel tank

. Cap, locking, fuel tank (optional)

. Hose, fuel, 10mm bore

.. Clip, hose, %6

. Fuel Filter

. . Setscrew, M8 x 30mm

.. Nut, M8, Nyloc

Bracket

. . Setscrew, hex, M6 x 20mm

.. Nut, M6

Injector pump arrangement

. Earth lead " "

. Hose connecto,rl1/4 BSP x %

.. Seal, Dowty1/4 BSP

. Tank, fuel (rear mounted dual sweep machines)

. . Setscrew, M10 x 25mm
.. Washer, M10

.. Nut, M10, Nyloc

. Pre-filter, fuel

. . Hose tail, M14 x 1.5 pitch x 10mm pipe
. Hose tail, banjo elbow, M14 x 1.5 x 10mm pipe

. Hose tail, banjo bolt, M14 x 1.5 pitch
. Washer, copper, M14

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 23

FAYAT GROUP

@ Layout of main components

RH Sweep illustrated + Dual Sweep

FILLER DETAIL

Chassis Side Rail
Reference Only

\@ (part of item 6)

FUEL SYSTEM ARRANGEMENT

@/’ \ rubber Cushion Strip

Manual Number SCAZ039375 2.6.15 / E&OE Engine System



24 Minor

Engine System Manual Number SCAZ039375 2.6.15 / E&OE



§Y§ARAB Minor 25
Drive line

Assembly/Description Page
Drive line - General Arrangement . . .. .. ittt e e e e e 26
Drive MoOtOr ASSEmMDIY . . . e e e e e 28
Prop Shaft General Arrangement .. .. . i it e e e e 30
ReEar AXIE ASSEMDIY. . . oot e e e 32
FPW Drive Axle Assembly. . . ..o i e e e e e e e e e e e 34
FPW Drive Axle, AXle ComMPONENES . ..ottt it e et ettt ettt et et et et e 36
FPW Drive Axle, GearboX COmMPONENTS. . ..ottt ittt ittt ettt et e it e ettt et et ettt e e 38

Manual Number SCAZ039375 2.6.15 / EQOE Drive line



26

Item Part Number

1 024672SE

2 034879

3 034878

4 021730
NI 024516

Drive line

Quantity

Y e )

Minor

Description
Drive line - General Arrangement
Drive motor 51V110 . . . . . . oL e e e Page 28
Prop-shaft . . . . . . . . Page 30
Rearaxleassembly . . . .. . . .. .. . . ... Page 32
Qil filter (suction filter assembly) . . . . . . . . . . . . Page 194
Transmission pumpassembly . . . ... ... ... ... ... . .. . . . ... ... Page 184

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

27

e

UNDERSIDE OF VEHICLE - SHOWING DRIVELINE

DRIVELINE - GENERAL ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Drive line



28

Item Part Number

bk wN

O 00

10
11
12
13
14
15
16
NI
17

18

19

NI
NI
NI
NI
NI

20

024672SE
011137
011139
011265
011234
010517
002073
002001
000036
000025
000039
031320
031321
026179
025410
025040
011171
002014
030529
026033
027238
026032
021329
011031
011075
013955
011031
011075
014747
000025
013439
013518
013523
020577
036458
014693*
000072
011074
011075
044675

Notes:-

*

Quantity

P NNNRRPRRPRPRPRRPRRPPRPAEAAMNDMPMRPRRRPRPRPRPRRPRRPRPRRRORNDERLRNRNDDPR

Minor

Description

Drive Motor Assembly

Drive motor, 51V110-T

. Setscrew, M18 x 50mm

. Nut, M18, Nonc "

. Adaptor, 1% UNFx/ BSP , M/M

. Elbow, hose tail, = %, BSPx% hose
. Clamp, worm drive, 18-25mm

. Test point, % JUNF

. Flange, split, 1

Screw socket cap head, Yo UNC X 1 4

. Bolt, & 8 UNCX12
Washer , spring

. Hose, rubber, transmission, 635mm, REVERSE
. Hose, rubber, transmission, 660mm, FORWARD

. Pulse Pick Up (PPU)
. Connector lead (PPU)

n

. Adaptor, restrlctor No 12, 4 % UNFx% BSP X %2 orlflce

. Elbow, SW|veI BSP, F/F
Adaptor BSP, M/F

. Pressure switch, hydrostatic braking

. Plug, solenoid

. Solenoid and coil, 12 Volt
. Coil, 12 Volt

. .Motor support
. Setscrew, M10 x 25mm
. Nut, M10, Nyloc

. Strut
. Setscrew, M10 x 25mm

. Nut, M10, Nyloc
. .Coupling, (to prop shaf‘t flange)
. Setscrew, hex head, % UNCx1%

. Washer, special

. O-Ring

. O-Ring

. V-Ring, motor

. Seal
. Buffer, rubber
. Setscrew, M10 x 45mm
. Washer, M10, plain
. Nut, M10, Nyloc

. Voltage stabiliser

The rubber buffer is fitted to the right hand side of the motor support, on right hand and dual sweep machines only.

Drive line

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 29

FAYAT GROUP

DRIVE MOTOR ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Drive line



30

Item Part Number

1 034879
011026
011405

2 014747
000078
011405

Drive line

Quantity

O NN N QN

Minor

Description

Prop Shaft General Arrangement

Prop-shaft(blue) . . . .. ... ... ......

. . Setscrew, hex head, 3/8” UNF x 1141" (Prop)
.. Nut, hex,a’s UNF, Nyloc (Prop)

. Coupling, drive mator "

. . Bolt, hex h(,a,ad,sfs UNF x 1% (Prop)

.. Nut, hex,a’s UNF, Nyloc (Prop)

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 31

FAYAT GROUP

UNDERSIDE OF VEHICLE

o PROP-SHAFT GENERAL ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Drive line



32

Item Part Number

OCOoONOOULLE WWNBE

=
= O

12
13
14
15
16
17
18
19
20
21
22
NI

23
24
NI

025573
020162
020164
045888
020165
020166
020167
020169
020168
020206
020214
020215
020216
020218
020220
020221
020222
020223
020224
020226
020180*
020219
020213
020181*
020219
020217
020211
020212
034005

Notes:-

*

The hub and stud assembly includes both the relevant hub and studs.

Drive line

Quantity

NNNNNNNNNRRPRRRRRRRRR

1

P RPONREFPFONREOO®D

>
o

Minor

Description

Rear Axle Assembly

Rear axle assembly complete with hubs, brakes and drums

. Drive flange
. Pinion oil seal

. Pinion oil seal (Front bearing oil seal for FPW axle Part No 042549)

. Pinion oil thrower
. Pinion tail bearing
. . Collapsible spacer
. .. Pinion washer
. . . Pinion locknut
. Rear cover
. Half shaft
. Hub oil thrower
. Hub seal
. Hub bearing, inner
. Hub bearing, outer
.. Locknut, hub inner
... Lock washer
. .. Locknut, hub outer
... Gasket
. ... Bolt, special, half shaft
... Hub and stud assembly, LH
....Hub
.. .. Wheel stud, LH
. .. Hub and stud assembly, RH
....Hub
. ... Wheel stud, RH
. Axle breather
. Drain plug, magnetic
. Packer shim

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 33

FAYAT GROUP

REAR AXLE ASSEMBLY

Manual Number SCAZ039375 2.6.15 / EQOE Drive line



34

Item Part Number

043114
1 042549
042795
043105
014207
014209
014818
014195
011030
011075
034879
011026
000078
011405

w

Drive line

Quantity

Y

A

o PRPRFRPEFRPWEFLM~MI

R

Minor

Description

FPW Drive Axle Assembly

(Can also be Retro fitted to existing machines)
Replacement drive axle assembly complete with following parts
Rear axle Minor (FPW) 5.22:1 ratio, includes hub, brakes and drums
Bracket LAV (2014-ON) (FPW axle)

Brake pipe bracket (FPW axle)

Brake pipe bundy, sf,s (4.76) O/D

Nut, M10, short, % Kunifir

Brake hose adaptor

Pipe clip, single, @5mm

High tensile setscrew M10 x 20mm

Nut, M10, Nyloc

Propshaft . . . . . .

High tensile setscrew, % UNFx1%
3 ”n 1 n

Highstgnsile bolt, 5 UNFx 12

Nut, & UNF P, Nyloc

Spring pad, LH
Spring pad, RH
Damper bracket

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 35

FAYAT GROUP

REAR VIEW

FRONT VIEW

FPW DRIVE AXLE ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Drive line



36

Item Part Number

OCooONOOTULLE WNBE

=
= O

12
13
14
15
16
17
18
19
20
21
22
23
24
25

044943
045159
045158
045162
044991
044989
045129
045156
045128
045002
045161
045160
020199
045157
044990
044943
045131
045165
045264
045166

Notes:-

*

Quantity

NNR R R

24

[EnY
N R =

NNNOODODAONNNNDNN

2

o

NN BN

Minor

Description

FPW Drive Axle, Axle Components
Gearbox motor assembly

Axle tube assembly, right hand

Axle tube assembly, left hand

Oring, ID 136 x 2.5, (1 each side)

Oil seal, 28 x 50 x 7, (1 each side)
Socket cap screw, M10 x 30, (12 each side)

Brake assembly 10" x 2.75", right hand . . . .
Brake assembly 10” x 2.75", lefthand . . . . .

Socket cap screw R UNF, (6 each side)
Oil seal, 380 x 100 x 8, (1 each side)
Abutment ring, (1 each side)

Bearing, 60 x 895 x 27, (1 each side)
Wheel hub M/C, (1 each side)

Bearing, 60 x 895 x 23, (1 each side)
Adjusting nut, M60 x 2

Wheel stud, right hand

Wheel stud, left hand

Brake drum, (1 eachside) . . . . ... ... ..

Hub gasket, (1 each side)
Countersunk screw M8 x 20, (1 each side)
Socket cap screw, M10 x 30, (10 each side)

Drive shaft assembly, (1 each side), includes items 23, 24 and 25

Circlip, 38 external, (2 each side)
Drive flange, (1 each side)
Blanking disk, (1 each side)

Drive shaft, is comprised of items 22, 23, 24 and 25. If just the shaft is required the please contact Scarab Parts Department.

Drive line

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

37

FPW AXLE, AXLE COMPONENTS

Manual Number SCAZ039375 2.6.15 / E&OE Drive line



38

Item Part Number

OCooONOOTULLE WNBE

=
= O

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

045921

045923
045571
045924
045572
045558
045559
045925

045557
045922
045556

045930

045926
045927

045929
045928

Drive line

Quantity

R R 0OWOWWONRRRRRRROIOOARRRRRERRRRRRRRR

1

[e)]

NNENNENDN

Minor

Description

FPW Drive Axle, Gearbox Components

Gearbox case

Gearbox lid

Socket cap screws, M10 x 25
Hypoid pinion and crown wheel
Breather assembly

Nilos ring 33209AV

Bearing, 40 x 100 x 38.25
Bearing spacer

Bearing, $1.625" x 3.375" x 1.1875"
Qil seal, viton twin lip, 60 x 90 x 10
Oring ID 105 x 2.5

Shim pack

Locking collar

Socket cap screw, M8 x 35
Drive flange

Heavy washer, M24

Thin Nyloc nut, M24

Level plug

Copper washer

Drain plug assembly, " BSP
Locking ring

Taper roller 2.25" x $3.6125" x 0.826"
Bolt M10 x 100

V5 12 washer

Spring washer M10

Plain nut M10

Differential case male
Differential case female

Bolt M12 x 35

Differential pinion gear

Cone thrust washer

Differential spider (2 gears)
Side gear

Thrust washer

Lock tab

Manual Number SCAZ039375 2.6.15 / E&OE



39

Minor

SCARAB

FAYAT GROUP

®

FPW AXLE, GEARBOX COMPONENTS

Drive line

Manual Number SCAZ039375 2.6.15 / E&OE



40

Drive line

Minor

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 41

FAYAT GROUP

Chassis

Assembly/Description Page
Chassis General ArrangemENt . . .. oottt e e e e 42
Chassis General Arrangement . . ... ..o e e e e 44
Chassis General ArrangemeNt . . ... ..o i i et e e e e e 46
Rear Lights, Bumper and Brackets (April 2013 - 0N) ...ttt e et e e 48
Bumper Conversion (April 2003 - 0N . ..ottt e 48
Gantry General ArrangemeNnt . ... ..ot e e 50
Gantry General ArrangemeNt . ... . it e 52
Front Mud Flap Assembly . ..o e e e e 54
Rear Mudguard Assembly . . ..o e e e e 54
Front SUSPeNnSioN ASSEmMlY . ...t e e e 56
Rear SUSPENSION ASSEMIY. . ... e e 58
Front Axle Steering/Hub Arrangement. . . ... o it e e e e 60

LHD from June 2011, RHD from AUgUSt 2013 ... ...ttt ittt ettt e et et et et e 60
StEErING ArTaN M Nt . . oo e e e e e 62

LHD from June 2011, RHD from AUgUSt 2003 . ... .ttt e e e e e et et e e 62
Front Axle Steering/Hub Arrangement. . . ...ttt e e e e 64

LHD PreJune 2011, RHD Pre August 2003 . ... .t e et e et et e e e et 64
Front Axle Steering/Hub Arrangement. . . ... o it e e 66

LHD PreJune 2011, RHD Pre August 2003 . ... . e e e et et e e e e e e et 66
StEErING ArTaNgemM Nt . . o e e e e e 68

LHD Pre June 2011, RHD Pre August 2003 . ... . e e e et et et et e e 68
Teal Hand Wash Basin Assem by . . ... o i it ettt e et et et it ettt e e e e 70

Manual Number SCAZ039375 2.6.15 / EQOE Chassis



42

Item Part Number

NI

10

11
12

13

14

15
16
NI
NI

17

18
NI

19
NI

013498
011031
011075
013662
027734
027731
011011
011073
013426
022320
022321
011010
011073
014845
011075
036403
000052
0001551
013465
011011
011073
013402
013404
011032
011075
011640
014001
000050
000005
013996
000050
000005
033232
011010
011073
028786
033017*
033018*
028785
011414
011073
011757
011001
011073
032562
032563
011011
011073
023346
023347
011031
011043
011073

Notes:-

*

Quantity

AP NNRFPRPRPOOFRFEPNNRERPRERPNNRPRPENNENNEPEDEPAEAENPWWRERNNNNNNENRPEDMRPRPPEPPRPOONDNDDDOOORE

Minor

Description

Chassis General Arrangement
Bumper, front

. Setscrew, M10 x 25mm

. Nut, M10, Nyloc

.. Bush

Cab pivot bracket

. Bush (brass bush insert 027732)

. . Setscrew, M8 x 25mm

.. Nut, M8, Nyloc

Footplate

Step, LH

Step, RH

. Setscrew, M8 x 20mm

. Nut, M8, Nyloc

Pocket, cab prop (always fitted nearside)
. Nut, M10, Nyloc

. Cab prop guide

. . Setscrew, M5 x 16mm

.. Nut, M5, Nyloc

Hopper guide

. Setscrew, hex head, M8 x 25mm

. Nut, M8, Nyloc

Mudguard

. Bracket, mudguard

. . Setscrew, M10 x 30mm

.. Nut, M10, Nyloc

Pin, hopperhinge . . . . . . . ... ... Page 130
. Bush (pair) "

. . Screw, slotted round head, 2BA x %

.. Nut, 2BA, Nyloc

. Bush (pair) "

. . Screw, slotted round head, 2BA x %

.. Nut, 2BA, Nyloc

Handbrake abutment . . . . . . . . ... .. ... ... Page 78
. Setscrew, M8 x 20mm

. Nut, M8, Nyloc

Rear bumper, under run

. Bracket, rear bumper, LH

. Bracket, rear bumper, RH

. End cap, rear bumper

.. Coach bolt, M8 x 30mm

.. Nut, M8, Nyloc

Hopper safety prop pocket (always fitted nearside) . . . ... ... ... ... .... Page 130
. Setscrew, M8 x 25mm

. Nut, M8, Nyloc

Bracket, cab support, LH

Bracket, cab support, RH

. Setscrew, M8 x 25mm

. Nut, M8, Nyloc

Bracket, wide sweeptow, LH . . . . . . . .. ... Page 106
Bracket, wide sweeptow, RH . . . . . . . . . . . ... ... Page 106
. Setscrew, M10 x 25mm

. Bolt, M10 x 70mm

. Nut, M8, Nyloc

For machines built after April 2013 see Page 48.

Chassis

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 43

FAYAT GROUP

CHASSIS GENERAL ARRANGEMENT (DUAL SWEEP SHOWN)

Manual Number SCAZ039375 2.6.15 / E&OE Chassis



44

Item Part Number

20

21
NI

22
23

24
25

26
27
NI
28

NI
NI

29
30
31

NI
NI

32
NI
NI
NI
NI

013853
011011
011073
033267
014398
011071
010545
013426
011073
021640
011599
011031
011075
034948
013418
011011
011012
011073
032035
032038*
032036*
032037*
011012*
011013*
011010*
011073*
011032*
011034*
011075*
014835
013938
011125
013998**
013999**
012934**
011010
011073
033758
033759
011052
011077
011011
011073
032655
032654
031244
024106
024107
011011
011073

Notes:-

*

* %

Quantity

R R WR R BA~DR

)
QD =
o N SF O

DO R0

= = =
OB NNRRLRNRERO

NNRPRRRRPRNNDAMDMNRPRPRNDMRPRRPRREARRENERLR

Minor

Description

Chassis General Arrangement - Continued
Bracket, wide sweep lift, LH/RH . . . . . . . . . .. . . . . .. . e Page 112
. Setscrew, M8 x 25mm
. Nut, M8, Nyloc
Cover, LH drive
Cover, RH drive
. Nut, M6 Nyloc
. Titanfast
. Screw, pan head, M8 x 20mm
. Nut, M8, Nyloc
Chassis rail
Hopper ram trunnions
. Setscrew, M10 x 25mm
. Nut, M10, Nyloc
Cross member (rear front)
Cross member (rear middle)
. Setscrew, M8 x 20mm
. Setscrew, M8 x 30mm
. Nut, M8, Nyloc
Cross member (rear back) *
. Bracket
. Bracket, LH
. Bracket, RH
. Setscrew, M8 x 30mm
. Setscrew, M8 x 35mm
. . Setscrew, M8 x 20mm
. Nut, hex, M8 Nyloc
.. Setscrew, M10 x 30mm
. . Setscrew, M10 x 40mm
.. Nut, M10, Nyloc
Cross member (front)
Label, load apportioning valve (LAV)
. Rivet, blind, 3.2mm x 10mm
Bracket, rear light cluster, LH
Bracket, rear light cluster, RH
Bracket, number plate
. Setscrew, hex head, M8 x 20mm
. Nut, M8, Nyloc
Bracket, steeringbox, RH . . . . . . . . . ... Page 62, 68
Bracket, steeringbox, LH . . . . . . . . . ... e Page 62, 68
. Setscrew, M12 x 30mm
. Nut, M12, Nyloc
. Setscrew, M8 x 25mm
. Nut, M8, Nyloc
Tank, fuel (dual sweep vehiclesonly) . . ... ... ... ... ... . ... ... .... Page 22
Tank, fuel (single sweep vehiclesonly) . . ... ... ... ... ... .......... Page 22
Cover, fuel tank (dual sweep vehicles only)
. Clamp, fuel tank cover, Inner
. Clamp, fuel tank cover, outer
. Setscrew, hex head, M8 x 25mm
. Nut, M8, Nyloc

Rear cross member kit - Order Part No. 032039 .
For machines built after April 2013 see Page 48.

Chassis

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 45

FAYAT GROUP

CHASSIS GENERAL ARRANGEMENT (DUAL SWEEP SHOWN)

Manual Number SCAZ039375 2.6.15 / E&OE Chassis



46 Minor

Item Part Number Quantity Description

Chassis General Arrangement - Continued

33 032627 1 Bracket, hopper raise sensor

34 039762 1 Bracket, hopper raise sensor, alternate, (Not Hi-Tip models)

35 032627 1 . Hopperraisesensor . . . . . . . . e e e e e Page 223

36 039374 1 . Mounting bracket for Node 08, Compact Module CR2031

37 040070 1 .. Cover, Node 08

38 038214 1 .. Node 08, Compact Module CR2031 . . . . . . . . . . . . i i i it it Page 220
000422 3 . .. Bolt, socket head, M5 x 25mm, black

39 014748 1 Brake load apportioningvalve (LAV) . . . . . . . . . . ... ... ... . L Page 74

Chassis Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor a7

FAYAT GROUP

CHASSIS GENERAL ARRANGEMENT (DUAL SWEEP SHOWN)

Manual Number SCAZ039375 2.6.15 / E&OE Chassis



48

Item

2~

ZUooZ2ZuprwN

NI

Item

w N -

Z

NI
NI
NI

Part Number

039955

038560
037246
039956
038561

038678
028786
028785
011414
011092
011073
005075
004544

Part Number

041490
041492
041493
011484
000133
000309
000134
004193
004201
004202
041491

Chassis

Quantity

NNNNRNRRRRRRR

>
N XD

Quantity

NNNR R R R

A

o)

= NN

Minor

Description

Rear Lights, Bumper and Brackets (April 2013 - on)

Bracket, rear light and bumper, LH

Bracket, rear light, left hand (1.6 Hi-Tip) . . . . . . . . . . . . . . .. Page 144
Rear light cluster, LH . . . . . . . . . . . e e Page 224
Number plate bracket

Bracket, light and bumper, RH

Rear light cluster, RH . . . . . . . . . . . e Page 224
Bracket, rear light, right hand (1.6 Hi-Tip) . . . . . . ... ... ... ... ... .... Page 144
Reversing light

Bumper, under run

. End cap, rear bumper

.. Coach bolt, M8 x 30mm

.. Washer, M8

.. Nut, M8, Nyloc

. Double sided tape

Tail light bulb, 12V 1I0WSE245 . . . . . . . . . . . . ... Page 224

Description

Bumper Conversion (April 2013 - on)
Bracket, rear light and bumper, LH
. Number plate support bracket
. Number plate lamp
... Number plate bulb
.. Bolt, M4 x 40mm
.. Washer M4
.. Nut, M4
... Twin core cable
... Pozilock terminal
... Pozi lock cover
Bracket, rear light and bumper, RH

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 49

FAYAT GROUP

///\\/

REAR LIGHTS, BUMPER AND BRACKETS (APRIL 2013 - ON)

BUMPER CONVERSION (APRIL 2013 - ON)

Manual Number SCAZ039375 2.6.15 / EQOE Chassis



50 Minor

Item Part Number Quantity Description

Gantry General Arrangement

1 033760 1 Gantry frame LH leg
2 037144 1 Gantry frame RH leg
011031 8 . Setscrew, M10 x 25mm
036454 8 . Safety washer, Schnorr
027156 8 . Spacer, hex, M10
3 038889 1 . Gantry shelf
011031 7 . . Setscrew, M10 x 25mm
011095 7 .. Washer, spring, M10
011074 7 .. Washer, M10
011075 7 . Nut, M10, Nyloc
4 038212 1 . . Earth strip frame
011067 2 ... Setscrew, M6 x 25mm
011090 4 . ... Washer, M6
011071 2 . Nut, M6, Nyloc
5 038677 1 Oiltankassembly . . . . . . . . e Page 194
6 037171 1 Radiatorassembly . . . . . . . ... . Page 16, 192
7 037169 1 Battery 12 Volt 110 Ah
8 014834 1 Cab locking strap
011011 4 . Setscrew, M8 x 25mm
011073 4 . Nut, M8, Nyloc
9 021904 1 . Eye bolt, cab lock
011029 1 . . Screw, socket cap head, M8 x 35mm
10 025279 1 Aircleanerassembly . . . . . . .. Page 20
11 1 CECU enclosure . . .. e e e e e e Page 52
NI 027742 1 . Manifold oiltankfeed . . . . . . . . .. . ... Page 192
12 025148 1 . Manifold oiltankreturn . . . . . . . .. ... .. Page 192
NI 026866 1 Water pump, electric . . . . . . . . .. e Page 154
13 1 Valve block - brushcontrol . . ... ... ... ... .. ... ... . ... ... ... Page 182
14 1 Valve block-maincontrol. . . . .. ... ... ... ... .. Page 180
15 026420 1 Bracket, mounting, LH extension panel, upper rear
011067 1 . Setscrew, M6 x 25mm
011090 4 .Washer, plain, M6
011071 1 . Nut, M6, Nyloc
NI 023231 1 . Receiver (DZUS fastener)
16 026421 1 Bracket, mounting, L H extension panel, upper front
011067 1 . Setscrew, M6 x 25mm
011090 4 . Washer, M6
011071 1 . Nut, M6, Nyloc
026417 1 . Bolt (DZUS fastener)
032229 1 . Washer (DZUS fastener)
023231 1 . Receiver (DZUS fastener)
17 026949 1 Bracket, mounting, LH extension panel, lower front
026417 4 . Bolt (DZUS fastener)
032229 4 . Washer (DZUS fastener)
023231 4 . Receiver (DZUS fastener)
18 026950 1 Bracket, mounting, LH extension panel, lower rear
026417 1 . Bolt (DZUS fastener)
032229 1 . Washer (DZUS fastener)
023231 1 . Receiver (DZUS fastener)
19 037703 1 Radiator partition

Chassis Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor 51

FAYAT GROUP

®
)
52
@
®
@)
D)
@

Viewed From The Front

GANTRY GENERAL ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / EQOE Chassis



52

Item Part Number

20
21

22

23

24

NI

NI

25
26
27

28

29

30

31

32

33

34

35
36

037164
039163
011010
011093
011092
039164
011001
042336
000052
000155
037160
011073
037161
011075
037162
011075
037157
037159
037935*
011087
011090
037158
011075
037153
000105
011093
026417
032229
023231
037151
011030
036454
011075
026417
032229
023231
037152
011030
036454
011075
026417
032229
023231
037150
000105
011093
037165
011010
011093
011092
038885
011011
011092
04069
038214
000422

Notes:-

*

Quantity

WrRrPFRPWOWRPRWWOWWERLRMMNPPNPRPPRPPRPPPRPPDANRPPPPPPARPEPNNNDEAERLPNNRPAEPMNPRPRPPRPNERPENRERPRAARLPPPEPAPRL,PPDPRPAEEAEDPEPE S

Minor

Description

Gantry General Arrangement - Continued
. Bracket, exhaust, upper
.. Node 04 mountingbracket . . . ... ... ... ... ... ... ... ... Page 220
... Setscrew, M8 x 20mm
... Washer, spring, M8
... Washer, M8
..NodeO4coverbracket . . . . . . . .. . .. . ... Page 220
... Setscrew, M6 x 16mm
.. Node 04, Mobile Controller CR0020 (programmed) . . . . . . . ... ... ... Page 220,223
... Setscrew, M5 x 16mm
... Nut, M5, Nyloc
. Water services, hangerplate . . . . .. .. . . . . . .. . ... Page 154
.. Nut, M8, Nyloc
. Bracket, water services, hanger plate, rear
.. Nut, M8, Nyloc
. Bracket, water services, hanger plate, front
.. Nut, M8, Nyloc
. ECU housing
. ECU shelf
L ECU e e e e e e Page 223
... Setscrew, M6 x 25mm
.. . Washer, M6
. Cover, ECU housing
.. Nut, M8, Nyloc
. Bracket, mounting, RH extension panel, upper
. . Screw, socket cap head, M8 x 20mm
.. Washer, spring, M8
. . Bolt (DZUS fastener)
. Washer (DZUS fastener)
. . Receiver (DZUS fastener)
. Bracket, mounting, RH extension panel, lower front
. . Setscrew, M10 x 20mm
.. Washer, Schnorr safety, VS10
.. Nut, M10, Nyloc
. . Bolt (DZUS fastener)
. Washer (DZUS fastener)
. . Receiver (DZUS fastener)
. Bracket, mounting, RH extension panel, lower rear
. . Setscrew, M10 x 20mm
.. Washer, Schnorr safety, VS10
.. Nut, M10, Nyloc
. . Bolt (DZUS fastener)
. Washer (DZUS fastener)
. . Receiver (DZUS fastener)
. Bracket, air filter
. . Screw, socket cap head, M8 x 20mm
.. Washer, spring, M8
. Bracket, exhaust, lower
. . Setscrew, M8 x 20mm
.. Washer, spring, M8
.. Washer, plain, M8
. Mounting plate for Node 07, Compact Module CR2031
. . Setscrew, M8 x 25mm
... Washer, M8
.. Cover, Node 07
.. Node 07, Compact Module CR2031 . . . . . . . . . . . . i Page 220, 223
. .. Bolt, socket head, M5 x 25mm, black

The ECU must be matched to the engine by serial number.

Chassis

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

Minor

Viewed Upside Down From The Rear Of ECU Enclosure

Manual Number SCAZ039375 2.6.15 / E&OE

Viewed From The Rear Of ECU Enclosure

53

GANTRY GENERAL ARRANGEMENT

Chassis



54

Item Part Number

014745
014738
014739
026625
011001
011071
011091

A WN PR

Item Part Number

013402
013404
014162
012954
011010
011073
011766
010502
023275
013506
013507

A WN PR

O 00N WU

Chassis

Quantity

AN, PN

Quantity

b AN

24
24

NN R R R

Minor

Description

Front Mud Flap Assembly
Mud flap

. Bracket, mud flap LH

. Bracket, mud flap RH

. Clamp strip, mud flap

. . Setscrew, M6 x 16mm

.. Nut, M6, Nyloc

.. Washer, spring, M6

Description

Rear Mudguard Assembly
Mudguard (J22)

. Bracket

. Stay mudguard

. Bracket back plate

. . Setscrew, M8 x 20mm

.. Nut, M8, Nyloc

Suction tube blanking plate
. Handle

. Bracket

. Pin, locating

. Linchpin and chain

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 55

FAYAT GROUP

/®

FRONT MUD FLAP ASSEMBLY

REAR MUDGUARD ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Chassis



56

Item Part Number

1 037041
NI 023627
NI 037221
011419
011127
NI 100013
2 013849
034244
011077
3 027671
4 027670
011073
011092
011073
5 027668
6 100134
011077
7 100035
011055
011096
011077
8 014639
NI 023343
000162
000163
000164
000315
9 013755
011053
011077
10

Chassis

Quantity

P NN NPRPOPRPRERRNDDONMNNNDENERBAADBENNNDDBEAENDDERAEEDN

Minor

Description

Front Suspension Assembly

Leaf spring, front

. Spring bush (before November 2012)
. Poly bush kit (from November 2012)
.. Bolt, M14 x 110mm

.. Nut, M14

. Bush,

. Shackle, front spring

.. Bolt, M12 x 110mm

.. Nut, M12

. Clamp, stabiliser bar

. Clamp bush, rubber

. . Setscrew, M8 x 25mm

.. Washer, M8

.. Nut, M8

. Stabiliser bar

. Drop link

.. Nut, M12

. Shock absorber

.. Bolt, M12 x 65mm

.. Washer, M12

.. Nut, M12

. Top plate

. Packer (fitted to near- side only)

.. Bolt, M14 x 110mm (used without packer)
.. Bolt, M14 x 120mm (used with packer)
.. Nut, M14

. . Screw, socket cap head, M10 x 90mm (leaf spring centre near-side only)

. Rubber Aeon hollow spring
. . Setscrew, M12 x 35mm
.. Nut, M12

..Axlebeam . .. . ... .. .

.................... Page 60, 64

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

Minor

/

Manual Number SCAZ039375 2.6.15 / E&OE

I

57

FRONT SUSPENSION & ASSOCIATED PARTS

Chassis



58

Item Part Number

NI
NI
NI
NI

Zw

(o2 IV 2 F -

(o]

10

11

12

13
14
15
16

17
NI
18

NI
NI
NI
19

20

037040
038451
040037
038452
040038
011133
011060
011422
011082
100029
023345
027669
027671
027670
011073
011092
011073
100035
011055
011077
020657
034005
100025
011135
011060
100134
011077
013755
011053
024064
033672
035610
039421
000155
000021
011073
024065
031649
034691
034690
013463
041303
041599
041600
020315
028809
039416

Chassis

Quantity

P BANOONPDE,PRPPEPNNNRERPRPRPRPENNPENOOOPRARNNDBIENNEPEDBNNEPRENNNNNDNNNDNNDNPRE

Minor

Description

Rear Suspension Assembly

Axle assembly,rear . .. . .. . ... ... ... o

Leaf spring, rear
. Spring bush, front eye (before November 2012)
. Poly bush kit, front eye (from November 2012)
. Spring bush, rear eye (before November 2012)
. Poly bush kit, rear eye (from November 2012)
.. Bolt, M16 x 100mm (spring to shackle)
.. Nut, M16
. . Bolt, hex head, M20 x 110mm (spring to chassis)
.. Nut, M20
. Shackle (RH drive vehicles)
. Shackle (replaces 100029 nearside on LH drive vehicles)
. Stabiliser bar
.. Clamp, stabiliser bar
. Clamp bush, rubber
. . Setscrew, M8 x 25mm
.. Washer, M8
.. Nut, M8
. Shock absorber
.. Bolt, M12 x 65mm
.. Nut, M12
. Axle packer
. Packer shim
. U-Bolt
. . Washer, M16
.. Nut, M16
. Drop link
.. Nut, M12
. Bump stop
. . Setscrew, M12 x 35mm

Load sensor, wobble switch (option) . . . . .. ... ... ........

. Bracket, load sensor, (on chassis)
. Adjustable bracket
. . Bracket, mounting, for adjustable bracket (on axle)
... Nut, M6, Nyloc
. . . Setscrew, high tensile, M6 x 40mm
... Nut, M8, Nyloc
. Cable gland
. Wiring loom, load indicator
Road wheel complete with tyre
. Road wheel
. Tyre 195R x 14C
.. Wheel spacer
.. Wheel nut, Left hand thread, 18mm
. Wheel nut, Right hand thread, 18mm
. Flex valve extension (complete)
.. Dust cap
. Bracket, LAV lower mount

Page 223

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 59

FAYAT GROUP

Rear Axle
From Rear

REAR SUSPENSION & ASSOCIATED PARTS

Manual Number SCAZ039375 2.6.15 / E&OE Chassis



60 Minor

Item Part Number Quantity Description

Front Axle Steering/Hub Arrangement
LHD from June 2011, RHD from August 2013

1 038616 1 . Axle beam (2T)
2 038618 1 . Stub axle RH (2T)
3 038617 1 . Stub axle LH (2T)
4 038624* 2 . . King pin (2T)
5 038625%* 2 . . . Cotter pin (2T)
011406* 1 ... Washer, s HP S/Coil
000032* 1 ....Nut,% UNF
6 038623* 4 . . Bush, king pin (2T) "
NI 040422* 2 .. Thrust shim (2T) 0.004
NI 040419* 2 .. Thrust washer (2T) 0.113 |
NI 040421 2 . Thrust washer (2T) 0.129
021634 AR .. Shim 0.046 - 0.050
021635 AR .. Shim 0.051 - 0.055
021636 AR .. Shim 0.056 - 0.060 .
021637 AR .. Shim 0.061 - 0.065 Use as required
021638 AR .. Shim 0.036 - 0.042
021639 AR ... Shim 0.066 - 0.070
7 038626* 2 . Bush, upper, stub axle (2T)
8 038627* 2 . . Bush, lower, stub axle (2T)
9 038648* 4 . . Cover, king pin (2T)
10 038650* 4 . Washer, greasing point (2T)
11  038649* 4 . . . Greasing point (2T)
12 014592 1 . Hub assembly LH
13 014593 1 . Hub assembly RH
14 014594 2 . . Disc front
15 014627 10 ... Stud (hub to disc)
014595 10 ... Nut (hub to disc)
014596 10 . . . Lock washer (Hub to disc)
16  SCAKIT014601 1 . Brake calliperassembly LH . . . . .. ... ... .. ... ... Page 76
17 SCAKIT014602 1 . Brake calliperassemblyRH . . . . . . . .. ... .. ... ... ... Page 76
18 041061 2 . Grease cap
19 014626 2 . Oil seal
20 039759 2 . Locking hub nut
014768 2 . .. Washer, a,>,<Ie D,
021643 2 ... Splitpin% x1%
21 014597 6 .. Wheel stud front LH
NI 028807 6 ... Wheel nut front LH
22 014598 6 .. Wheel stud front RH
NI 028808 6 ... Wheel nut front RH
NI 034690 2 . Road wheel
NI 034691 2 . Road wheel complete with tyre
23 000425 2 .. Screw, socket button head, M10 x 50mm, plated
011074 2 ... Nut, M10
24 038621 1 Trackrod (2T) . . . . o o o e Page 62
25 038622 2 Trackrodarm (2T) . . . . . . . . . . Page 62
26 028180 1 Ball joint, track rod end, RH thread
27 028186 1 Ball joint, track rod end, LH thread
28 038619 1 Steeringarm LHD (2T) . . . . . . . . . . . e Page 62
NI 038620 1 Steeringarm RHD (2T) . . . . . . . . . . . e Page 62
NI 014619 2 Front hub bearing kit
NI 041656* 1 Front axle king pin kit (2T)
Notes:-

* The kit contains the marked components for one side only.

Chassis Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB

FAYAT GROUP

61

Rear @\K
\@ / Front
Left Hand Drive
Viewed From Above

@\i Nf//
@/ —

Right Hand Side Left Hand Side
Viewed From Outside/Front Viewed From Inside/Rear

FRONT AXLE (STEERING AND HUBS)

Manual Number SCAZ039375 2.6.15 / E&OE Chassis



62 Minor

Item Part Number Quantity Description

Steering Arrangement *
LHD from June 2011, RHD from August 2013

1 033056 1 Steering box, LH drive vehicles
2 033759 1 . Bracket, mounting, steering box, LH
3 033861 1 . Support, steering box, LH
NI 033057 1 . Steering box, right hand drive
NI 033758 1 . Bracket, mounting, steering box, RH
NI 033862 1 . Support, steering box, RH
4 033058 2 . Drop arm
5 028187 2 . Drag link (complete with ball joints)
6 028186 2 . Ball joint, front, left hand thread (drop link end)
031926 2 . Nut, ball joint locking, left hand thread
031925 AR . Washer, locking
7 028180 2 . Ball joint, rear, right hand thread (steering arm end)
031924 2 . Nut, ball joint locking, left hand thread
031925 AR . Washer, locking
8 038619 1 . Steering arm LHD (2T)
NI 038620 1 . Steering arm RHD (2T)
021628 1 . . Key, Woodruff
038541 2 .. Nut,% UNF, Nyloc
032696 1 .. Washer, special
9 038621 1 . Track rod (2T)
10 028180 1 . Ball joint, right hand thread (right hand front wheel side)
11 028186 1 . Ball joint, left hand thread (left hand front wheel side)
12 038622 2 Track rod arm (2T)
NI 021628 2 . . Key, Woodruff
021629 2 .. Nut,% UNF
Notes:-

* For details relating to the steering wheel and column, please refer to Page 92

Chassis Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor

FAYAT GROUP

Left hand drive example illustrated. On
right hand drive vehicles, the steering
box and related components are located
on the opposite side of the vehicle.

v Y

Manual Number SCAZ039375 2.6.15 / E&OE

63

STEERING ARRANGEMENT

Chassis



64

Item Part Number

Z o R e

Z 0

NNO U BsD w w

Z

O O

10
10

11
11

12

12

NI
13
14
15

16

17
NI
18

021611
038616*
034673
034672
038618*
038617
021620
038624*
021631
021616
038623*
036773
036772
036774
038627*
036775
021633
021610
038648*
021632
038650*
038650
021622
038625*
021627
021626
021634
021635
021636
021637
021638
021639
038626*
021842

014592
014593
014594
014627
014595
014596
021671
011098
000063
014601
014602
011014
011072

Notes:-

*

Quantity

NNNNNNDAMBREDNDNNNNNDAMBREDIDNNNRPRPRRRRPR

>>2>2>2>>
T XX XIXID

NR PR RPN

10
10
10

NNEFPRPRPP™MDN

LH Drive vehicles only

Chassis

Minor

Description

Front Axle Steering/Hub Arrangement

LHD Pre June 2011, RHD Pre August 2013

Axle beam, LH Drive
Axle beam, RH Drive
. Stub axle, RH
. Stub axle, LH
. Stub axle RH
. Stub axle LH
. Swivel pin
. . Swivel pin
. Circlip
. Bearing, needle roller
. Swivel pin bush
. Plate, lower wear
. Bearing, thrust plate
. Plate, upper wear
. Bearing, thrust complete
. Bearing, thrust plate kit
.. O-ring
. End cap
. End cap "
. Greasing point,1’4 UNF
. Greasing point
. . Greasing point washer
. Cotter pin
. Cotter pin
. . Spring washer
.. Nut, hex,sﬁs UNF
.. Shim 0.046 - 0.050
.. Shim 0.051 - 0.055
.. Shim 0.056 - 0.060
.. Shim 0.061 - 0.065
.. Shim 0.036 - 0.042
.. Shim 0.066 - 0.070
. Shim

Use as required to achieve a
clearance of 0.02mm to 0.08mm

Swivel pin repair kit comprising of items 3 to 10 (RH drive only)

. Steeringbox ... ... ... ... . ...,

. Hub assembly LH

. Hub assembly RH

. . Disc front

... Stud (hub to disc)

... Nut (hub to disc)

. . . Lock washer (Hub to Disc)
. Brake disc shield

.. . Washer, spring,,:ﬁ
.. Bolt,% UNFx>%

. Brake calliper assemblyLH . .. ......
. Brake calliper assemblyRH . . . ... ...

. . Screw, socket button head M8 x 40mm
... Nut, M8

} Stop adjuster

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 65

FAYAT GROUP

Axle &Swivel Repair Kit Parts

Right Hand Side
Viewed From Outside/Front

Left Hand Side
Viewed From Inside/Rear @

FRONT AXLE STEERING/HUB ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Chassis



66 Minor

Item Part Number Quantity Description

Front Axle Steering/Hub Arrangement - Continued
LHD Pre June 2011, RHD Pre August 2013

19 041061 2 .. Grease cap
20 014626 2 .. Oil seal
21 039759 2 .. Locking hub nut
014768 2 ... Washer, a,>l<le D,
021643 2 ... Splitpin’s x1%
NI 014619 2 Front hub bearing kit
22 014597 6 .. Wheel stud front LH
028807 6 ... Nut (per road wheel) 27mm A/F, left hand thread
NI 014598 6 .. Wheel stud front RH
028808 6 .. Nut (per road wheel) 27mm A/F, right hand thread
NI 034690 2 . Road wheel
NI 034691 2 .. Road wheel complete with tyre
NI 014819 2 ... Hub cover

Chassis Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor 67

FAYAT GROUP

Road Wheel and Tyre FRONT AXLE (STEERING)

Manual Number SCAZ039375 2.6.15 / EQOE Chassis



68 Minor

Item Part Number Quantity Description

Steering Arrangement *
LHD Pre June 2011, RHD Pre August 2013

1 033056 1 Steering box, LH drive vehicles
2 033759 1 . Bracket, mounting, steering box, LH
3 033861 1 . Support, steering box, LH
NI 033057 1 . Steering box, right hand drive (TWR)
NI 033758 1 . Bracket, mounting, steering box, RH
NI 033862 1 . Support, steering box, RH
4 033058 2 . Drop arm
5 028187 2 . Drag link (complete with ball joints)
6 028186 2 . Ball joint, front, left hand thread (drop link end)
031926 2 . Nut, ball joint locking, left hand thread
031925 AR . Washer, locking
7 028180 2 . Ball joint, rear, right hand thread (steering arm end)
031924 2 . Nut, ball joint locking, left hand thread
031925 AR . Washer, locking
8 038619 1 . Steering arm assembly
021628 1 . . Key, Woodruff
038541 2 .. Nut,% UNF, Nyloc
032696 1 .. Washer, special
NI 035842 1 . Steering arm assembly, right hand drive
021628 1 . . Key, Woodruff
038541 2 .. Nut,% UNF, Nyloc
032696 2 .. Washer, special
9 038622 2 . Track rod
10 028180 2 . Ball joint, right hand thread (right hand front wheel side)
11 028186 2 . Ball joint, left hand thread (left hand front wheel side)
12 021644 4 . Clamp, track rod end
000249 2 . . Screw, socket cap head, M10 x 40mm
011074 2 .. Nut, M10
13 022854 2 . Arm, track rod, RH
NI 021628 2 . . Key, Woodruff
021629 2 .. Nut,% UNF
14 022855 2 Arm, track rod, LH
NI 021628 2 . . Key, Woodruff
021629 2 .. Nut,% UNF
Notes:-

* For details relating to the steering wheel and column, please refer to Page 92

Chassis Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor 69

FAYAT GROUP

Left hand drive example illustrated. On
right hand drive vehicles, the steering
box and related components are located
on the opposite side of the vehicle.

STEERING ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Chassis



70

Item Part Number

1 NI
011001
011071

2 033112

3 033113

4 033268

5 010910

6 003010

7 010950

8 010964

9 036168
011001

10 023194
026417
023229
011094

NI 031838
014025

NI 031839
014025

NI 033237

11 NI

12 033121
NI
NI
011077

NI 033123
NI
NI
011077

13 012253
14 012969
15 033124
16 010503

17 NI

NI 033269

NI 010910

NI 003010

NI 033120

Chassis

Quantity

el i N

A

=

PR RPRRRNRPRRRRRPRRPRRRPRRPRRNNRPRNRRPRPLAERNERN

Minor

Description

Teal Hand Wash Basin Assembly
Tank, part of Teal hand wash unit

. Bolt, M6 x 16mm

. Nut, M6, Nyloc

. Bracket, tank, LH

. Bracket, tank, RH "

. Adaptor, reducing,siz JUNF to’% BSPfemale
. . Elbow, galva,r)ised,z BSP, M/F
... Hose tail,1/4 BSExsfs
....Hose, bIacI,</3/s ID, Gripflex
..... 0-Clip, %

. Cover, Teal tank

. . Setscrew, hex head, M6 x 16mm
. Cover, hydraulic valve block

. . Stud, turn-lock, Dzus

. .. Stud retainer, Dzus

... Washer, M10

. . Bracket, Teal cover, LH

... Spacer

. . Bracket, Teal cover, RH

... Spacer

. . Bracket, Teal cover, lower

n

. Basin and cover (part of Teal hand wash unit)

. Hinge, Teal basin and cover, RH

. . Washer, white (part of Teal unit - fits between hinge and cover)
. . Setscrew, hex head, M6 x 12mm (part of Teal unit)

.. Nut, M12, Nyloc
. Hinge, Teal basin and cover, LH

. Washer, white (part of Teal unit - fits between hinge and cover)
. Setscrew, hex head, M6 x 12mm (part of Teal unit)

. Nut, M12, Nyloc
. . Fastener, Antiluce
... Washer, rubber
. . . Bracket, mounting
. . Fastener, wash basin, Gravelly
. Tap (part of Teal hand wash unit)
.. Adaptor, reducing,3’4 "UNFtoz BSP male
... Elbow, galva,r)ised,z BSP, M/F
....Hose tail,1/4 BSPx % hose

. Wiring loom

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

il

THHIH

TEAL HAND WASH BASIN ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Chassis



72 Minor

Chassis Manual Number SCAZ039375 2.6.15 / EQOE



§Y§ARAB Minor 73
Brakes and Related Equipment

Assembly/Description

Page
Braking System - General Arrangement . .. .. ..ttt e 74
Brake Pedal Assembly . . ... . e e e e 74
Front Brake Caliper. . ..ot e i et et e e e e e e 76
Rear Brake Arrangement . .. oottt et e e e e e e e 76
Hand Brake Assembly. . ... e e e e 78

Manual Number SCAZ039375 2.6.15 / E&OE Brakes and Related Equipment



74

Item Part Number

O, WN -

Z4Z

O o

11
12
13
14

Item

10
11
12
13
14

15
16
17

Brakes and Related Equipment

014748
014816
014817
014818
014212
035598
035648
035599
035647
033847
033846
033845
033851
033849
033850
033848

Part Number

014648
011075
100443
100444
034789
000021
011071
032910
014812
000081
014813
011003
011071
014784
010960
014811
014783
046562
034787
034788
100044
013421
000075
011075
100097
100108
030029
030027
030028

Quantity

P R RPRRNRRPRRRRRRNNWLER

Quantity

NNERPNRRWWRRRWR

0.7m

R R R RRRRRRRRRNNSD

Minor

Description

Braking System - General Arrangement

Brake load apportioning valve (LAV) . . . . ..

Brake hose MEL 50815

Brake hose MEL 50928

. Tee adaptor, brake hose

Connector, % Kunifer

Brake pipe RH, server to front brakes
Brake pipe LH, server to front brakes
Brake pipe RH, server to rear brakes
Brake pipe LH, server to rear brakes
Brake pipe, tee to front brakes

Brake pipe, tee to front brakes

Brake pipe, rubber hose to front brakes
Brake pipe, rubber hose to rear connector
Brake pipe, connector to LAV valve
Brake pipe, tee to LH rear brake

Brake pipe, tee to RH rear brake

Description

Brake Pedal Assembly
Brake servo, complete with master cylinder
. Nut, M10
. Master cylinder
. . Repair kit, master cylinder
. Mounting bracket, brake assembly
. . Setscrew, hex head, M6 x 40mm
.. Nut, M6, Nyloc
. . Switch, stoplight
. Adaptor Plate, master c,ylinder ”
. . Setscrew, hex head,1’4 UNC x %
. Mounting bracket, remote reservoir
. . Setscrew, hex head, M6 x 50mm
.. Nut, M6, Nyloc
.. Hose, brake, @7.5 x P15
...0Clip%
. . . Hose tail, remote reservoir
. .. Seal, reservoir mounting
. . Hose assembly, servo vacuum
. Brake pedal. LH drive
. Brake pedal. RH drive
. . Spring, brake pedal
. .. Spacer, cab pivot

.. Bolt, M10 x 130mm

. Nut, M10, Nyloc

.. .. Clevis pin
..... Split pin
. ... Reservoir (spare)
..... Cap (remote mounted reservoir)

..... Cap float and switch (remote mounted reservoir)

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 75

FAYAT GROUP

RIGHT HAND
FRONT BRAKE CALLIPER LEGEND

Steel Pipes = —
Rubber Hoses = ]

For information related to steel brake
pipes and fittings please contact our
Parts Department stating Vehicle serial
number and identifying the section of
pipe required.

BRAKE
MASTER
CYLINDER

REAR BRAKE
DRUMS

T €

BRAKE CIRCUIT COMPONENTS

LEFT HAND
FRONT BRAKE CALLIPER

BRAKE PEDAL ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Brakes and Related Equipment



76

Item

N R

COONOU S wWwZ

[any
o

Item

AR WNNR R

O 00N O WU

10
10
11
12
13
13
NI

Part Number

SCAKIT014601
SCAKIT014602
011412
023323
020138
020139
023323
000238
014816
014774
014775
033845
014594

Part Number

020134
020133
020118
020117
020119
020128
020127
003018
020129
020126
020120
020125
020121
020124
020123
020122
020132
020131
020130
020199

Notes:-

*

For any steel brake pipes please contact Scarab Parts Department.

Quantity

Quantity

Y e = =

AR

[EEN

AR

R R R R R R R R R R

Minor

Description

Front Brake Caliper *

Calliper, brake assembly, LH . ... .. ..
Calliper, brake assembly, RH . . ... ...

. Bolt, calliper mounting kit

. Pin & spring clip set

. Disc pad set (4 pads)

. Disc brake repair kit (1 Wheel)
. Pin and spring clip kit

. Bleed point

Hose, brake pipe

. Brake pipe hose bracket (LH)

. Brake pipe hose bracket (RH)
Calliper steel brake pipe

Brakedisc,front . . ... ... ... ....

Description

Rear Brake Arrangement *
Brake assembly, LH complete
Brake assembly, RH complete
. Back plate, LH

. Back plate, RH

. . Plug, rubber

.. Wheel cylinder, LH

. . Wheel cylinder, RH

... Clip, wheel cylinder

.. . Bleed screw

. . Seal kit, wheel cylinder

. Brake shoe kit (complete axle set)
.. Shoe hold down kit

. . Adjuster kit (complete axle set)
. Handbrake lever, LH

. Handbrake lever, RH

. . Pivot pin kit

. Cross lever

. . Spring kit, LH

. . Spring kit, RH

Brake drum

Brakes and Related Equipment

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 77

FAYAT GROUP

]
3

FRONT BRAKE CALIPER ASSEMBLY

/@

REAR BRAKE ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Brakes and Related Equipment



78

Item Part Number

12
13
14
15

Brakes and Related Equipment

026792
011011
011073
026811
100105
100106
014821
035679
012876
032910
032051
032049
033218
027790
100096
100097
100108
100047
100278
033235
033234

Quantity

P NRPRAMDMNRPRRRRPRRPRRRRRERRERRNYNWER

Minor

Description

Hand Brake Assembly
Support, hand brake

. Setscrew, M8 x 25mm
. Nut, M8, Nyloc

. Lever,handbrake . ... ...........

. . Clevis pin

... Split pin

. . Cable, hand brake, primary (8mm eyelet)
. . Cable, hand brake, primary, RH routing
... Grommet, /D 11mm - O/D 19mm

Handbrakeswitch . ... ... ... ......

. Handbrake switch plunger
. Support bracket

. . Wiring loom

... Pin kit

. . Equalizer

. .. Clevis pin

. ... Split pin

. .. Spring, brake retracting
... Cable, secondary (drum to drum)
. Link

. Cranked link

...................... Page 223

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 79

FAYAT GROUP

HANDBRAKE LINKAGE ON RH SIDE

HANDBRAKE LINKAGE ON LH SIDE HANDBRAKE ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Brakes and Related Equipment



80 Minor

Brakes and Related Equipment Manual Number SCAZ039375 2.6.15 / E&OE



§Y§ARAB Minor 81
Cab Components

Assembly/Description Page
Cab External Components and Associated Parts . ... ...t i e e e 82
Cab External Components and Associated Parts . ... .. .o i e 84
Cab Interior and Associated Parts . . ... oot e e 86
Cab Interior and Associated Parts . . ... oot e e e 88
Cab Interior and Associated Parts . . ... .ottt e e e 90
Steering Column AsSEmMDlY . ... e e 92
Cab Safety Latch Assembly. . . ... o e e 94
Cab Locking Assembly . ... e e e 94
Hydraulically Assisted Cab Tilt. . ... .ot e e e e e e e e e 96
Hydraulically Assisted Cab Tilt - Circuit COmPoNENtS .. ... oottt e e et et et et et et et e 98
Cab Heater and Optional Air Conditioning Arrangement . . ... ..t et et e e 100
Air Conditioning Compressor ArrangemMENt . . . ..ottt ettt et et e e e 100
Air Conditioning Condenser/Radiator Arrangement . . ... ...ttt 102

Manual Number SCAZ039375 2.6.15 / E&OE Cab Components



82

Item Part Number

NI

NI

o b~ w

Z

~N

10
11
NI
12

13

14

15
NI

16

17

18

19

20
21

22

23
NI

Cab Components

036875
037998
036882
037777
011033
011090
036889
010304
030926
013941
037115
000377
011068
011091
011090
033107
033108
011068
011090
013941
000377
011091
011090
035204
035209
035205
037123
000384
037132
040473
000384
037122
000384
037118
036899
000090
011091
011090
034847
011499
011500
034850
004416
034848
011499
036190
023110
027734
011038
011095
011075
034849
011487
037125
037124
011001
011099

Quantity

OO R FEFNNNDBNNNNNNNMNNNNMNNAAPAEAEDNPRPRPWRWRRPWERERNREPRANPEPEDEEPENNNNNNRERPRRERPRERPPRPOOORRERPRE

Minor

Description

Cab External Components and Associated Parts
Cab body, standard model

Cab body, low roof model

. Roof, GRP

. . Roof insulation panel

. . Setscrew, M6 x 50mm

.. Washer, M6

. Windscreen

. Beacon, 12 Volt

. Aerial

. Mirror, (always fitted off-side)

. . Mirror adaptor plate "

... Screw, socket countersunk,z UNF x
... Setscrew, M6 x 40mm

. .. Washer, spring, M6

.. . Washer, M6

. Mirror, LH/RH

.. Mirror arm

... Setscrew, M6 x 35mm

.. . Washer, M6

. Mirror, dual sweep only (always fitted off-side)

. . Screw, socket cap head,z UNF x 1%

.. Washer, spring, M6

.. Washer, M6

. Wiper arm, passenger side LH drive, driver side RH drive
. Wiper arm, driver side LH drive, passenger side RH drive
.. Wiper blade

. Headlight cover, GRP, RH "

. . Screw, flange head self-tapping, No10 X %

. Grill front panel

. . Badge, Minor, grill front panel ,
. . Screw, flange head self-tapping, No10 X %
. Headlight cover, GRP, LH "
. . Screw, flange head self-tapping, No10 X %

. Light cluster bracket, RH

. Light cluster bracket, LH

. . Screw, socket button head, M6 x 16mm

.. Washer, spring, M6

n"

o\

’

.. Washer, M6

. Headlight main beam & side light . ...... ... ... ... .. .. . i, Page 224
.. Bulb headlight, 12 VoIt 55 Watt . ...t e Page 224
.. Bulbsidelight, 12 Volt 4 Watt ... i e e Page 224
CFrontturn signal ... Page 224
.. Bulbfrontturnsignal . ... ... e Page 224
. Headlightdipbeam ... ... Page 224
.. Bulb headlight, 12 VoIt 55 Watt . ....... ...t Page 224

. Gas spring, cab tilt

. . Bellows, gas spring

.Cabpivotbracket . ... ... e Page 42
.. Bolt, M10 x 80mm

.. Washer, M10

.. Nut, M10, Nyloc

. Turn/hazard, side indicator (complete withbulb) .............................. Page 224
. Capless bulb for side turnindicator .......... .. ... . . i Page 224
. Lower skirt, RH

. Lower skirt, LH

.. Setscrew, M6 x 16mm

. . Repair washer,1/4

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 83

FAYAT GROUP

CAB ARRANGEMENT (LEFT HAND-DRIVE SHOWN)

Manual Number SCAZ039375 2.6.15 / E&OE Cab Components



84

Item Part Number

24
NI
25
NI
26

27
28
29
NI

30

31
NI
32
33
34

35

36
NI
37
NI
38

39
NI

40
41
42
43
44

Cab Components

036878
036877
036886
036885
037134
000097
036881
036880
036853
034590
026417
023229
036229
011010
000089
036891
036890
037126
037127
037128
011011
011093
011073
037136
000384
036888
036887
037112
037111
037130
000384
037138
037137
000371
037979
037902
037119
037133
037120

Quantity

O R R R RORRRRR

2

S

O R R R R RLRNNR

1

N

NNNNRPRPRARPPRPONRPRPRRERPRNMNNOO

Minor

Description

Cab External Components and Associated Parts - Continued
Door, RH (complete assembly)

Door, LH (complete assembly)

. Glass, quarter light, front RH

. Glass, quarter light, front LH

. Exterior pull handle, complete with gasket (Sold as a pair)

. . Setscrew, M5 x 12mm

Glass, quarter light, rear RH

Glass, quarter light, rear LH

Cab extension RH ...t e e
Cab extension LH ... i e

. Dzus stud
. Retainer
. Handle
. . Setscrew, M8 x 20mm
. . Dome nut, M8
. Sliding window assembly RH
. Sliding window assembly LH
. Check strap, small
. Check strap, large 1
. Check strap, large 2
. . Setscrew, M8 x 25mm
.. Washer, M8
. Nut, M8, Nyloc
. Squeeze lever "
. Screw, flange head self-tapping, No10 X %
. Door lower glass RH
. Door lower glass LH
. Door cover/arm rest RH
. Door cover/arm rest LH
.. Arm rest "
... Screw, flange head self-tapping, No10 x %
. . Anti-burst latch RH
. Anti-burst latch LH
.. Screw, socket countersunk, M8 x 25mm
.. Door linkage
.. Cable
. Striker pin bracket
.. Striker pin
. . Striker pin cover

Page 130
Page 130

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 85

FAYAT GROUP

- _

26

!

24

VIEWED FROM BEHIND CAB

29 e — - ‘I_. =

30

CAB ARRANGEMENT (LEFT HAND-DRIVE SHOWN)

Manual Number SCAZ039375 2.6.15 / E&OE Cab Components



86

Item Part Number

11
12
13
NI

NI
NI
14
NI

15
16

17
17a

18
18a
19
20

21

Cab Components

020272
000350
032808
040151

031893
042354
038999
041289
039024
039026
039027
000342
036916

037055
000346
000155
037073
036912

036913
039018
039019
037064
011032
000405
028108
031599
030587
030588
000384
026161
031632
031633
031638
000304
013914
031406
031412
031406
038997
031410
031407
031409
039188
013914
031408
031412
013259

Quantity

R R R RRRRRRRDN

1

N

NRPRRPRRRRRRRRRBRNREARRPRRPRRNRRPRRNRPRRRRRERREPREREIROOO©OIERRLR

Minor

Description

Cab Interior and Associated Parts - Left Hand Drive Shown
Grab handle

. Screw, socket button head, M6 x 20mm

Panel, speedometer & driving instruments

Panel, speedometer & driving instruments (NSSTA)

Steering CoOlUMN . e Page 92
Steering column cover

Display screen (programmed) .. ...ttt Page 216
. Seal, display screen

.Voltage stabiliser . ... e Page 223

. Mounting plate, display screen and main control panel

.. Nut plate, LH drive

. . Nut plate, RH drive

... Screw, socket button head, M4 x 16mm

. Wiring loom, display screen . ...........c i Page 222
Keypad, main control panel complete ............. .. i Page 216
. Fixing plate, main control panel

. . Screw, socket button-head, M5 x 16mm

.. Nut, M5, Nyloc

. . Ball joint, main control panel mounting

. Wiring loom, main control panel ........ ... .. i e Page 222
Auxiliary control panel . ... Page 216
Auxiliary control panel, new fansymbols . ....... ... ... .. .. i Page 216
. Wiring loom, Auxiliary control panel ......... .. ... ... i Page 222

. Mounting plate, auxiliary control panel, LH

. Mounting plate, auxiliary control panel, RH

. . Clamp, fixing plate

... Setscrew, M10 x 30mm

. . Screw, socket button head, black, M8 x 12mm

12 volt power outlet socket . ... ... e Page 223
Radio/CD player ...t Page 223
Bottle, windscreen washer fluid with 12 volt pump

. Washer fluid bottle bracket "

. . Screw, flange head self-tapping, No10 X %

Cab heater ... e e Page 100
Heater control module, with cable
Heater control module with air conditioning control), withcable .................. Page 100

. Nut plate, heater control
. Screw, socket button head, M4 x 10mm
Switch housing

L SWItCh, Off /0N oo e Page 223
. . Switch symbol, insert (beacon)

L SWItCh, Off /0N oo e Page 223
L SWItCh, momeNntary. . ... e Page223
.. Switch symbol, insert (fog lights)

L SWItCh, Off/oN/oN oo Page 223

. . Switch symbol, insert (side lights/head lights)

.. Switch symbol, insert (light master)

Switch housing

. Switch, hazard warning lights . ... ... . . . i Page 223
.. Switch symbol, insert (hazard warning lights)

. . Blanking plate

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 87

FAYAT GROUP

w © F

ol
JU
ALE TR
®

m

CAB INTERIOR AND ASSOCIATED PARTS - LEFT HAND DRIVE SHOWN

Manual Number SCAZ039375 2.6.15 / E&OE Cab Components



88

Item Part Number

22
NI
NI
NI
NI
NI
23

24
25
26
27

28
NI

29
NI
30

31

32
NI
33
NI
34
35
36
37
NI

38
39

40

41
NI

42

43
44

035432
040003
040004
035433
040005
040006
035202
000304
000340
036793

042336
034792
021327
021328
021326
014959
000028
011078
033214
033213
000350
000340
031836
031837
013952
000338
026161
000350

037903
039065
019123
036680
036681
013426
032617
039065
000329
011072
011093
011092
014958
021327
021328
021326
014959
028320
000028
011078

011073
011092

*

044294

Notes:-

*

Cab Components

Quantity

P P WWRRDAMDAMNRRRPRRRRPRREPANDMNRRPRRRRERR

> >
D WUk oD

AP BN DNMNMNNNNMNNNMNNRPRRPRRNEN

[
[e) M)}

[ SR S SN

Minor

Description

Cab Interior and Associated Parts - Left Hand Drive Shown - Continued

Wiper linkage assembly, LH drive, complete with motor
. Guard, wiper mechanism, motor side, LH drive

. Guard, wiper mechanism, non motor side, LH drive
Wiper linkage assembly, RH drive, complete with motor
. Guard, wiper mechanism, motor side, RH drive

. Guard, wiper mechanism, non motor side, RH drive

WP MOTOr e e e e

. Screw, socket button head, M4 x 10mm
. Lug nut, M6
.. Crank arm

Fuse/relay panel . ...
. Node 03, mobile controller CR0020 (programmed) ...................

. Fuse box access cover

. Stud fastener

. . Stud fastener retainer

. Fastener receptacle

. Hinge "

. . Screw, slotted round head, 2BA X %

.. Nut, 2BA, Nyloc

Lower cover, heater/electric’s, LH

Lower cover, heater/electric’s, RH

. Screw, socket button head, M6 x 20mm
.. Lug nut, M6

. Lower cover retainer

. Lower cover retainer strip

. Rubber, weather seal

. . Screw, socket button head, M6 x 16mm

LCab heater .o

. . Screw, socket button head, M6 x 20mm

. Node, cabinet module (CR2012) ......... ittt

. . Bracket, Node (CR2012)

CLED CUIEeNt SOUICE ..ottt e e e e e et e

. Horn

Door protection strip

Floor protection strip

Floor plate

Foot pedal, speed controller

. 12volt to 5volt power supply (behind fuse board) ....................

. Screw, socket button head, M8 x 20mm
. Nut, M8

. Washer, spring, M8

. Washer, M8

Toolbox door

. Stud fastener

. . Stud fastener retainer

. Fastener receptacle

. Hinge

.. Hinge spacer "
... Screw, slotted round head, 2BA X%
... Nut, 2BA, Nyloc

Handbrake assembly ....... ... ..

. Nut, M8, Nyloc
. Washer, M8

Hopper controllercomplete ........... .. i
Hopper controller, complete with holster ............................

As of March 2016 if you have one of these controllers then please order item 44 instead.

Page 223

Page 218
Page 218

Page 100
Page 216

Page 216

Page 218

Page 216
Page 216

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 89

FAYAT GROUP

"'--.-c, :

BEHIND/UNDER DASH

B[

-

BEHIND/UNDER DASH

INSIDE LOCKER

CAB INTERIOR AND ASSOCIATED PARTS - LEFT HAND DRIVE SHOWN
Manual Number SCAZ039375 2.6.15 / E&OE Cab Components



90

Item Part Number

44
NI
45

46
47
48

49

50
NI
51
52
53
NI

NI
54
55

56
57

58
NI

59
NI

60
NI

61
62
63
NI
64
65

Cab Components

036893
037778
013935
000384
040717
034279
013514
013631
013749
000384
037977
037779
038383
037780
025927
025928
011010
011092
011073
025929
020513
036063
011001
011090
011071
018227
034808
011115
011145
013633
037802
000086
000114
039028
039029
000338
000340
014563
031892
031894
031959
031745
010478
037103
037104
011893
041534

Quantity

B DDA RRLPRNRPRPRRPRNRPRNRRRLANRN

A

=

NPFRPPRPYNYNOCORPRPMAADdMMNRPRRPMAEADMREPMAEDMMBENN

Pai

=

S N =Y

Minor

Description

Cab Interior and Associated Parts - Left Hand Drive Shown - Continued

Roof panel, trim

. Roof panel, soundproofing

Sun visor .
. Screw, flange head self-tapping, No10 x

Camera MONIEOr ..t e e e e e e

. Monitor mounting bracket

SuUCtiON fan SCraper . ..ot e

. Clip, Fir Tree

Interior light Y
. Screw, flange head self-tapping, No10 x
Rear panel trim

. Rear panel insulation

Coat hanger

Rear panel trim and insulation, side

Seat, LH

Seat, RH

. Setscrew, M8 x 20mm

. Washer, M8

. Nut, M8, Nyloc

. Head restraint

Seat belt and fixings

Seat belt guide

. Setscrew, M6 x 20mm

. Washer, M6

. Nut, M6, Nyloc

Cab lockingassembly . ...... ... i e

Centre console "
. Screw, flange head self-tapping, No10 X%
. Washer, 2BA

First aid box

. Bracket, mounting, first aid box

. Screw, slot head countersunk, M3 x 20mm
. Nut, M3, Nyloc

Dash, GRP, LH drive

Dash, GRP, RH drive

. Screw, socket button head, M6 x 16mm

. Lug nut, M6

. Fir tree button

. Brake fluid access panel, LH drive

. Brake fluid access panel, RH drive

. . Arrow fastener

. Speakers, flush mounted

Hand lance (option) located in front and belowseats ..................

. Hand lance retaining strap
.. Striker, hand lance retaining strap
. Hand lance retaining ring

Camerasplitter ... ...

Page 216

Page 136

Page 168

Page 223

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 91

FAYAT GROUP

BETWEEN SEATS

BETWEEN SEAT BACKS

L .
BELOW AND IN FRONT OF SEATS

9

BEHIND/UNDER DASH CAB INTERIOR AND ASSOCIATED PARTS - LEFT HAND DRIVE SHOWN

Manual Number SCAZ039375 2.6.15 / EROE Cab Components



92

Item Part Number

OCooONOOTULLE WNBE

=
= O

12
13
14
15
16
17
18
19
20
21
22
23

031616
041021*
031621
035604
011102
041023*
000052
000054
031617
031405
031404
000341
040351
041025*
041022*
011096
011077
039481*
033059
014473
000096
011073
041020

Notes:-

*

Cab Components

Quantity

P NNRRRRPRRRRRRPRRRRRERRRRERNERLR

Minor

Description

Steering Column Assembly
Steering column - outer

Steering column - upper

Bearing 6004.2RSR

@20 Starlock

Washer, M20

Indicator cancelling boss

Setscrew, M5 x 16mm

Nut, M5, Full

Ignition key switch/steering lock
Switch, gear select column

Switch, Multifunction column
Screw, socket cap head M5 x 16mm
Windscreen washer, wiper label
Bellows

Steering wheel

Washer, M12

Nut, M12, Nyloc

Boss cover, steering wheel (with Scarab Logo)
Steering column - lower

Bellows

Screw, socket cap head, M8 x 40mm
Nut, M8, Nyloc

Complete steering column assembly .........

If your sweepers serial number is lower than 8467 then you will need to fit all parts marked with a * or fit the complete
steering column assembly part number 041020.

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 93

FAYAT GROUP

23

STEERING COLUMN ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Cab Components



94

Item Part Number

NI

Item

OCoONOOULLES WNPE

e
[N =

12
13
14
15
16
17
18
19
20
21

22
23
24

033431
033410
011092
011073
033007
011010
011092
011073
033432
011010
011092
011073
000040
011074
011075

Part Number

035773*
035774
011092
011010
013867*
013865*
013869*
000018*
011090*
011071*
011001*
011090*
011071*
013868*
000011*
011090*
011071*
011087*
011090*
011071*
021904
011029
014834
013466
037051
011013
011073

Notes:-

*

Cab Components

Quantity

P R R RRRREPBNNNRRRRR

Quantity

B DMNNRRRPRRPRRRRPRPRRNNNRRRPRRPRRRERNNERLR

Minor

Description

Cab Safety Latch Assembly
Cab latch

. Spring, cab latch

. Washer, M8

. Nut, M8, Nyloc

. Bracket, cab latch

. . Setscrew, M8 x 20mm

.. Washer, M8

.. Nut, M8, Nyloc

. Bracket, cab latch

. . Setscrew, M8 x 20mm

. Washer, M8

. Nut, M8, Nyloc

Bolt, M10 x 55mm (Latch Point)
. Nut, M10

. Nut, M10, Nyloc

Description

Cab Locking Assembly
Base, in-line cab lock

Nut plate, cab lock, (located underneath cab)
Washer, M8

Setscrew, M8 x 20mm
Handle, cab lock

Knob, cab lock

Link arm

Bolt, M6 x 55mm

Washer, M6

Nut, M6, Nyloc

Bolt, M6 x 16mm

Washer, M6

Nut, M6, Nyloc

Hook, cab lock

Bolt, M6 x 60mm

Washer, M6

Nut, M6, Nyloc

Bolt, M6 x 25mm

Washer, M6

Nut, M6, Nyloc

Cab latch, eye bolt

Screw, socket cap head, M8 x 35mm
Cab locking strap

. Bump stop

. . Support plate, bump stop
... Setscrew, M8 x 35mm
... Nut, M8, Nyloc

Can be purchased as a complete assembly by ordering Part No. 035775 - Cab Locking Assembly

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 95

FAYAT GROUP

@\

N

CAB SAFETY LATCH ASSEMBLY

Shows position of cab latch eye /

Manual Number SCAZ039375 2.6.15 / EROE Cab Components

CAB LOCKING ASSEMBLY



96

Item Part Number

bk wN

0o

10
NI
11

12
NI

13
14
15

16
17

18
19

20
21
22

Cab Components

032810
011152
033748
011169
035443
035445
035444
011038
011075
011152
011269
011169
032474
000084
032830
032831
038895
000221
011073
023006
038657
000221
011071
011152
011158
011169
011206
011152
003010
011257
011152
011269
012548
011031
011075
011152
027188
011171
003010

Quantity

P RPRRPRRRPRRPRPRPRPRRPRRRPRPRPRRPRRPPRPOWORRPAEADNMNRRPREPRNNRRPRRRRRRBRRRRERR

Minor

Description

Hydraulically Assisted Cab Tilt
Hydraulic ram, doubleacting.............. .. ...,
. Seal, Dowty, 4 BSP
. Adaptor, restrlctorOSmm M/M,z BSP (Gold)
. Elbow, swivel, M/F, % % BSP
. Bracket, upper pivot, outer
. Spacer
. Bracket, upper pivot, inner
. Bolt, M10 x 80mm
. Nut, M10, Nonc
SeaI Dowty, 4 BSP
. Adaptor, bulkhead, M/M BSP
. Elbow, swivel, M/F, % " BSP
P|n lower plvot
. Pin, split, 7 % x1
. Step, LH
. Step, RH
Bracket, hand-pump mounting
. Bolt, M8 x 25mm
. Nut, M8, Nyloc
. Hand pump
.. Handle
.. Bolt, M6 x 80mm
.. Nut, M6, Nyloc
. Seal, Dowty, 4 BSP
. Adaptor, M/M BSP
. Elbow, swivel, M/F BSP
..... Tee, M/M/F % BSP
. Seal, Dowty, % BSP o
. Hose tail, % BSPTx hose
VaIve baIItype F/F BSP oo
. Seal, Dowty, 14 BSP
. Adaptor, bulkhead, M/M,z BSP
. Bracket, valve mounting
..... Setscrew, M10 x 25mm
..... Nut, MlO Nyloc
. Seal, Dowty, 2 BSP "
. Adaptor, restrlctorO emm, A BSP, M/M (Green)
. Elbow, swivel, F/F, % % BSP
..... Hose tail, 4 BSPTx % hose

n

.......................... Page 204
\ g

=~ Per side

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 97

FAYAT GROUP

HYDRAULICALLY ASSISTED CAB TILT (OPTION)

Manual Number SCAZ039375 2.6.15 / EROE Cab Components



98 Minor

Item Part Number Quantity Description
Hydraulically Assisted Cab Tilt - Circuit Components
1 1 Hydraulicoiltank . ........ . i Page 194
2 025148 1 Manifold, oil return ....................................................... Page 192
3 010958 AR . Pipe, rubber bore
010516 2 . Clamp, worm drive, 11 -16mm
4 010910 2 .Tee galvanised, F/F/F BSP
5 010944 1 . Adaptor, galvanised, M/M % BSP
6 010909 2 . Elbow, galvanised, M/F BSP
7 010922 2 . Hose tail, % BSP s hose
8 010958 AR . Pipe, rubber bore
010516 2 .. Clamp, worm drive, 11-16mm
9 001103 1 . Hose, rubber  BSP x 256mm straight and 90° ends
10 010958 AR . Pipe, rubber bore
010516 2 . Clamp, worm drlve 11-16mm
11 011257 1 . Valve, ball type, F/F BSP o Page 96
12 023006 1 SPump, hand .. Page 96
13 010985 1 . Hose, rubber, 161” BSP x 2150mm, straight ends
14 010981 2 . Hose, rubber, % X 711mm, straight ends
15 011180 1 . Tee, M/M/M, % % BSP
16 032810 2 . Hydraulic ram, doubleacting ........ ... Page 96,12204
17 001062 2 . Hose, rubber BSP x 850mm, straight ends
18 011158 2 . Adaptor, M/M, % BSP

Cab Components Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 99

FAYAT GROUP

é/@
W\

HYDRAULICALLY ASSISTED CAB-TILT
CIRCUIT COMPONENTS

Manual Number SCAZ039375 2.6.15 / E&OE Cab Components



100

Item Part Number

1a

w

Item Part Number

NI

w

NI

NI
NI
NI

NI
NI

031777
031776
027710
031844
000396
031867

027715
040860*
039932*
040859
040856
040863
040858
040857
040864
040865
040868
025587
032704
033893
031633

Notes:-

*

Cab Components

Quantity

Quantity

R R R R R RRDNRR

A

o)

N

Minor

Description

Cab Heater and Optional Air Conditioning Arrangement

Kit, heater assembly, standard ........... ... e
Kit, heater, with air conditioning modification

Bowden cable

Valve, heater control"

Retainer, push on, % shaft (for valve/heater cable)

Blanking plate, heater

Description

Air Conditioning Compressor Arrangement
Compressor unit
. Carrier, compressor unit
. Flex-Loc, anti vibration, fastener, M8
. Upper cover
. Lower cover (with Air Con)
. Lower cover (without Air Con)
. Bracket, upper cover and lifting eye
. Support, upper cover
. Bracket, lower cover
. Mount, lower cover
. . Flex-Loc, anti vibration, fastener, M6
.. VBelt, A29
. . Pulley
. . Pulley (VM Engine)
Control panel (Cab) . ... e

If the carrier to be replaced has hank nuts then ensure you ask for the anti vibration fasteners when ordering the carrier.

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

101

CAB HEATER ASSEMBLY

AIR CONDITIONING COMPRESSOR ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Cab Components



102

Item Part Number

1 028977
2 033853
011011
011092
NI 033855
3 010509
000161
011078
4 021841
000161
011078
5 032886
011090
011071
6 033854
011001
7 028976
011067
011090
8 034659
011087
011090
NI 033997

Cab Components

Quantity

P NNEFENNRPRPONPEBDENPEPEAENDEPAEARNMNNNNREPR

Minor

Description

Air Conditioning Condenser/Radiator Arrangement
Condenser/radiator

. Cradle, condenser/radiator

. . Setscrew, M8 x 25mm

.. Washer, M8

. . Spacer, cradle hinge

. Toggle fastener "
. . Screw, countersunk slot head, 2BA X %
.. Nut, 2BA, Nyloc

. Hook, toggle fastener Y
. . Screw, countersunk slot head, 2BA X%
.. Nut, 2BA, Nyloc

. Clamp, upper, condenser

.. Washer, M6, plain

.. Nut, M6, Nyloc

. Bracket, hinged, cradle

. . Setscrew, M6 x 20mm

Receiver drier (black can)

. Setscrew, M6 x 20mm

. Washer, M6

. Bracket, receiver drier

. Setscrew, M6 x 25mm

. Washer, M6

Wiring loom - Condenser/Radiator .............ccoiiiiiininn....

Page 222

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 103

FAYAT GROUP

'\

AIR CONDITIONING-RADIATOR ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / EROE Cab Components



104 Minor

Cab Components Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 105
Sweeping and Suction System

Assembly/Description Page
Wide Sweep Arrangement - Left Hand Single Sweep Machines. . ... ... ... . i i 106
Wide Sweep Arrangement - Right Hand Single Sweep Machines ........ ... ... i i 108
Wide Sweep Arrangement - Dual Sweep Machines . ... ... i e e e e et e 110
Wide Sweep Lifting Arrangement . . ..ot e e e 112
Front Brush Arrangement . ... ottt et e e e e e e e 114
Front Brush Swing Out and Fixed Arrangement. . .. ... oottt et et et ettt et et et e 116
Side Brush Arrangement .. ... ittt e e e e e 118
Side Brush Swing OUt Arrangement ... ... i it et et e e 120
SUCLION NOZZIE ArTangemM Nt . . . oottt et e e ittt e e e e e e e e 122
Suction Nozzle Lifting Arrangement . ... .o e ettt e e e e 124
Standard Wander HOse Assem by . . ... ..ot e e e e e e e e 124
Overhead Boom ArrangemENt . ...ttt et e et et ettt e 126

Manual Number SCAZ039375 2.6.15 / E&OE Sweeping and Suction System



106 Minor

Item Part Number Quantity Description
Wide Sweep Arrangement - Left Hand Single Sweep Machines
1 023253 1 Brush cover
2 010248 1 Tensioner, complete with nuts and washers
3 011030 10 Setscrew, M10 x 20mm
4 011075 10 Nut, M10, Nyloc
5 030680 1 Brush bar
NI 010606 2 Carabiner
NI 010525 AR Chain link
6 023252 1 Tow bar, left hand single sweep
7 011052 2 Setscrew, M12 x 25mm
8 023346 1 Tow bar support bracket, leftside . . . . ... ... ... .. ... ... .. ... .... Page 42
9 010689 2 Bush
10 011077 2 Nut, M12, Nyloc
11 023347 1 Tow bar support bracket, rightside . .. ... ... ... .. ... ............ Page 42
12 011031 4 Setscrew, M10 x 25mm
13 011075 4 Nut, M10, Nyloc
14 011405 2 Nut, % UNF, Nyloc
15 011031 1 Setscrew, M10 x 25mm
16 012548 2 Bracket, mounting, shock absorber
17 011075 6 Nut, M10, Nyloc
18 012524 2 Shock absorber
19 011035 3 Setscrew, M10 x 50mm
20 027156 1 Spacer, hex
22 010682 2 End plate
23 011030 4 Setscrew, M10 x 20mm
24 011075 4 Nut, M10, Nyloc
25 010749 1 Motor, brush drive, hydraulic, OMP200 . . . . . . . . . . . . . . i it Page 198
NI 040058* 1 Spacer
26 011053 2 Setscrew, M12 x 35mm
27 011077 2 Nut, M12, Nyloc =~
28 011167 2 Adaptor, M/M//z x% BSP
29 011154 2 Seal, Dowty, % BSP
30 010612 1 Bearing, complete with locking collar
31 005052 1 Grease point
32 011053 2 Setscrew, M12 x 35mm
33 011077 2 Nut, M12, Nyloc
34 011030 5 Setscrew, M10 x 20mm
35 022363 1 Clamp, dust skirt
36 022652 1 Dust skirt
37 022362 1 Hanger, dust skirt
38 011075 5 Nut, M10, Nyloc
39 013648 1 Shaft, brush drive
40 013647 1 Brush core
41 023471 28 Brush disc refill, Polypropylene
42 023472 27 Spacer ring, brush disc
43 013649 1 End cap, brush core " "
44 011417 4 Screw, socket countersunk, % UNCx1
45 013652 1 Tube, brush drive
Notes:-

* This part is required if the drive motor is manufactured by Eaton, please contact Scarab Parts Department.

Sweeping and Suction System Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 107

FAYAT GROUP

EORODIT) ©0 f
-~ N : I 5
\ \ |

O,
(3X@)

SN
N ~ ~

~ N N

WIDE SWEEP ARRANGEMENT - LEFT HAND SINGLE SWEEP MACHINES

Manual Number SCAZ039375 2.6.15 / E&OE Sweeping and Suction System



108 Minor

Item Part Number Quantity Description
Wide Sweep Arrangement - Right Hand Single Sweep Machines
1 023253 1 Brush cover
2 010248 1 Tensioner, complete with nuts and washers
3 011030 10 Setscrew, M10 x 20mm
4 011075 10 Nut, M10, Nyloc
5 030680 1 Brush bar
NI 010606 2 Carabiner
NI 010525 AR Chain link
6 023252 1 Tow bar, left hand single sweep
7 011052 2 Setscrew, M12 x 25mm
8 023346 1 Tow bar support bracket, leftside . . . . ... ... ... .. ... ... .. ... .... Page 42
9 010689 2 Bush
10 011077 2 Nut, M12, Nyloc
11 023347 1 Tow bar support bracket, rightside . .. ... ... ... .. ... ............ Page 42
12 011031 4 Setscrew, M10 x 25mm
13 011075 4 Nut, M10, Nyloc
14 011405 2 Nut, % UNF, Nyloc
15 011031 1 Setscrew, M10 x 25mm
16 012548 2 Bracket, mounting, shock absorber
17 011075 6 Nut, M10, Nyloc
18 012524 2 Shock absorber
19 011035 3 Setscrew, M10 x 50mm
20 027156 1 Spacer, hex
22 010682 2 End plate
23 011030 4 Setscrew, M10 x 20mm
24 011075 4 Nut, M10, Nyloc
25 010749 1 Motor, brush drive, hydraulic, OMP200 . . . . . . . . . . . . . . i it Page 198
NI 040058* 1 Spacer
26 011053 2 Setscrew, M12 x 35mm
27 011077 2 Nut, M12, Nyloc =~
28 011167 2 Adaptor, M/M//z x% BSP
29 011154 2 Seal, Dowty, % BSP
30 010612 1 Bearing, complete with locking collar
31 005052 1 Grease point
32 011053 2 Setscrew, M12 x 35mm
33 011077 2 Nut, M12, Nyloc
34 011030 5 Setscrew, M10 x 20mm
35 022363 1 Clamp, dust skirt
36 022652 1 Dust skirt
37 022362 1 Hanger, dust skirt
38 011075 5 Nut, M10, Nyloc
39 013648 1 Shaft, brush drive
40 013647 1 Brush core
41 023471 28 Brush disc refill, Polypropylene
42 023472 27 Spacer ring, brush disc
43 013649 1 End cap, brush core
44 013652 1 Tube, brush drive " "
45 011417 4 Screw, socket countersunk, % UNCx1
Notes:-

* This part is required if the drive motor is manufactured by Eaton, please contact Scarab Parts Department.

Sweeping and Suction System Manual Number SCAZ039375 2.6.15 / E&OE



109

SCARAB

FAYAT GROUP

DOOHDDD)

(19(15(2026(17)28(19127)

WIDE SWEEP ARRANGEMENT - RIGHT HAND SINGLE SWEEP MACHINES

Sweeping and Suction System

Manual Number SCAZ039375 2.6.15 / E&OE



110

Item Part Number

2~

ZZU‘I-&WN

O 00N OO

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
NI
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

030998
023529
010248
011030
011075
030681
010606
010525
025609
023531
011052
023346
010689
011077
023347
011031
011075
011405
011031
012548
025327
011075
012524
011035
010682
011030
011075
023503
040058*
011031
011095
011167
011154
011241
011150
010612
005052
011053
011077
011030
023533
022652
023534
011075
013648
023528
023471
023472
013649
011417
023526

Notes:-

*

Sweeping and Suction System

This part is required if the drive motor is manufactured by Eaton, please contact Scarab Parts Department.

Quantity

N R OORRR

A

P P UORRRUONNRRNRNNDMDAMREREPDIMIANWNORRPRENDMDAENRNNRNRERLD

NN
~ O

[N NN

Minor

Description

Wide Sweep Arrangement - Dual Sweep Machines
Brush cover LH

Brush cover RH

Tensioner, complete with nuts and washers

Setscrew, M10 x 20mm

Nut, M10, Nyloc

Brush bar

Carabiner

Chain link

Tow bar, lefthand dualsweep . . . ... ... ... ... ........
Tow bar, right hand dualsweep . . ... ... ... ... ........

Setscrew, M12 x 25mm

Tow bar support bracket, leftside . . .. ... ... ... ........

Bush
Nut, M12, Nyloc

Tow bar support bracket, rightside . .. ... ... ...........

Setscrew, M10 x 25mm

Nut, M10, Nyloc

Nut, 5 UNF, Nyloc

Setscrew, M10 x 25mm

Mounting bracket, shock absorber, right hand side
Mounting bracket, shock absorber, left hand side
Nut, M10, Nyloc

Shock absorber

Setscrew, M10 x 50mm

End plate

Setscrew, M10 x 20mm

Nut, M10, Nyloc

Motor, brush drive, hydraulic, OMPW200. . . . . . .. ... ... ...

Spacer

Setscrew, 10 x 25mm
Spring washer, M10
Adaptor, M/M, % x’s BSP

Seal, Dowty, % BSP

Plug, % BSP

Seal, Dowty, % BSP

Bearing, complete with locking collar
Grease point

Setscrew, M12 x 35mm

Nut, M12, Nyloc

Setscrew, M10 x 20mm

Clamp, dust skirt

Dust skirt

Hanger, dust skirt

Nut, M10, Nyloc

Shaft, brush drive

Brush core

Brush disc refill, Polypropylene

Spacer ring, brush disc

End cap, brush core " "
Screw, socket countersunk, % UNCx1
Tube, brush drive

Page 198

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 111

FAYAT GROUP

~ ~_ N \
RN ~ - \\l
Sl T EN60
AN ~ ~ . AN |
S o~ N | [
Sn T | - 00
O N \
e AR | | ‘
. N |
> NN ; |
2222330626338 NN |
\
~ . \\ ~D i | | !
e \\
(// \\ SN i | | | !
| \ R RN ‘ D ‘
| N N S | |
. [~ | \
i N CoSL b ! (14)19)15(17(20/18)
| N ooy | | !
| h N\ L~ | ‘
I AN N o !
| N P ‘ \ i N
~ | ‘ !
| QRO P ‘ | o .
I - | [ -7 | ! ‘
| -7 N _ SN ‘
| NG
- ~ ‘ S~
| / e
- -7 | [N TN
\ - N . S
‘ < N N ~
\ N . o N
‘ ~ N L7 N N
| N < [N N
| B . NN \
| S N, N
| ~ \\ \\ N
\ ~ N N
| < N
\ AN N .
‘ N QOO | ~
[ N . ~o <
i S N | N ~
‘ AN I >~
! N \ | N
\ ~ w —
| S ~ -
w \ o® =z
I ~N
\ ~ . ‘
| R ~ N
| ~ o~
| ~ ~.
\ N
I - ~
| o7 ~
| ~
\
|
\
‘{ 7 ~
/'// //

0 Left hand dual sweep version illustrated, right hand dual sweep similar.

WIDE SWEEP ARRANGEMENT - DUAL SWEEP MACHINES

Manual Number SCAZ039375 2.6.15 / E&OE Sweeping and Suction System



112
Item Part Number Quantity
1 013855 1
011011 2
011073 2
2 027115 1
NI 011629 1
3 021510 1
4 010067 1
011102 2
011122 2
5 010067 1
011102 2
011122 2
6 013853 1
011011 4
011073 4
7 014231 1
8 013854 1
011102 2
011122 1

Sweeping and Suction System

Minor

Description

Wide Sweep Lifting Arrangement
Bracket, hydraulic ram

. Setscrew, M8 x 25mm

. Nut, M8, Nyloc

.Ram, hydraulic . ... ............

. . Seal kit, ram
. . Bellows
. . Pin, drilled, ram anchoring
... Washer, M20

. . 3
... Pin, split, cotter, s

" 4

;
x 12

. . Pin, drilled, ram/brush link connecting

... Washer, M20 ,
... Pin, split, cotter, s

" 4

;
x 12

. Bracket, wide sweep lift . . . ... ... ..

. . Setscrew, M8 x 25mm
.. Nut, M8, Nyloc
.. Link, brush lift, RH
.. Link, brush lift, LH
... Washer, M20
. . 3 "1
... Pin, split, cotter, %6 x 1%

n

....................... Page 200

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 113

FAYAT GROUP

®\

e

&>

RH Sweep Assembly lllustrated, LH Assembly Similar WIDE SWEEP LIFTING ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Sweeping and Suction System



114

Item Part Number

ua b wWN PR

NI

(o]

10
11
12
13
14
15
16
17
18
19

20

21

22
NI

23

013492
013487
020564
014129
013332
011133
011060
020564
013493
020565
011423
011060
010248
010521
011077
011096
013494
013489
013488
034819
010903
010901
011259
011077
027116
010067
011122
010006
011069
011077
021214
011075
011094
024139
040058*
040197
011012
011011
023469
000185

Notes:-

*

Sweeping and Suction System

This part is required if the drive motor is manufactured by Eaton, please contact Scarab Parts Department.

Quantity

O R RPRRPRRPRRPRNNRRPRNRPRNRPRRPNNRRPRNARRNRPRNRRRPRRRRRRRRRERR

Minor

Description

Front Brush Arrangement

Pivot block, brush

. Top link, (turnbuckle)

. . Spacer, 25mm O/D x §16.5mm |/D x 14mm
. Spacer, spring anchor

. . Bracket, spring anchor

... Bolt, M16 x 100mm

... Nut, M16, Nyloc

. . Spacer, $25mm O/D x $16.5mm |/D x 25mm

. . Spacer, ram sleeve, 20mm O/D x $16.5mm I/D x 11.3mm

. . Spacer, $25mm O/D x $16.5mm |/D x 22mm

... Bolt, M16 x 110mm

... Nut, M16, Nyloc

. Tensioner (with lock nuts)

.. Spring, 6

... Nut, M12, Nyloc

... Washer, M12

. Link, brush

. Plate, swivel

.. Bush

.. Sleeve "

. . Grease point, straigh‘g,,:ﬁ BSP

... Grease point, 135°, 5 BSP

... Bolt, M12 x 130mm

... Nut, M12, Nyloc

. Ram, hydraulic, frontbrush lift . . . .. ... ... ... ..........

.. Pin, Drilleg:l,,;z)ZOn),m X 50mm
.. Pin, split, % x 1%

. Motor, brush drive, hydraulic, OMP315 . . . ... ... .. ........

.. Bolt, M12 x 40mm
.. Nut, M12, Nyloc
. .Bracket, motor
... Nut, M10, Nyloc
... Washer, M10
. Disc, brush, slotted
. Spacer, brush hub
. Washer, safety, Schnorr
. Screw, M8 x 30mm
. . Setscrew, M8 x 25mm
. ... Brush, polypropylene, 400mm (with mounting bolts)
..... Nut, flanged, M8

Page 202

Page 198

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 115

FAYAT GROUP

LH Front Brush Assembly Illustrated
RH Front Brush Assembly Opposite

FRONT BRUSH ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Sweeping and Suction System



116

Item Part Number Quantity
1 040350 AR
2 013497 AR
011030 2
011094 2
3 014038 AR
011102 AR
011122 AR
4 013496 AR
011262 AR
011092 AR
011073 AR
5 010067 2
6 011122 4
7 010768 2
8 010903 2
9 013662 4
10 013486 2
022484 4
011075 2
11 014904 1
011030 1
010313 1
011095 1

Sweeping and Suction System

Minor

Description

Front Brush Swing Out and Fixed Arrangement

Ram, hydraulic, front brush swingout . . . .

. Link

. . Setscrew, M10 x 20mm

.. Washer, M10

. . Pin, drilled, 20mm O/D x 70mm
. Washer, M20 "

.. Pin, split, 8% x 1%

. Lever, pivot

.. Bolt, M8 x 140mm

.. Washer, M8

.. Nut, M8 Nyloc

. Pin, drilled, 220mm O/D x 50mm long

. Pin, split, ¢3/16 X 11/;,

.CoHanIocHng,g% /D

. Greasing point, & BSP, straight

. Bush, brush pivot

. Strut, stabilising, gas operated

. . Joint, ball, stabilising strut

... Nut, M10 Nyloc

. Link, sliding

.. Setscrew, M10 x 20mm

....................... Page 202

. . Washer, special, 40mm O/D x ¢11mm I/D x 5mm

.. Washer, spring, M10

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 117

FAYAT GROUP

Dual Sweep Shown

LH Sweep Shown
RH Sweep Reverse Image

VIEWED FROM FRONT OF VEHICLE

FRONT BRUSH SWING OUT AND FIXED ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Sweeping and Suction System



118

Item Part Number

2~

OCoo~NOOULLDEWN

[En
Z o

11

[EnY
N

13
14

15

16

17
NI

18
19
20
21

013484
014226
013488*
013491*
011259*
011077*
010903
013495
013489
010901
020565
013493
020564
013487
011133
011423
011060
027114
010067
011122
011102
010007
011075
011094
010006
011069
011077
011688
040058**
040197
011012
023470
011011
010004
010005

Notes:-

*

* %

Sweeping and Suction System

Quantity

P R RPRRRRRPRNNRPRNNRNDBMNRNRPRRPRRRERNRPRRERRERLWWNDRDERPR

Minor

Description

Side Brush Arrangement

Pivot, brush, LH

Pivot, brush, RH

. Bush, brush raise

. Sleeve, brush raise

. Bolt, M12 x 130mm

. Nut, M12, Nyloc "

. Greasing point, straight,1’s BSP

.. Link, brush raise

. . Plate, swivel "

... Nipple, grease, 1350,1/8 BSP

. Spacer, 25mm O/D x 16.5mm |I/D x 22mm
. . Spacer, ram sleeve, 20mm O/D x $16.5mm I/D x 11.3mm
. Spacer, 25mm O/D x 16.5mm |I/D x 25mm
. Link, top

.. Bolt, M16 x 120mm

.. Bolt, M16 x 110mm

.. Nut, M16, Nyloc

. Ram, hydraulic, side brush lift. . . . .. ... ... ... ..........

.. Pin, Drilled, 220mm O/D x 50mm
. . Pin, split, ¢3/16 x 1%
.. Washer, M20
. Bracket, brush motor
.. Nut, M10, Nyloc
. Washer, M10

. Motor, hydraulic, OMP315 . . . ... ... ... ... ..........

... Setscrew, M12 x 40mm
... Nut, M12, Nyloc
... Hub, Brush
. Spacer, brush hub
. Washer, safety, Schnorr
. Screw, M8 x 30mm
. Brush, side, steel
. . Setscrew, M8 x 25mm
. . Washer, special, 45mm O/D x g9mm |/D x 4mm
. Washer, tab

Pin and bush kit order part number 024610.

This part is required if the drive motor is manufactured by Eaton, please contact Scarab Parts Department.

Page 202

Page 198

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 119

FAYAT GROUP

LH Brush lllustrated

(190202)

SIDE BRUSH ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Sweeping and Suction System



120

Item Part Number

NI

2A

10
11

013485
014229
022451*
000023
014508*
011035
027156*
011031
022484
011094
013486
027118
010067
011102
011122
010247
014151
011011
011073
010768
013662
010902

Notes:-

*

Sweeping and Suction System

Quantity

AR
AR
AR
AR

P NNPFRP WWERPRENWONRPRPRERENRERERAD

Minor

Description

Side Brush Swing Out Arrangement
Bracket, mounting, side brush, LH

Bracket, mounting, side brush, RH

. Spacer, 20mm O/D x 12.5mm I/D x 60mm
.. Bolt, M10 x 90mm

. Spacer, 20mm O/D x 12.5mm I/D x 24mm
. . Setscrew, M10 x 50mm

. Spacer, hex

. . Setscrew, M10 x 25mm

. Ball joint, Strut, stabilising

.. Washer, M10

.. Strut, stabilising, gas operated

. Ram, hydraulic, swingout . . . .. ... ....

. Pin, drilled, #20mm O/D x 50mm
. . Washer, M20, "

. . Pin, split, o7 x 1% long

. Skirt, rubber

.. Clamp, skirt

... Setscrew, M8 x 25mm

... Nut, M8, Nyloc

. Collar, ¢1 1/D

. Bush, brush pivot "

. Greasing point, straight,1’s BSP

Dual sweep LH drive. 4 x item 2 per side, 4 x item 3 per side.
Dual sweep RH drive. 4 x item 2. LH side, 4 x item 2A. RH side, 4 x item 3 per side.
LH/RH sweep. 4 x item 3, on the appropriate side.

..................... Page 202

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 121

FAYAT GROUP

Left Hand

@\ Right Hand

LH Dual Sweep lllustrated

SIDE BRUSH SWING OUT ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Sweeping and Suction System



122 Minor

Item Part Number Quantity Description

Suction Nozzle Arrangement

1 018207* 1 Suction nozzle, complete assembly, LH
NI 023279* 1 Suction nozzle, complete assembly, RH
2 041186** 1 Suction nozzle, complete assembly, LH
NI 041187** 1 Suction nozzle, complete assembly, RH
3 013902 1 . Carrier, nozzle
011054 1 . . Setscrew, M12 x 45mm
011077 1 .. Nut, M12, Nyloc
4 013398 1 . Box, suction nozzle
000129 4 . . Screw, socket countersunk, M8 x 25mm
NI 023154 1 . Rubber suction hose
NI 014303 1 . Suction tube
011073 4 .. Nut, M8, Nyloc
5 010525 2 . . Chain, nozzle lift, 8 links in length
6 010606 1 . .. Carabiner
7 013115 2 . Wheel, suction nozzle
011105 1 ... Bolt, M12 x 120mm
011096 3 ... Washer, M12
011077 1 ... Nut, M12, Nyloc
8 013903 1 . Frame, nozzle tilt
9 011592 1 . . Clamp, nozzle flap (rear)
011011 4 ... Setscrew, M8 x 25mm
10 013615 2 . . Clamp, nozzle flap (side)
011011 2 ... Setscrew, M8 x 25mm
11 011593 1set . Nozzle flap, rubber (comprising 1 front, 1 rear, 2 side)
12 011592 1 . . Clamp, nozzle flap (front)
011073 4 .. .Nut, M8, Nyloc
13 011811 1 . Rod, nozzle tilt
011092 1 . Washer, M8
011072 2 .. Nut, M8 attaching rod to nozzle tilt frame
011073 1 .. Nut, M8, Nyloc
011042 1 . Bolt, M10 x 110mm
011094 4 .. Washer, M10 anchor top of rod and top of spring
011075 1 .. Nut, M10, Nyloc
14 027113 1 . Ram, hydraulic, suctionnozzletilt . .. ... ... ... ... ... ... ....... Page 200
NI 011629 1 . . Seal, ram, repair kit
011036 2 . . Bolt, M10 x 60mm
011075 2 .. Nut, M10, Nyloc
15 010521 1 . Spring, coil, nozzle tilt
011038 1 . . Bolt, M10 x 80mm
011094 13 .. Washer, M10, (to space-out between carrier and spring)
16 034342 3 . Nozzle assembly, waterspray . . . . . . . . . . . . ... ... Page 150
011001 3 . Setscrew, M6 x 16mm
011091 3 . Washer, spring, M6
17 024647 AR . Tee, plastic, 6mm, push fit
NI 035733 AR .. Tube, plastic, 6mm (blue)
18 041029 AR . Adaptor, straight, 10mm to 6mm, push fit
19 041030 AR . Tee, plastic, 10mm, push fit
NI 041031 AR . . Tube, plastic, 10mm (blue)
Notes:-

* Uses only 6mm water tubing and fittings.
**  Uses both 6mm and 10mm water tubing and fittings

Sweeping and Suction System

Manual Number SCAZ039375 2.6.15 / E&OE



§YACARAB Minor

123

7
G\
e

Part of Item 2. Ref Only/

(L

L]

SUCTION NOZZLE ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE

Sweeping and Suction System



124

Item Part Number

NI

ZZprwN

O 00N WU;

10
11
12
13

Item Part Number

U, WN P

Sweeping and Suction System

027119
011629
011152
027804
014224
013904
023844
011096
011077
011011
011073
010709
011035
011075
010248
031379

012488
013537
010119
010519
010587
010321
010509
021841
010245

Quantity

PR NNRDMRAMRRRRRRRRR

Quantity

=

3.0m

A NNRERP RPN

Minor

Description

Suction Nozzle Lifting Arrangement

Ram, hydraulic, suction nozzle lift . . .. .. ..

Seal kit, ram Y

Seal, Dowty,1/4 BSP
Adaptor, restrictor, M/M,z
Bracket, pulley, RH
Bracket, pulley, LH

Bracket, pulley, LH (dual sweep vehicles only)
Washer, M12

Nut, M12, Nyloc

Setscrew, hex head, M8 x 25mm

Nut, M8, Nyloc Y

Pulley (complete with bush) 3 (76.2mm)
Setscrew, M10 x 50mm

Nut, M10, Nyloc

Tensioner (complete with nuts and washers)

"

..................... Page 200

BSP x %4 orifice, (orange)

Cable, one-piece, steel with fabric core, g6mm, includes tensioner

Description

Standard Wander Hose Assembly

Spigot (mounts to antiluce fasteners on rear door or side access hatch)

Gasket

Hose, flexible

Clamp, worm drive, 135-165mm
Pipe, nozzle

Handle, wander hose

. Clip, toggle

. Hook, toggle clip

Hooks

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 125

FAYAT GROUP

&
b b

/®
:

Lo |
- ~
! RSO RPO.
. e '
R -
~ LS
~ - |
n /’ {/
-7 =

Right Hand shown, other versions similar

SUCTION NOZZLE LIFTING ARRANGEMENT

Rear Door (Ref. Only)

STANDARD WANDER HOSE ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Sweeping and Suction System



126

Item Part Number Quantity

1 027126 1
2 011808 1
3 010746 1
4 011079 2
5 035693 2
6 035696 1
6 035697 1
7 028448 1
8 023493 1
9 010950 1
10 010516 2
11 010922 1
12 010928 1
13 011169 1
14 010112 1
15 012926 1
16 027125 1
17 012253 2
18 021944 2
19 020711 1
20 013577 1
21 012486 1
22 023599 1
23 010526 1

Sweeping and Suction System

Minor

Description

Overhead Boom Arrangement
Support elbow

. Clip

Cover, elbow

. Wing nut

Fixing tab

Housing

Housing (Hi-Tip)

Aluminium suction tube 1560mm long
. Strap, suction tube

Hose % black

. Clamp, worm drive,”11-16mm
. Hose tail, 161" BSPx % hose

. Back nut,z BSP,

. Elbow, swivel,z BSP

. Nozzle

. Spray jet, LF6-80

Suction elbow

. Antiluce, (small)

. Double wound Grip ‘R’ Clip

. Leash cable

. Swivel spring hook

. Cap plate

. Ring pull

. Chain

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

N

®\

Manual Number SCAZ039375 2.6.15 / E&OE

i

Minor 127

OVERHEAD BOOM ARRANGEMENT

Sweeping and Suction System



128 Minor

Sweeping and Suction System Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 129
Hopper and Related Equipment

Assembly/Description Page
Hopper - General ArrangemEnt. . .. .. it ittt et e e 130
Hopper Rear - General Arrangement . ... ...ttt e et e e ettt et e 132
Rear Door - General Arrangement . ... .ttt e et e e e e e 134
Internal Hopper ComMPONENtS . ..ottt e et et e e e e e et e e 136
SUCEION Fan Assembly . . .. o e e e e 136
Auto Blanking Main Assembly . . ... o e e e e e e 138
Standard Wander HOSe AsSem by . . . ... i e e e e e e e e 140
Wander Hose Manual Blanking Assembly . . ... .. i e e e 140
Overhead Boom ArrangemEnt . ..ottt it e e e e e e e e e e e 142
Hi-Tip Hopper and Associated CompPOneNntS. . ... ..ttt ettt it e ettt et et ettt et 144
Hydraulically Operated Rear Door Arrangement. . . ..ottt ettt ettt ettt et e et e et et ettt 146

Manual Number SCAZ039375 2.6.15 / E&OE Hopper and Related Equipment



130 Minor

Item Part Number Quantity Description

Hopper - General Arrangement

1 025415 1 Hopper complete assembly
2 025960 1 Hopper extension LH
NI 025626 1 Hopper extension RH
3 034590 1 .Extensionpanel LH . . . . . . ... .. . ... Page 84
4 026417 4 . . Bolt (DZUS fastener)
032229 4 .. Washer (DZUS fastener)
023231 4 . . Receiver (DZUS fastener)
NI 036853 1 . Extensionpanel RH . . . . . . . . . . . . . e Page 84
026417 4 . . Bolt (DZUS fastener)
032229 4 .. Washer (DZUS fastener)
023231 4 . . Receiver (DZUS fastener)
5 025077 1 . Fan plate
6 011075 8 . Nut, M10, Nyloc
7 011424 8 . Washer large M10
8 025240 1 . Impellor
9 025564 1 . Suction Fan motorassembly . . . ... ... ... ... ... Page 136, 188
10 024790 1 . Inlet cone
NI 039674 1 .. Fan guard
11 021526 1 . Side loading door LH
NI 021525 1 . Side loading door RH
000261 2 . Bolt, M8 x 55mm, stainless steel N
000263 1 . Nut, M8, Nyloc, stainless steel
12 013599 1 . Seal, side loading door
13 021523 1 . Handle, side loading door
000257 2 . . Setscrew, M8 x 25mm, stainless steel
000264 2 .. Washer, M8, stainless steel
000263 1 ... Nut, M8, Nyloc, stainless steel
14 031601 1 . Catch bracket
000252 2 . . Setscrew, M6 x 20mm, stainless steel L. Per side loading door
000254 2 .. Washer, M6, stainless steel
000253 2 .. Nut, M6, Nyloc, stainless steel
15 013702 1 . . Antiluce large
16 012486 1 .. Cap plate
025222 0.5m . Titanfast DX78
17 020711 1 . . Leash cable
000258 1 ... Setscrew, M8 x 30mm, stainless steel
000262 2 ... Nut, M8, stainless steel
000263 2 ... Nut, M8, Nyloc, stainless steel )
18 012253 4 . Antiluce
19 025436* 1 . Capping LH
NI 040662* 1 . Capping LH (slotted)
NI 025437* 1 . Capping RH
NI 040663* 1 . Capping RH (slotted)
20 013594 AR . Seal, front aperture
21 011877 1 . Hopper safety prop
22 011757 1 . Hoppersafety proppocket . . . . ... ... .. ... ... ... .. ... Page 42
23 011577 1 . Hopperlift Ram (standard) . ... ... ... ... ... . ... ... ... ...... Page 204
NI 012203 1 . . Seal kit for hopper ram 011577
24 011640 1 . Hinge pin (hopper lift)
011013 2 . Setscrew, M8 x 35mm
011073 2 . Nut, M8, Nyloc
25 033210 1 . Hopper sensor stop
011043 1 .. Bolt, M10 x 70mm
011074 2 .. Washer, M10
011075 1 .. Nut, M10, Nyloc
Notes:-

* Please contact Scarab Parts Department regarding these parts.

Hopper and Related Equipment Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 131

FAYAT GROUP

HOPPER GENERAL ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Hopper and Related Equipment



132

Item Part Number

NI
NI
NI

11

12

NI

Hopper and Related Equipment

028023
013952
025680
010509
000286
011090
011071
010304
010297
011011
011073
030952
011496
027923
000248
027924
010502
000248
014995
014997
024147
031244
039336
000444
038193
000155
040354
000444
000155
040666
011010
011092
011073

Quantity

4.5m

10
10

[E
o

RO PRARNNRPNANRRRRPRRERNRPRRAENRPRNNERLPR

Minor

Description

Hopper Rear - General Arrangement
Cover, hopper GRP

. Seal (goes between hopper cover and hopper top)
. Retaining clip

. Fastener with hinge

. . Screw, slotted countersunk, M6 x 20mm
.. Washer, M6

.. Nut, M6, Nyloc

Beacon

. Bracket, beacon

. Setscrew, M8 x 25mm

. Nut, M8, Nyloc

. Lens cover (spares)

. Bulb (spare) 12 Volt x 21 Watt

. Cover plate

. . Plastic hand screw

. . Fan protection cover

.. Pull handle for cover

. . Plastic hand-screw

Handle rear, door locking

. Plastic handle grip

Rear bumper

Rubber flap (fuel filler dual sweep machines)

High level brake lightbar. . . . . .. ... ... ... ... ........

. Screw, socket cap head, M5 x 12mm

. . Insulated spacer

... Nut, M5, Nyloc

Rear camera

. Screw, socket cap head, M5 x 12mm

.. Nut, M5, Nyloc

.. Camera bracket (only when rear wander hose fitted)
... Setscrew, M8 x 20mm

. ... Washer

..... Nut, M8, Nyloc

Page 224

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 133

FAYAT GROUP

HOPPER REAR ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Hopper and Related Equipment



134

Item Part Number

1 014736
2 039893
NI 014737
NI 039897
3 025262
4 010245
000259
000258
5 032181
6 014997
7 010232
8 010955
012927
9 020521
036477
10 012253
021979
11 020711
000258
000263
000263
12 012486
000263
000263
13 020523
14 034682
15 034683
16 022816

Quantity

P R RPRRRPRRRPRRRREPBRNARRLRRPRRRERNOOOIODMNERRRLR

Minor

Description

Rear Door - General Arrangement
Rear door

Seal, rear door

Rear door (Hi-Tip)

. Seal, rear door (Hi-Tip)

. Hinge

. Hook for wander hose

. . Bolt, M8 x 60mm, stainless steel
.. Nut, M8, Nyloc, stainless steel

. Door rib protector

. Plastic handle grip

. Pin, chain and bracket

Hose, drain

. Jubilee clip

Gas spring

Gas spring (1.3 and 1.6 hi-tip)

. Antiluce clips

. . Rubber washer

. Leash cable

. . Setscrew, M8 x 30mm, stainless steel
.. Nut, M8, stainless steel

.. Nut, M8, Nyloc, stainless steel
Blanking plate, rear door

. Nut, M8, stainless steel

. Nut, M8, Nyloc, stainless steel
Prop, rear door

Handle, bracket, Hi-Tip remote

. Handle, Hi-Tip remote

. Locking bar, Hi-Tip remote

Hopper and Related Equipment

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 135

FAYAT GROUP

Hi-Tip Remote, rear door locking

REAR DOOR ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Hopper and Related Equipment



136

Item

A WN R P

nuwn Z

NI
NI

NI
NI

Hopper and Related Equipment

Part Number

025261
025668
025245
013506
013507
027744
025529
034235
000329
000263
028822
035586
028823
035587
025533
034240
025534
034241
014587
000329
000263

Part Number

025077
025240
024790
039674
025564
024641
027237
024791
011052
025390
002101
011156
000048
011095
011155
011247
011248
011172
010921
010928
011161
002076
025184
004226
004227
004228
014157
001070
013514

Quantity

> >
T 0P WWWER PR

[
w w

R R R R R R R R R

=
NN

Quantity

P R RPRRPRRPRRRPRNRRRPRPRNOORRRRRRRRRBRRR

Minor

Description

Internal Hopper Components

Screen

Screen, fine mesh type (dual sweep machines)

. Gudgeon pin

. Pin

. Linch pin

. Handle, screen rear

Inlet tube

Inlet tube, PU COATED

. Screw, socket button head, M8 x 20mm, stainless steel, per tube
. Nut, M8 Nyloc, stainless steel, per tube

Deflector, LH (single sweep)

Deflector, LH (single sweep), PU COATED

Deflector, RH (single sweep)

Deflector, RH (single sweep)
Deflector, LH (dual sweep)
Deflector, LH (dual sweep), PU COATED
Deflector, RH (dual sweep)

Deflector, RH (dual sweep)
Blanking plate

. Screw, socket button head, M8 x 20mm, stainless steel, per tube
. Nut, M8, Nyloc, stainless steel, per tube

, PU COATED

, PU COATED

Description

Suction Fan Assembly
Fan plate

. Impellor

Inlet cone

.. Fan guard

.Fanmotorassembly . . . .. . ... L

. Motor, fan

.. Seal Kit, for 024641 VOAC fan motor
.. . Washer, VOAC motor

. .. Setscrew, hex head, M12 x 30mm
. Valve block, VOAC motor

. . O-Ring, (base of VOAC motor)

. . Seal, Dowty (for plug)

.. Screw, socket cap head, M10 x 80mm
. Washer, spring, M10

. Seal, Dowty, % BSP

. Seal, Dowty, M18,

. Adaptor, M18 xf}; BSP

. Elbow, swivel, 3/3” BSP

. Hose Stem :’f;,xsé BSP

. Nut, brassf;s BSP

. Adaptor,3/4 BSP

. Plug M12 x 1

Speed sensor lead

. Plug

. Seal

. Seal

Hose 5”3” x 4350mm - fan return
Hose % x2230mm - fan feed

Fanscraper . . . . ..

Page 130, 188

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 137

FAYAT GROUP

INTERNAL HOPPER COMPONENTS

@\

SUCTION FAN ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Hopper and Related Equipment



138

Item Part Number

NI

Z

AU WNN

10
11
12
13

14
15
15
16
16
17
18
19
20

Hopper and Related Equipment

025531
025532
000257
000263
000264
000273
000277
000275
013488
025530
034237
025526
025527
028822
028823
011051
011096
011076
022350
011122
011135
014469
025528
000211
011031
010991
010981

011010
011073
001147
001107
010987
001101
001106
001106
001148
010958
010516

Quantity

PR RPRRLPRNNAMRRRLRGOOVOVERRE

1

P R NNMNNNENNENNMNNNNNNDNNNPAO

>
=

Minor

Description

Auto Blanking Main Assembly
Mounting plate, LH

Mounting plate, RH

. Setscrew, M8 x 25mm, stainless steel
. Nut, M8, stainless steel

. Washer, M8, stainless steel

. Setscrew, M12 x 25mm, stainless steel
. Washer, M12, stainless steel

. Nut, M12, Nylogc, stainless steel

. Bush

. Flap

. Flap, PU COATED

.. Flaparm, LH

.. Flap arm, RH

. Deflector, LH

. Deflector, RH

. . Setscrew, M12 x 25mm

.. Washer, M12

.. Nut, M12, Nyloc

.Ram, hydraulic . . ... ... ... ... ..

.. Split pin

. . Washer, M16

. Clevis M12

. Lever

.. NutM12x 1. 25

. . Setscrew, Ml(,),x 25mm

. Hose, rubber,z BSP x 550mm

1II

. Hose, rubber, 2 BSP x 711mm

Jnlettube L L e
Valve control, hydraulic, (dual sweepshown) . . . . . ... ... .......

. Setscrew, hex head, M8 x 20mm

. Nut, M8 Nyloc

. Hose, rubber, 141” BSP x 500mm, 90° ends

. Hose, rubber,z BSP x 1300mm, straight + 90° ends

. Hose, rubber, 2 BSP x 1660mm, straight + 90°ends (1.3 Hi-Tip)
. Hose, rubber, 2 BSP x 1125mm, straight + 90° ends

. Hose, rubber, 2 BSP x 1820mm, straight + 90° ends (1.3 Hi-Tip)
. Hose, rubber, 2 BSP x 1820mm, straight + 90° ends

. Hose, rubber, % BSP x400mm, 90° ends

. Pipe, rubber,a’e bore

. Clamp, worm drive, 11-16mm

i

N

N

’

i

N

i

N

"

4
1

Page 204

Page 136
Page 210

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 139

FAYAT GROUP

9

®
\ \ L
/ | \
®

®

0 Left hand ram assembly illustrated. Right
hand assembly is similar but mounting plate
alignment reversed.

?

AUTO BLANKING ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Hopper and Related Equipment



140 Minor

Item Part Number Quantity Description

Standard Wander Hose Assembly

1 012488 1 Spigot (mounts to antiluce fasteners on rear door or side access hatch)
2 013537 1 Gasket
3 010119 3.0m Hose, flexible
4 010519 2 Clamp, worm drive, 135-165mm
5 010587 1 Pipe, nozzle
6 010321 1 Handle, wander hose
010509 2 . Clip, toggle
021841 2 . Hook, toggle clip
7 010245 4 Hooks
011017 8 . Bolt, M8 x 60mm
NI 032181 4 .. Door rib protect
Item Part Number Quantity Description
Wander Hose Manual Blanking Assembly
1 026819 1 Spigot, wander hose
2 026818 1 Blanking flap
3 026817 2 Gasket spacer strip
4 013507 1 Pin and chain

Hopper and Related Equipment Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 141

FAYAT GROUP

Rear Door (Ref. Only)

STANDARD WANDER HOSE ASSEMBLY

WANDER HOSE MANUAL BLANKING ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Hopper and Related Equipment



142

Item Part Number Quantity

Minor

Description

Overhead Boom Arrangement

1 027126 1 Support elbow
2 011808 1 . Clip
3 010746 1 Cover, elbow
4 011079 2 . Wing nut
5 035693 2 Fixing tab
6 035696 1 Housing
6 035697 1 Housing (Hi-Tip)
7 028448 1 Aluminium suction tube 1560mm long
8 023493 1 . Strap, suction tube
9 010950 1 Hose % black
10 010516 2 . Clamp, worm drive,”11-16mm
11 010922 1 . Hose tail, 161" BSPx % hose
12 010928 1 . Back nut,z BSP”
13 011169 1 . Elbow, swivel,z BSP
14 010112 1 . Nozzle
15 012926 1 . Spray jet, LF6-80
16 027125 1 Suction elbow
17 012253 2 . Antiluce, (small)
18 021944 2 . Double wound Grip ‘R’ Clip
19 020711 1 . Leash cable
20 013577 1 . Swivel spring hook
21 012486 1 . Cap plate
22 023599 1 . Ring pull
23 010526 1 . Chain

Hopper and Related Equipment

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 143

FAYAT GROUP

90 0@@@
AT

2

OVERHEAD BOOM ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Hopper and Related Equipment



144

Item Part Number

U AR WWNNR PR

(e}

10

11
12
13
14
NI
15

025643
026270
026720
026719
011952
020112
023495
020231
014709
020056
011031
011075
014722
014721
011031
011032
014723
011032
011075
020113
011974
000184
011060
011031
011075
013138

*

*

042160
042159
034562

Notes:-

*

Quantity

P PR NRRNNRBR

=
o o

P PR NNNNNNNNNNNDERRRPDINDN

Minor

Description
Hi-Tip Hopper and Associated Components
Hopper (Hi-Tip 1.3)
Hopper (Hi-Tip 1.6)

. Hopper lift ram, (Hi-Tip1.3) . . .. ... .....
. Hopper lift ram, (Hi-Tip1.6) . . .. ... .....

. Top link (Hi-Tip 1.3)

. Top link (Hi-Tip 1.6)

. Link (Hi-Tip 1.3)

. Link (Hi-Tip 1.6)

. Sub frame (Hi -Tip 1.3)

. Sub frame (Hi -Tip 1.6)

. . Setscrew, M10 x 25mm
.. Nut, M10, Nyloc

. Trunnion plate LH

. Trunnion plate RH

. . Setscrew, M10 x 25mm
. . Setscrew, M10 x 20mm
. Rear support Bracket

. . Setscrew, M8 x 30mm
.. Nut, M10, Nyloc

. Outrigger

.. Outrigger leg

... Bolt, M16 x 120mm
... Nut, M16, Nyloc

... Setscrew, M8 x 35mm
... Nut, M8, Nyloc

. Link pin

. Linch pin and chain

. Fixing chain

. Bracket, rear light, right hand (Hi-Tip 1.6) . . . .
. Bracket, rear light, left hand (Hi-Tip 1.6) . . . . .

. Rear chute assembly

Please contact Scarab Parts Department regarding these items.

Hopper and Related Equipment

.................... Page 204
.................... Page 204

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

@/

”———

OUTRIGGER

Manual Number SCAZ039375 2.6.15 / E&OE

Minor 145

/®

HI-TIP ASSEMBLY

Ay

&

REAR CHUTE

Hopper and Related Equipment



146

Item Part Number

NI
NI
NI

O 00N O

10
11
12

13
14
15
16
17
18
19
20

Hopper and Related Equipment

022511
030539
033273
040673
040354
000257
000262
014038
011122
011102
014038
011122
011102
030540
000257
000262
011317
011269
001106
011187
001037
030544
030545
000257
000262
012582
023569
010958
010516
025599
010987
011000
010517

Quantity

NERPR OO R R R R R

> >
NP D

R R U U NNNNNNOOE

> >
NP RPN

Minor

Description

Hydraulically Operated Rear Door Arrangement
Ram, hydraulic, rear dooropen/close . . . . . .. . . .. ... . ... .. .. ... .. Page 204
. Support, ram
. Support, ram (low height variants only)
. Support , ram with camera mount (from May 2013 on)
CRearcamera. . .. L e e e Page 132,223
. Setscrew, M8 x 25mm, stainless steel
. Nut, M8, Nyloc, stainless steel
. Pin, swivel, ¢20mm x70mm
. Pin, split, % % x 1%
. Washer, M20
. Pin, swivel, ¢20mm x90mm
. Pin, split, % % x 1%
. Washer, M20
. Plate, ram
. Setscrew, M8 x 25mm, stainless steel
. Nut, M8, Nyloc stainless steel
. Hose, rubber, % BSPx295mm (straight ends)
. Adaptor, bulkhead, M/M BSP
. Hose, rubber, % Y 2 BSP x 1820mm, (straight + 90° end)
. . Elbow, M/M, 4 BSP
. Hose, rubber,z BSP x 2650mm, (straight + 90° end)
. Stiffener, vertical
. Stiffener, horizontal
. Setscrew, M8 x 25mm, stainless steel
. Nut, M8, Nyloc, stainless steel
Valve, check . . . . . . . . . . . . e Page 208
Valve,control . . . ... ... Page 206
. Pipe, rubber,afa bore
. Clamp, worm drive, size, 11-16mm
VaIve flow and Pressure ... Page 208
. Hose, rubber, i}, BSP x 1660mm long, (straight ends)
. Pipe, rubber, % bore
. Clamp, worm drive, 18-25mm

IAN

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 147

FAYAT GROUP

HYDRAULICALLY OPERATED REAR DOOR ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Hopper and Related Equipment



148 Minor

Hopper and Related Equipment Manual Number SCAZ039375 2.6.15 / E&OE



§Y§ARAB Minor 149
Washing and Dust Suppression

Assembly/Description Page
Water Tank ArTangemM Nt . . .ottt ettt e et et et e it e ettt e e 150
Hydrant Filler Kit and Mounting [tems . . ... .ot e e et et et e et e e 152
Low Pressure Water PUMpP Assembly . .. ..o e e e 154
Water Valve ArrangemEnt . . ..ottt ittt e e e e e e e e e 154
Low Pressure Water Filter Assembly. . . ... o o e e 156
6 Nozzle Low Pressure Spray Bar Assembly . ... ... e 156
3 Nozzle Low Pressure Spray Bar Assembly . ... ... e 156
Low Pressure Water Spray Jet, Frontand Side Brush .. ... ... ... i e e 158
Low Pressure Water Spray Jet, FIXed Ty pe . .. oottt e e e e et et e e 158
High Pressure Water PUMpP - Arrangement . . ..ottt ettt e e ettt e ettt e et et et ettt 160
High Pressure Water PUMP - CoOmMPONeNtS. . . o vttt ittt e ettt et et ettt ettt ettt eeeens 162
High Pressure Water Hose End SToOwage Arrangement. ... ...ttt ittt et ettt ettt et et et et e e eaaens 164
Detergent Feed Valve (Hand LancCe) . ... ..ottt e e e et e et e e et e e e e e e e e 164
Detergent Bottle and Feed Valve (Water BOOmM) . .. ..ottt e et 164
Fan Wash Assist Arrangement. . ..ottt e e e e ettt et e et e e e 166
High Pressure Spray SYstem - LayOUt . . ..ot vttt ittt et et e e et e e e e e 168
Automatic Hose Reel - ComMPONENtS . .. ..ottt et it ettt et et et et et ettt e e 168
High Pressure Water BoOOm Arrangement ... ..ottt e e ettt ettt et e et et et 170
High Pressure Front Spray Bar Assembly .. ... . i i e e e e e e 172
High Pressure Front Spray Bar MOUNt. . .. ... i i e e et e ettt et et et e e e 172

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



150

Item Part Number Quantity Description

NI

NI

NI

10

11

12
13

14
15
16
17

18
NI
NI
NI
NI

Water Tank Arrangement

Minor

....................................... Page 156

....................................... Page 122

014678 1 Water tank

014040 1 . Hydrant filler assembly

000254 4 . Washer, M6, stainless steel

000253 4 . Nut, M,6 Nyloc, stainless steel
013661 1 . Cap, filler

020896 1 D|sc rubber (located centrally on top face of tank)
011115 4 . Screw, Posidriv, self-tapping, No. 10 %
014303 AR . Suctlon tube

000256 6 . Setscrew, M8 x 20mm, stainless steel
000329 2 . Screw, socket button head, M8 x 20mm, stainless steel
000270 8 .. Washer, M8, stalnless steel

010951 0.5m . . Hose, PVgC cIear bore

010964 2 . O-Clips %

010912 2 . Elbow, galvanised, M/M % BSP
010922 2 . Hose tail, % BSP x %

023154 1 . Suctlon hose

012932 2 . Clamp, worm drive, 135-165mm
014278 1 . Bracket tank base, LH

011092 3 .. Washer, M8

011073 3 .. Nut, M8, Nyloc

011055 1 .. Bolt, M12 x 65mm

011096 2 .. Washer, M12

011077 1 . Nut, M12, Nyloc

014279 1 Bracket tank base, RH

011092 3 .. Washer, M8

011073 3 .. Nut, M8, Nyloc

011055 1 .. Bolt, M12 x 65mm

011096 2 .. Washer, M12

011077 1 .. Nut, M12, Nyloc

013462 2 . Bracket, rubber buffer mounting
011051 4 . Setscrew, M12 x 25mm

011077 4 . Nut, M12, Nyloc

014693 2 . Rubber buffer

011034 4 . Setscrew, M10 x 40mm

011075 4 . Nut, M10, Nyloc

011094 4 . Washer M10

030597 1 F|Iter assembly, water ..............
011161 3 . Adaptor, IVI/IVI BSP

011155 3 . Seal, dowty, 5 BSP

011168 1 . Adaptor, IVI/IVI BSP

002149 1 . Blanking cap, BSP

002011 1 . Blanking cap, BSP

034342 3 Waterspraynozzle .................
011001 3 . Setscrew, M6 x 16mm

011091 3 . Washer, spring, M6

024647* AR . Tee, plastic, 6mm, push fit

035733* AR . Tube, plastic, 6mm (blue)

041029* AR . Adaptor, straight, 10mm to 6mm, push fit
041030* AR . Tee, plastic, 10mm, push fit

041031* AR . Tube, plastic, 10mm (blue)

Notes:-

*

Please check if you require only 6mm or a combination of 6mm and 10mm water tube and fittings for suction nozzle dust

suppression system, before ordering parts. See Page 122.

Washing and Dust Suppression

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 151

FAYAT GROUP

Item 16 replaced with high pressure water
filter (Page 168), when high pressure pump is
fitted

WATER TANK ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



152 Minor

Item Part Number Quantity Description

Hydrant Filler Kit and Mounting Items

1 020484 2 Bracket, standpipe mounting
NI 036248* 1 . Locking plate, to enable fitment of padlock to secure item 3
011010 4 . Bolt, M8 x 20mm
011073 5 . Nut, M8
2 020483 2 . Strap, Standpipe mounting
000021 2 .. Bolt, M6 x 40mm
011071 2 .. Nut, M6, Nyloc
3 010509 2 . Catch
011002 4 .. Screw M6 x 16mm
011071 2 .. Nut, M6, Nyloc
4 014547 1 Hydrant hose
5 013171 1 . Hydrant hose tail
6 014546 1 . Hydrant male Insert
7 014544 1 Hydrant standpipe
8 014545 1 Hydrant key and bar
9 013840 1 Filler cap assembly
10 013169 1 . Hydrant thread adaptor
11 010918 1 . . Elbow, M/F, galvanised, % BSP
011104 1 .. Washer, 1
Notes:-

* Optional if lockable stowage is required.

Washing and Dust Suppression Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 153

FAYAT GROUP

HYDRANT MOUNTING PARTS & MOUNTING ITEMS

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



154

Item Part Number

NI
NI

NI

NI

NI
NI

Item

NI
NI

W

O 00N U;

10
11

NI
NI
NI
NI

Washing and Dust Suppression

037160
037161
011075
037162
011075
026866
011001
011090
026723
002108
031510
010518
026723
001015
010516
028176
026891
026892

Part Number

040877
040879
040881
000052
034627
034626
011159
011153
011205
010914
011172
026869
010914
030741
025181
041031
035733
034624
041030
041029

Quantity

e S N el S R i S N e

> >
el R

N = N}

Quantity

o R

>
)

A

PR R RRRLRERLRNND

>>2>2> >
D XD X=I=D

Minor

Description

Low Pressure Water Pump Assembly
Water services hangerplate ..................
. Bracket, water services, hanger plate, rear

. Nut, M8, Nyloc
. Bracket, water services, hanger plate, front

. Nut, M8, Nyloc
. Electricwaterpump ......... ... ... ... ...
. . Setscrew, M6 x 20mm

. Washer, M6

. Elbow (suction) "

. Hose, plastic reinforced,?’a bore

. Tee, plastic
... Clamp, worm drive, 30-40mm

. Elbow (delivery)

. Hose, rubber 12mm bore

. Clamp, worm drive, 11-16mm

. Blanking flange
. Diaphragm replacement kit
. Valve replacement kit

Description

Water Valve Arrangement
Water valve 12 Volt, 3 way (complete, less fittings)
Water valve 12 Volt, 4 way (complete, less fittings)
Water valve 12 Volt, 5 way (complete, less fittings)
. Setscrew, M5 x 16mm
. Solenoid, + coil 12 Volt
. Coail, 12 Volt, 8 Watts
. Adaptor, IVI/M BSP
.. Seal, Dowty
. Elbow, F/F, s BSP ,
. Adaptor, F/F “x% Bsp
. Elbow, IVI/F BSP
. Hose tail, % BSP x bose
. Adaptor, M/M x% BSP
. Pressure re,gulatlng valve
. Hose tail, 2 BSP x %4 hose
. Tube, nylon, @10mm (blue)
. Tube, nylon, @6mm (blue)
. Diaphragm replacement kit
. Tee, 10mm equal, push-in
. Adaptor, 10mm to 6mm, push-in

........................... Page 50,223

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 155

FAYAT GROUP

LOW PRESSURE WATER PUMP ASSEMBLY

WATER VALVE ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



156

Item Part Number

025290
1 010121
2 010962
3 025181
4 011174

Item Part Number

1 040809
031417
011031
011075
040810
028761
041029
041031
030633
030636
030637
10 030746

N

O oo NOUL B W

Item Part Number

030203
031418
030636
030633
030637
030635
031417
031995
035773
028761
011031
011075

CONO UL B WN P

o 2

Washing and Dust Suppression

Quantity

Y e )

Quantity

R B PBANPRP

[

AR

w w ww

Quantity

P NNWWWWwWwwRE

>
o

o S

Minor

Description

Low Pressure Water Filter Assembly

Filter assembly complete with elbow, reducing bush and hose tail
Filter, water strainer " "

. Reducing bush, M/F, 3%” tos BSP

.. Hose tail,1/z BSP to% hose

. Elbow, swivel, M/F,% BSP

Description

6 Nozzle Low Pressure Spray Bar Assembly
Spray bar, 6 nozzles, plastic (complete)

Clamp

. Setscrew, M10 x 25mm

. Nut, M10, Nyloc

Mounting bracket

7= Y =Y
n

Adaptor,1’z BSPP to 10mm push-In
Tube, nylon, @10mm (blue)

Filter

Washer, rubber

Spray jet (red)

Nozzle cap

Description

3 Nozzle Low Pressure Spray Bar Assembly
Spray bar, 3 nozzles, plastic (complete)

Nozzle holder

Washer, rubber

Filter

Spray jet (red)

Nozzle cap

Clamp Y

Adaptor, " BSP female x 6mm tube, push-in
Tube, plastic, 6mm (blue)

L= o o 1T

Setscrew, M10 x 25mm
Nut, M10, Nyloc

Page 160

Page 160

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor

FAYAT GROUP

157

WATER FILTER ASSEMBLY

O
NF
@ 6 NOZZLE LOW PRESSURE SPRAY BAR ASSEMBLY

R F7P |

3 NOZZLE LOW PRESSURE SPRAY BAR ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



158 Minor

Item Part Number Quantity Description

Low Pressure Water Spray Jet, Front and Side Brush

1 031995 1 Adaptor, % BSP female x 6mm tube, push fit
2 035668 1 . Nozzle mount, LH
NI 035667 1 . Nozzle mouynt, RH "
3 010922 1 . Hose tail,z BSP malex % tube
4 030663 1 . Hose, rubber, % x 120mm
5 030747 1 . Elbow, nozzle
6 030636 1 . Washer, rubber
7 030748 1 . Spray jet (blue)
8 030746 1 . Nozzle cap
9 030633 1 . Filter
10 031072 1 . O-Clip 15/18 "
11 033433 1 .. Valve, ba||,1iz BSP
Item Part Number Quantity Description
Low Pressure Water Spray Jet, Fixed Type
1 023203 1 Elbow, % BSP male x 6mm tube, push fit
2 030892 1 Bracket, spray nozzle (fixed)
3 033433 1 Valve, ball, s BSP
4 030769 1 Nozzle body, straight
5 030636 1 Washer rubber
6 030633 1 Filter
7 030748 1 Spray jet
8 030746 1 Nozzle cap

Washing and Dust Suppression Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 159

FAYAT GROUP

WATER SPRAY JET - FRONT AND SIDE BRUSH

WATER SPRAY JET - FIXED TYPE

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



160

Item Part Number Quantity
1 028761 1
2 014449 1
3 021315 1
4 014867 1
000136 8
011068 4
011090 4
011071 4
5 034308 1
6 011199 1
7 011152 1
8 011257 1
9 011199 3
10 011223 1
11 011205 2
12 011159 2
13 011153 1
14 010599 1
15 002008 1
16 011135 1
17 010930 2
18 011743 1
19 010910 2
20 011269 2
21 014455 1
011090 2
011071 2
22 001121 1
23 025599 1
24 010959 1
010518 2
25 001148 1
26 011000 1
010517 2
27 001243 1
28 010931 1
29 010917 1
30 010919 1
31 010946 1
32 010962 1
33 011173 1
34 011160 1
35 011154 4
36 011165 1
37 014703 1
38 014453 1
011994 2
014447 1
39 014454 1
40 012529 1
41 010575 1
000068 1
000014 1

Washing and Dust Suppression

Minor

Description

High Pressure Water Pump - Arrangement
Carrier
. Motor bracket
. Motor, hydraulic, 15cc, 1MR015
. Pump, High-pressure, RK21.15HN
. Screw, socket cap head, M8 x 16mm
. Setscrew, M6 x 35mm
. Washer, M6
. Nut, M6, Nyloc
. High pressure spray bar hose
. Adaptor, M/M 4 BSP
.. Seal, Dowtyl 2 BSP
. Valve, ball, 4% BSP
. Adaptor, M/M
. Tee, swivel, I\/I/M/F
. Elbow, swivel, F/F
. Adaptor, M/M, %
. Seal, Dowty,sfa
. Valve, unloader Y
. Adaptor, bulkhead, I\/I/I\/I,sfs BSP
. Washer, hﬂlG
.Hosetan BSPx
. Valve, baH % BSP
. Elbow, galvanised, NVF
. Adaptor, bulkhead, hA/hA
. Drive belt cover
. Washer, M6
. Nut, M6, Nyloc
. Hose, rubber, %
. Power steering regulator valve
. Tube, rubber, 1 bore
. Clamp, worm drive, 30-40mm
.Hoserubberf%"BSPx400nun,90°ends
. Tube, rubber, % % bore x 450mm
. Hose clamp, worm drive, 18-25mm
. Hose, rubber 4 ,BSP
. Hosetaﬂ x]. hose
.Hbow,gdvanked,NVF,% BSP
. Tee, galvanised, M/M/M,sﬁ BSP
. Adaptor, reducing, galvanised, M/F,
.Adaptorreduung,gmvanwed M/F,
. Elbow, swivel, M/F BSP
. Adaptor, M/M, 2 BSP
.. Seal, Domnyfz BSP
. Adaptor, M/M, % x % BSP
. Pulley, toothed, 40-8-20
. Taper lock bush, 1610 x 24
. Key, rectangular, 8 x 6 x 25 round ends
. Sleeve
. Belt, toothed, 560mm long
. Pulley, toothed, 32-8-20
. Taper Iock bysh, 1610 x 30
VVasher %
. Nut, 4 %6 UNF, Nyloc

X4 BSP
BSP

BSP
BSP

BSP

tube

BSP
BSP

Page 156

Page 196

BSP x 270mm, straight and 90° ends

Page 196

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 161

FAYAT GROUP

HIGH PRESSURE WATER PUMP - ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



162

Item Part Number

OCOoONOOULLE WNPRE -

=
= O

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
48
49

014867
014867SE
013554

014462

021237

021236
021238
021268
021239
021240
021241
021242
021243
028705
021245
021246
021247
021248
021249
021250
021251
021252
021253
021254
021255
021256
021257
021258
021259
021260
021261
021262
021263
021264
021265
021266
021267
014448

Quantity

NFRPRFRPRFRPRPRPNRPRPRPRPRPRPRPRPWWWWWWWWERERPNREPWWNNORPRPOWWWERRENWEROOOOOOI-RIPRELPR

Minor

Description

High Pressure Water Pump - Components
Pump 21 litre high pressure (RK21.15HN)

Pump 21 litre high pressure (service exchange unit)

Poppet Valve Kit 1828 (see list below)
. . Valve (complete), kit 1828
.. Seal, O-ring, kit 1828

.. Valve seat, kit 1828

.. Valve, kit 1828

.. Valve spring, kit 1828

. . Valve cage, kit 1828
Water Valve Kit 1855 (see list below)
. . Seal, oil seal, kit 1855

. . Seal, O-ring, kit 1855

. . Cap seal, kit 1855

. . Seal, oil, kit 1855

Water Seal Kit 1888 (see list below)
. . Piston seal, kit 1888

. . Seal, O-ring, kit 1888

. . Gasket, kit 1888

Seal, O-ring

Head

Valve plug

Plug Zp

Seal, O-ring

Bearing gasket @22

Piston guide bush

Closed bearing support
Bearing

Pump body complete with end cap and O-ring
Qil filler plug

Piston seal nut

Washer

Piston, 922

Separation disc

Seal, O-ring

Drive piston

Pin

Connecting rod

Circlip

Qil level plug

O-ring

Rear cap

Eccentric shaft

Key

Plug

Open bearing support
O-Ring

Plug

Seal, O-ring

Lining 0.1

Lining 0.2

Bracket, mounting

Washing and Dust Suppression

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor

FAYAT GROUP
@Kit 1855

HIGH PRESSURE WATER PUMP - COMPONENTS

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



164

Item

NO bk wN

Item

10
11
12

Item

13

14
NI

15
16
17
18
19
20
21

Part Number

020451
012548
011011
011073
002008
023359
023360
011159
011167
011167

Part Number

013573
002173
011214
011167
013575

Part Number

012548
011010
011073
010393
022451
011410
011073
013553
013575
013575
013573
011214
002008
011171

Quantity

R R R RRRRRRR

Quantity

N

AR

Quantity

L S R S N S N i i

A

el

[ N = N ==

Minor

Description

High Pressure Water Hose End Stowage Arrangement

AutomaticHoseReel ..................
Bracket, quick release coupling support

. Setscrew, M8 x 25mm
. Nut, M8, Nyloc o
. Adaptor, bulkhead, M/M, & BSP

. Coupling, quick release, % BSP, (male)

3

.. Coupling, quick release, s BSP, (female)

... Adaptor, M/l;/ll,% BSP
... Seal, dowty, % BSP

3"

. Adaptor, M/M,% x% BSP

Description

Detergent Feed Valve (Hand Lance)

Nozzle injector
3 n
. Adaptor, M/F, & BSP

n

. Adaptor, F/F,3/s ”SP1 "

. Adaptor, M/M,% x% BSP
. Tube, silicon

Description

.................................... Page 168

Detergent Bottle and Feed Valve (Water Boom)

Bracket, valve support

. Setscrew, M8 x 25mm

. Nut, M8, Nyloc

Bracket, bottle support

. Spacer

.. Bolt, M8 x 75mm

.. Nut, M8, Nyloc

. Bottle, detergent

. Tube, silicon

. . Strap, bungee

Nozzle, injector

. Adaptor, F/F,% BSP }
. Adaptor, bulkhead, M/M,3’s BSP
. Elbow, swivel, M/F, % BSP

Washing and Dust Suppression

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 165

FAYAT GROUP

HIGH PRESSURE WATER HOSE END STOWAGE ARRANGEMENT

DETERGENT FEED VALVE (HAND LANCE) DETERGENT BOTTLE AND FEED VALVE (WATER BOOM)

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



166

Item Part Number Quantity

020451 1

1 011233 1
2 011167 1
3 011171 1
4 011309 1
5 011199 1
011152 1

6 011257 1
011152 1

7 011269 1
011096 2

8 012548 1
011010 1
011073 1

9 001002 1
10 011172 1
11 011269 1
011096 2

12 011172 1
13 011317 1
12 011172 1
15 011269 1
011096 2

16 010911 1
17 011158 1
18 010912 1
19 030507 1

Washing and Dust Suppression

Minor

Description

Fan Wash Assist Arrangement

Automatic Hose Reel ........ ... .. ..t

Tee, % BSP, M/M/F

. Adaptor, M/M, % X;2 BSP
. Elbow, swivel, M/F, s BSP

. Hose,432mm X % ,IIBSP,"straight ends
. Adaptor, M/M, % x% BSP

. Seal, dowty,1/4 BSP

. Valve, ball, F/F, % BSP
..... Seal, dowty,z BSP Y
..... Adaptor, bulkhead, M/M,1/4 BSP
...... Washer, M12
..... Bracket, ball valve support
...... Setscrew, M8 x 25mm
...... Nut, M8, Nonc
Hose, 3700mm x % BSP straight ends
. Elbow, swivel, M/F, % 4 BSP

. Adaptor, bulkhead, 4 % BSP

. Washer, M12
Elbow swivel, M/F % BSP
. Hose, 295mm x % BSP
. Elbow, swivel, M/F, % 4 BSP

..... Adaptor, bulkhead BSP
...... Washer M12
..... Boss, % % BSP "
...... Adaptor, M/M, % BSP
....... Elbow, galvanised, F/F, " BSP
........ Spray jet assembly, LF6-80

I x

.................................. Page 168

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 167

FAYAT GROUP

FAN WASH ASSIST ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



168

Item Part Number Quantity

015017
028761
010748
014666
011159
024463
025290
010121
011174
010931
010959
010518
10 011301
NI 020451

2w e

O 00N

=
o
R R NS RPRRRPRRRRRRRR

Item Part Number Quantity

020451
024230
025238
026217
026753
026754
010601 13.0m
030570 1

DU A WN
Y e

=

Washing and Dust Suppression

Minor

Description

High Pressure Spray System - Layout

. High pressure pump assembly ...............
. . Carrier, high-pressure pump (located behind fro
. Lance, (mounted in cab, beneath front of seats)
.. Jet for lance "

.. Adapter, M/M, % BSP

. .. Swivel joint

Filter assembly complete with elbow and hose tail
. Filter, water strainer

.. Elbow "

.. Adaptorsi BSP x 1 hose tail

.. Hose

... Clamp, worm drive, 30-40mm

. . Hose assembly

. Hose reel, automatic

Description

Automatic Hose Reel - Components
Automatic hose reel, complete, less hose .......
. Swivel elbow assembly
. . Roller assembly
. Clamp
. Spring, coiled (used on stainless steel reels only)
. Spring, tension
. . Hose, reinforced
. Ratchet

nt spray bar)

.......................... Page 164,166

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 169

FAYAT GROUP

HIGH PRESSURE SPRAY SYSTEM - LAYOUT

AUTOMATIC HOSE REEL - COMPONENTS

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



170

Item Part Number Quantity

1 027952 1
014796 1
010903 1
011060 1
011135 2

NI 013012 2

NI 014799 2

2 023538 1
000205 4
011127 4

3 011160 1

4 027945 1

5 010903 1

6 011173 1

NI 011154 1

7 011160 1

8 010970 1

9 027947 1

10 010903 2
11 010422 1
12 011160 1
NI 011154 1
13 027950 1

011032 6

011075 6
14 027949 1
NI 011724 9
011055 3
011051 4
011077 7
15 013486 2

011075 4
16 027948 1

011032 4

011075 4
17 023360 1
18 011159 1
NI 011153 1
19 023359 1
NI 011153 1
20 011199 1
21 028155 1
22 011257 1
NI 011152 1

Washing and Dust Suppression

Minor

Description

High Pressure Water Boom Arrangement
Carrier, hose reel
. Bolt, pivot
. Greasing point, straight,
. Nut, M16, Nyloc
. Washer, M16
. Bush
. Spacer sleeve
. Hose reel, retracting
. Setscrew, M14 x 25mm
. Nut, M14, Nonc
. Adaptor, M/M, % BSP
. Main Support Post (universal joint)
. Greasing pomt stralght 5 BSP
. Elbow, swivel, 2 BSP
. Seal, Dowty, 2 BSP
. Adaptor, M/M BSP
. Hose, rubber, % 5 BSP x 460mm, straight ends
. Bracket water boom support

%" BSp

. Greasing point, stralght BSP
. Joint, rotatlng,1 BSP
. Adaptor, M/M BSP

. Seal, Dowty, 2 BSP
. Plate, reinforcing
. Setscrew, M10 x 30mm
. Nut, M10, Nyloc
. .Support bar, hose
. Spacer, 20mm x 12.5mm x 11mm
. Bolt, M12 x 65mm
. Setscrew, M12 x 25mm
. Nut, M12, Nyloc
. Gas strut
. Nut, M10, Nyloc
. Hook, stowage, water boom
. Setscrew, M10 x 30mm
. Nut, M10, Nyloc "
. Coupling, quick-release, female,a’e BSP
. Adaptor, M/M, % BSP
. Seal, Dowty, % % BSP "
. Coupling, qU|ck release, maIe,sfs BSP
.. Seal, Dowty BSP
. Adaptor, M/M, % BSP x4
. Bracket, hose retainer
. Valve, ball, hlgh pressure
. Seal, Dowty 4 BSP

BSP

L Bsp

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 171

FAYAT GROUP

HIGH PRESSURE WATER BOOM ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



172

Item Part Number

1
2 034073
3 023148
4 002169
011154
5 010112
6 012316
7 030951

Item Part Number

034074
028007
000299
011071
027982
027990
026173

NOUuphsWNRE

Quantity

U U LT NNNNN R

Quantity

P NDBANNPR R

Minor

Description

High Pressure Front Spray Bar Assembly
Pump, high pressure, assembly .............

Spray bar

. U-bolt "

. Banjo bolt, > BSP

.. Seal, dowty% BSP

. Nozzle body (brass)

. Spray jet LF4-80 (brass)
. Nozzle cap (brass)

Description

High Pressure Front Spray Bar Mount
Centre pivot

Clamp plate

M6 grip nut with insert

Nut, M6, Nyloc

Pipe clamp block 25mm single

Pipe clamp top plate

Plastic Plug 25.4mm (black)

Washing and Dust Suppression

............................. Page 160,168

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 173

FAYAT GROUP

HIGH-PRESSURE FRONT SPRAY BAR

FRONT BUMPER

=
/@

RO

HIGH-PRESSURE FRONT SPRAY BAR MOUNT

Manual Number SCAZ039375 2.6.15 / E&OE Washing and Dust Suppression



174 Minor

Washing and Dust Suppression Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 175
Hydraulic Systems

Assembly/Description Page
Main Control Valve Block (Hydraforce). . .. ..ot e e et e e et e e e e 176
Brush Control Valve Block (Hydraforce) . ... ... e e e et et et e et 178
Main Control Valve Block (pre Hydraforce) . ... e e e e e e e 180
Brush Control Valve Block (pre Hydraforce). . ... ..o e e et et et e e et 182
Front Brush “Stop When Raised” Valve Components . . ... oottt it ittt ettt ettt et e 182
Transmission PUMP ASSemMbIY . . ... o e e e e 184
Suction Fan PUmMp Assembly . ... o o e e 186
Suction Fan Valve Block Assembly (Hydraforce) . ... ... i e e e et et et 186
Suction Fan Motor Assembly . . ..ot e e e e 188
Gear PUMP ASS MDY . oot e e e e 190
Complete Transmission Assembly. ... ... e 190
Radiator/Cooler Assembly . .. ..o 192
Manifold AsSemblY . . . ..o e 192
Ol Tank AssemblY. . ..o e e e 194
Suction Filter Assembly (Chassis MOUNTE) . ... ..ttt e e e et ettt et e ettt et et eaas 194
Power Steering Regulator Valve . .. ... i i e e e e e e e 196
Power Steering Regulator Valve (Hydraforce) ... ... e e e e e 196
High Pressure Water PUMpP Drive IMOtOr . ... oot e et et et et et et e e e e e e e e 196
Wide SWEEP Brush IMOtOr .. ..ot e et et e et e e 198
SIE/Front Brush IMOtOr . . . o v et e e e e e e e e e e e e e 198
Ram - SUCtiON NOzZzle Lift . . . e e e e e 200
Ram - SUCtion NOzzle Tilt . ... o e e e e e e e e e e 200
Ram - Wide SWeEep Lift . ..o e e e 200
Ram - Front Brush Lift. . ..o e i e e et e et e e e e 202
Ram - Front Brush SWing OUt. . . ... o i e it et et e e et e e e e 202
Ram - Side Brush Lift. . ..o e e e e e e e e e e 202
Ram - Side Brush SWing OUt. . . . ..ot e et e e e et e e e 202
Ram - HOpPPer Lift . .o e e e e e e e 204
Ram - AULO BlanKing . . ..o e e e 204
Ram - Rear DOor OPen/CloSse. . .. oottt ettt e e e e e e e e e e e e 204
Ram - Cab Lift ASSISt . . oottt e 204
Rear Door Flow Valve and Pressure Control Assembly (Hydraforce)............. i 206
Rear Door Check Valve (Hydraforce). . ... .oo i e e e e et e e e et e e 206
Rear Door Flow Valve and Pressure Control Assembly . ... ... i e e 208
Rear Door Check Valve . . .. o e e e e e e e e e e e 208
Auto Blanking Valve Single Sweep Assembly . ... . i e 210
Auto Blanking Valve Dual Sweep Assembly . .. ... e 210
Sl PIPES . o vttt e e e e 212
Rubber Hoses - LH Sweep Machings Only . ...t e et e e e et e e e e e e 212
Rubber Hoses - RH Sweep Machines Only . ... ... i e e e et ettt e et et ettt 213
Rubber Hoses - Dual Sweep Machines Only. . ...t e e e et et e et et 213
Rubber Hoses - Common to LH, RH and Dual Sweep Machines. . ... ... i i e et e e e 213

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



176
| Item Part Number
1 041227
2 041218
NI 041246
3 041225
4 041219
NI 041247
5 041216
NI 041244
6 041217
NI 041245
7 041224
8 041215
NI 041243
9 041221
NI 041249
10 041220
NI 041248
11 041226
12 041222
13 011152
14 020902
15 002190
16 002191
17 041223
18 011242
19 011153
20 002077
21 011166
22 011160
23 011154
NI 041228
24 025160
25 020903

Hydraulic Systems

Quantity

I e
N O O -

P R RPRRRPRRLRNNDAMNNRRRR

1
1

B b

>
TR R ERPUONRRN

=N

Minor

Description

Main Control Valve Block (Hydraforce)
Manifold, main valve block
. Cartridge (SV08-30)

. . Seal kit (SV08-30)

. .Coil, 12v/17.2 Watt

. Cartridge (SV08-21)

. . Seal kit (SV08-21)

. Cartridge (SV08-24

. . Seal kit (SV08-24))

. Cartridge (SV10-47D)

. . Seal kit (SV10-47D)

.. Coil, 12v/20.5 Watt

. Cartridge (SV10-47C)

. . Seal kit (SV10-47C)

. Relief valve (RV08-20H, 120 Bar)
. . Seal kit (RV08-20H)

. Relief valve (RV10-20H, 170 Bar)
. . Seal kit (RV10-20H)

. Check valve, CV06
.CheckvaNe,BClO

. Dowty seal,1/4 BSP ,

. Male stg,d, 6mmx % BSP
.Banz X 6mm

. Test point 6mm

. Plug, SAE 6

. Plug,% BSP_,
.DomﬂysgaL% BSP

. Banjo, % BSP AB01.06

. Adaptor, % BSPx BSP
.Adaptor,1/z BSP
.DomﬂyseaL% BSP

Cavity plug, 2-way, blocked (cartridge blanking plug)

Male stud, 6mm X % BSP
Male stud, 12mm x% BSP

MAIN CONTROL VALVE BLOCK

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 177

T/,
Lid

/| N

1949

The above illustrations show completely populated blocks with all options fitted. When an option is not fitted the relevant
0 cartridge and coil will be removed and the appropriate blanking plug will be inserted.

MAIN CONTROL VALVE BLOCK

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



178

| Item Part Number

NI

W

O 00N O WU

Hydraulic Systems

041236
041233
041256
041235
041219
041246
041234
011242
011153
011159
020903

Quantity

A

10

I

10

Minor

Description

Brush Control Valve Block (Hydraforce)
Manifold, brush control valve block
. Cartridge (SV10-20)

. . Seal kit (SV10-20)

.. Coail, 12v/20.5 Watt. FL

. Cartridge (SV08-30)

. . Seal kit (SV08-30)

. . Coil, 12v/17.2 Watt. FL

. Plug,% BSP

. Dowty seal',afs BSP

. Adaptor,?’ﬁ BSP "

. Male stud, 12mm x% BSP

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 179

FAYAT GROUP

The above illustration shows a completely populated block with all options fitted. When an option is not fitted the relevant
cartridge and coil will be removed and the appropriate blanking plug will be inserted.

BRUSH CONTROL BLOCK

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



180

Item Part Number

OCoOoNOOTULLDE WNBE

O
= o

12
13
NI
NI
NI

Hydraulic Systems

025121
014663
014655
025891
021753
021744
021768
020005
004208
004186
004208
033918
033917
032823
004205
004295

Quantity

=
O O -

P R NRRPRNRPRNRRRRR

Minor

Description

Main Control Valve Block (pre Hydraforce)

Valve block, maincontrol . . . ... ... .....

. Solenoid (GS023300N)

.. Coil, 14 Watt

. Solenoid (GS041300N)

.. Coil, 19 Watt

. Solenoid (GS042100N)

.. Coil, 28 Watt

. Solenoid (GS045300N)

.. Coil, 18 Watt

. Solenoid (GS045200N)

.. Coil, 18 Watt

. Relief valve, brush lift (AO2B2HZ1-120N)
. Relief valve, main (AO4B2PT32-170N)
. . Relief valve cap

Check valve (D04B2-21N)

. Pilot piston (PP045P)

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 181

FAYAT GROUP

VALVE BLOCK - MAIN CONTROL

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



182

Item Part Number

Item Part Number

NI
NI
NI
NI

Hydraulic Systems

025119
014661
025890
021753
011153
011159
020903
011242
000141

025890
014661
021753
028234

Quantity

N
NP NWROWAANPR

Quantity

= NN

Minor

Description

Brush Control Valve Block (pre Hydraforce)

Valve block - brush control, 4-spool, sterling BSK15696-B . . . . . .. ... ... . ... Page 50

. Solenoid valve GS041200N

. Solenoid valve GS040200N

. Solenoid coiI,,§:CP 19 Watt, 12 Volt

. Seal, Dowtysfs

. Adaptor, s BSP, M/M

. Stud, male, 12 x% BSP

. Plug,% BSP

. Screw, socket cap head, M6 x 80mm

Description

Front Brush “Stop When Raised” Valve Components

Valve - GS040200N

Valve - GS041200N]

Coil 12 Volt / 19 Watt

Wiring loom - front brush stop

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor

FAYAT GROUP

Left Hand Left Hand Front Brush Right Hand Front Brush
Side Brush

Q0 Q0

%
{ @ )
A — /®\> Right Hand

Side Brush

O

Left Hand Front Brush Right Hand Front Brush

STERLING
HYDRAULICS
L IMITED

PART No 8F4722

SERIAL No
!

183

6 Left or right side brush valve positions will be blanked off according to build configuration unless sweeper is dual sweep.

For special build configurations not covered here, i.e. utilising either of the spare side brush positions, please refer to your
Scarab Distributor or to the Scarab Parts Department, stating Sweeper Serial Number and details of any non-standard fittings.

VALVE BLOCK - BRUSH CONTROL

Manual Number SCAZ039375 2.6.15 / E&OE

Hydraulic Systems



184 Minor

Item Part Number Quantity Description

Transmission Pump Assembly

1 024516 1 Pump, transmission
NI 024516(SE) 1 Pump, transm|55|on (serV|ce exchange unit)
2 011190 1 . Adaptor, 1% 16, UNF (SAE) x% BSP
3 002084 1 . Hose ta|I BSP x1 hose
4 011319 1 . Hose rubber 116 BSP, stralght end and 90°
5 011226 3 . Adaptor, M/M, /a”UNF (SAE)X BSP
6 011167 1 . Elbow, swive], % BSPx % hose
7 013887 1 . Valve, rellef BSP
8 011152 4 . Seal, Dowty, 4 BSP
9 011158 3 . Adaptor, M/M BSP
10 011169 1 . Elbow, swivel, F/F BSP y
11 011264 2 . Adaptor, M/M, % UNF (SAE) x’% BSP
12 032884 1 . Drive hub
13 026655 2 . Valve, Reverse/Forward drive
14 026775 4 . Cap, plastic, cap head cover
15 002112 1 . Adaptor, swivel, M/F, % % BSP
16 014655 1 . Coil, 12 Volt (pre Hydraforce)
17 013888 1 . Valve, Reverse, 4 BSP (pre Hydraforce)
NI 025728* 1 . Seal, O-ring, adaptor plate with (SLOTTED FIXING HOLES)
NI 036829* 1 . Seal, O-ring, adaptor plate with (ROUND FIXING HOLES)
18 041560 1 Reverse vaIve _with block, solenoid and coil (Hydraforce)
19 041640 1 Valve bIock BSP (Hydraforce)
20 041225 1 Coil, 12V 17. 2 Watts-ELZ (for Hydraforce)
21 041643 1 Solenoid vaIve SF08-21 (for Hydraforce)
22 011153 2 Dowty SeaI BSP
23 011199 1 Adaptor, % % BSPX/ BSP y
24 002215 1 Adaptor, swwel M/F BSPx % BSP
25 025040 1 Restrictor % ,916 x’% BSP (with o ring)
26 041559 1 Relief valve, W|th block and valve (Hydraforce)
27 041640 1 Valve block BSP (Hydraforce)
28 041641 1 Relief valve (Hydraforce)
29 011153 2 Dowty Seal 3 BSP
30 011199 2 Adaptor BSP X% Y BSP
31 011169 1 Elbow, swivel, F/F BSP "
32 011264 2 Adaptor, M/M, i UNF(SAE)X BSP (with o ring)
Notes:-

* When ordering check the flange plate fixing hoses. If in doubt contact Scarab Parts Department.

Hydraulic Systems Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

ADAPTOR PLATE

Picture shown with
drive coupling
blanking cap fitted.

TRANSMISSION PUMP ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



186

Item Part Number

11
12
13
14

15
16

17
18
19
20
21
22
23
24
25
26
27
28
29
30

Item

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
NI

038977
040162
039392
011227
011171
001105
002192*
002200
002086
011226
002198
011213
011193
011156
026264
013689
011037
011107
011231
011230
011108
014655
014654
011242
011153
011163
011151
001101
011161
011155
014157
011199
011153
011244
011155

Part Number

041562
041628
042481
041626
042482
041225
041237
011155
011161
011151
011163
011107
011153
011242
011155
011244
011151
011163
041226

Notes:-

*

Hydraulic Systems

Quantity

P RRPRRPRRRPRRRRPRRRRRRAENRRAEDNMNRRRRRRRERRRRERRRERRR

Quantity

P R RPRRPRRPRPRARRRRPRRRRRERRR

Minor

Description

Suction Fan Pump Assembly
Suction fan pump, LS45 - SAUER (remote mounted valve)
Suction fan pump, LS45 - SAUER (direct mounted valve)
. Valve, DFR
. Adaptor, M/M, % UNF (SAE) x % BSP
. Elbow, swwel M/F BSP
. Hose, W BSP x 400mm, straight and 90° connectors
Test point, %6 UNF (SAE)
. Adaptor M/M, 18 x12to 1 BSP, complete with O-ring
. Elbow, swivel, 1 BSPF x 1 hose
. Adaptor, I\/I/I\/I UNF (SAE) x BSP, complete with O-ring
. Adaptor, M/M, 1% X 12 to* BSP, complete with O-ring
. Elbow, swivel, F/F BSP "
. Adaptor, reducer, M/M, 1 BSP x% BSP
. Seal, Dowty, 1 BSP
..... Flange, 1 SAE, 1 BSP, 3000 PSI, threaded
. Valve, suction fan
. Bolt, high tensile, M10 x 65mm (remote mounted valve)
. Screw, socket cap, head UNCx 2% long (direct mounted valve)
. Elbow, flanged, 1/ (SAE) x 1 Hose (direct mounted valve)
. Flange, split, 1% (SAE) (dlrect mounted valve)

. Screw, socket cap head, 2 UNCx 1% long (direct mounted valve)

.C0|I 12 Volt, 14W, CCSOlZD
. SoIen0|d GS020100N
.Plug, s BSP
... Seal, Dowty,sfs BSP "
. Adaptor, M/M, s BSPxs BSP
. Seal, Dowty, % % BSP
.. .. Hose, % 1 BSP X 1125mm, straight and 90° connectors
. Adaptor M/M BSP
. Seal, Dowty,3 BSP
....Hose, % 5 X 2230mm W|th BSP straight connectors
. Adaptor M/M BSP x % BSP
. Seal Dowty,3 BSP
.Plug, s BSP
. Seal, Dowty,3/4 BSP

Description

Suction Fan Valve Block Assembly (Hydraforce)
Valve block, suction fan control, with coil, solenoid and orifice plug
Manifold

Orifice plug 4.80mm

‘O’ Ring

Solenoid valve, SV08-22 HF

Coil 12v/17.2 Watts

Coil nut "

Seal, Dowty,% BSP

Adaptor, M/M, % BSP

Seal, Dowty,1 BSP

Adaptor, M/M BSPx 4, BSP

Socket cap head screw, /a UNC x 2/2 long

Seal, Dowty, % BSP

Plug, % BSP

Seal, D,c,)wty,3’4 BSP

Plug, % BSP

Seal, Dowty, % % BSP

Adaptor, M/M BSP x 4 BSP

Seal kit

Test point could be in a different port on the DFR valve.

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 187

FAYAT GROUP

Picture shown with drive coupling blanking cap
fitted and remote suction fan valve.

i Al e f 1 .
Picture shows suction fan pump with direct
mounted suction fan valve.

SUCTION FAN PUMP ASSEMBLY

4y
39 | 38) SUCTION FAN VALVE BLOCK

(HYDRAFORCE)

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



188

Item Part Number

[any

024641
000343
011127
011052
024791
041564
035967
013523
000048
011095
011161
011155
011248
011247
12 010921

VCowooubrbpwNZZ

N
= o

Hydraulic Systems

Quantity

R PR NNOOWOONRRERERRNNLER

Minor

Description

Suction Fan Motor Assembly

FanMotor . .. .. ... ... ... .. ...

. Bolt, socket cap, M14 x 50mm

.. Nut, M14, Nyloc

. Fan mounting bolt, M12 x 30mm

.. Cap washer VOAC motor

. Anti-cavitation valve block (Hydraforce)

. Anti-cavitation valve block (non-Hydraforce)
. O Ring, 25mm ID 3.5mm dia section
. Setscrew, socket cap head, M10 x 80mm

. . . Spring washer, M10

.. Adaptor, M/M, % BSP

... Seal, Dowty,3/4 BSP

.. Adaptor, M/M, M18 x % BSP

... Seal, Dowty, M18 BSP

... Hose tail,a’e BSP nutx 5 hose

................... Page 130, 136

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 189

FAYAT GROUP

SUCTION FAN MOTOR ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



190

Item Part Number

1 024592
2 027056

013518

011011

011093
3 024537
NI 024486
000227
011093
011092
011160
011154
011242
011153
011167
011172

O 00 NO UL B

Item Part Number

1 032569
2 035670
3 013409
011075
011074
4 037142

Hydraulic Systems

Quantity

P RPNRPRNRPRDMEDRMRRLPDAEDMNRRR

Quantity

i~ N o

Minor

Description

Gear Pump Assembly

Gear pump (double)

. Elbow, suction

.. Seal, O-ring

. . Setscrew, M8 x 25mm

.. Washer, spring, M8

. Valve, flow control

. Seal, O-ring, kit

.. Bolt, M8 x 110mm

.. Washer, spring, M8

.. Washer, M8 "

. Adaptor, M/M, 2 BSP

.. Seal, powty,Lz

.Plug,% BSP

.. Seal, Dowty,sfs BSP

. Adaptor, M/M, % xzfg BSP
8

"

. Elbow, swivel, M/F, 5 BSP

Description

Complete Transmission Assembly
Bracket, transmission support, LH
Bracket, transmission support, RH

Mounting, rubber
. Nut, M10, Nyloc
. Washer, M10
Cross member

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 191

FAYAT GROUP

GEAR PUMP ASSEMBLY

TRANSMISSION PUMP SUCTION FAN PUMP GEAR PUMP

COMPLETE TRANSMISSION ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



192 Minor

Item Part Number Quantity Description
Radiator/Cooler Assembly
1 037143 1 Radiator/Cooler (complete), lessmotor . . . . . .. . .. ... . . ... .. ... Page 16,
NI 046275 1 Fan and Hub Kit only
NI 037703 1 . Partition
2 025372 1 . Hydraulic motor 14cc
3 011154 1 . Adaptor, M/F xa’s BSP
4 011154 2 . Seal, Dowty, 12 BSP
5 011233 1 . Tee, swivel, M/M/F, % BSP
6 001252 1 . Hose, rubber, % % BSP x 2540mm straight and 90° ends
7 010910 1 . EIbow galvamsed M/F BSP
8 003010 1 . . Hose tail, % BSPT x % bore pipe
9 011160 1 . Adaptor, I\/I/I\/I BSP "
10 002110 1 . Tee, swivel, M/M/F x?;; X1/2 BSP
11 011234 1 . Elbow, hose ta|I swivel, 2 BSP x% bore pipe
12 001184 1 . Pipe, rubber bore x 1720mm
13 010517 2 . Clamp, worm drlve size 18-25mm
14 001204 1 . Pipe, rubber bore x 800mm
15 010516 2 . Clamp, worm drlve 11-16mm
16 011308 1 . Hose, rubber ,, BSP x 500mm, straight ends
17 001220 1 . Hose, rubber, BSP x 410mm, straight and 90° ends
18 037227 1 . Valve, flow control, cooler
011068 2 . setscrew, M6 x 35mm
011091 2 .. Washer, spring, M6
011090 2 . Washer, M6
NI 037425 1 . Bracket, flow control valve
011001 2 . Setscrew, M6 x 16mm
011091 2 .. . Washer, M6
19 001253 1 . Hose rubber BSIf,x 3250mm, straight and 90° ends
20 002084 1 . Hose tall 2 BSPx1 hose
21 010959 1 . Pipe, rubber, 1 x 350mm
22 014828 2 . Clamp, worm drlve 25-40mm, high-torque
23 002154 1 . Tee, M/M/M, % x4 xsfs BSP
24 001220 1 . Hose, rubber, 38” BSP x 410mm, straight and 90° ends
25 001220 1 . Hose, rubber, Biz" BSP x 861mm, stralght ends
26 001238 1 . Hose, rubber,% bore x 420mm, % BSP, straight and 90° ends
Item Part Number Quantity Description
Manifold Assembly
27 025148 1 Manifold, oil retyrn
28 021575 1 . Pipe, rubber, 2 bore x 230mm
29 028778 4 . Clamp, worm drive, 40-70mm, high-torque
011001 3 . Setscrew, M6 x 16mm
011071 3 . Nut, M6, Nyloc
30 026868 1 . Bracket, manifold
011001 p . Setscrew, M6 x 16mm
011071 2 . Nut, M6, Nyloc
31 027742 1 Manifold, oil tank feed
32 022442 1 . Pipe, rubber, 2” bore x 280mm
010959 1 . Pipe, rubber, 1 x350mm
011001 3 . Setscrew, M6 x 16mm
011071 3 . Nut, M6, Nyloc

Hydraulic Systems Manual Number SCAZ039375 2.6.15 / E&OE



§Y§ARAB Minor

W

”” iy

0

193

I

USED WHEN STREET WASH FITTED

MANIFOLD ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE

RADIATOR/COOLER ASSEMBLY

Hydraulic Systems



194

Item Part Number

1 038521
2 023155
NI 036794
3 038529
4 038522
NI 038523

000252

000339
5 020689
6 011156
7 020688
8 011152
9 038538
NI 011972
10 011161
11 011174
12 020687
13 010305
14 003006
15 010944
16 011743
17 010910
18 011241
NI 028760
NI 034549

Item Part Number

021730
1 021038
2 021731
011022
011406
040215
001075
001076
011265

Z

u b~ w

Hydraulic Systems

Quantity

PR R NP R

2
2

B~ b

R R RPRRRRRPRRRRRRRRRERER

Quantity

N R RPRRAEDRRR

Minor

Description

Oil Tank Assembly
Oil tank
. Gauge, fluid level
. Washer, rubber sealing
. Gasket, oil tank
. Lid, oil tank
. Lid, oil tank. (Used when Teal wash fitted)
. Setscrew, M6 X 20mm, stainless steel
.. Washer, shakeproof M6
. Adaptor, M/F, 1 x4 BSP
. Seal, Dowtyl BSP
. Filter, breather
. Seal, Dowty, 4 BSP
. Filter, return (complete)
. Filter, return element only
. Adaptor BSP, I\/I/IVI
. Elbow, swivel, I\/I/F BSP
. Filter, Suction element
. Magnet (Inside Tank) y
. Adaptor, galvanlsed IVI/F X% BSP
. Adaptor, I\/I/I\/I BSP, galvanised
. Valve, ball, % 4 BSP
. EIbow , M/F, ﬁ BSP, galvanised
. Plug ﬁ BSP
Label - oil tank
Label, hydraulic oil level

Description

Suction Filter Assembly (Chassis Mounted)
Filter, suction (complete)
. Filter, suction element
. Filter, suction head "
. Setscrew, hex head % UNCx*%
. Washer, sprlng,
Bracket support suction filter
. Hose, rubber, % 2” x 500mm, straight and 90° ends
. Hose, rubber 1/2 x 600mm, stralght and 90° ends
. Adaptor, 116 UNF (SAE) x 4 long, complete with O-ring

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 195

FAYAT GROUP

OIL TANK ASSEMBLY

SUCTION FILTER ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



196

Item Part Number

025599
011167
011160
011154
000009
011092
011073

AWN PR

Item Part Number

041561
041618
041619
041620
011167
011160
011154
000009
011092
011073
041621
041622

OCoONOOULDESWNPE

-

Item Part Number

1 021315
2 011158
3 011150
4 011167
5 011154

Hydraulic Systems

Quantity

NNNWEDNBR

Quantity

P R NNNWRNRRRR

Quantity

NN R R R

Minor

Description

Power Steering Regulator Valve

Valve, regulator . . .. . ... ... . .. ...

. Adaptor, M/M,1”2
. Adaptor, M/M, %2 BSP
.. Seal, Dowty,1/z BSP

. Bolt, M8 x 55mm

. Washer, M8

. Nut, M8, Nyloc

Description

Power Steering Regulator Valve (Hydraforce)
Valve regulator, power steering pump complete (items 1,2 & 3)
Manifold

Relief valve, RV10-20

Flow regulator vqllve, FR10-39

Adaptor, M/M, %, x s BSP

Adaptor, M/M, % BSP

Seal, Dowty, " BSP

Bolt, M8 x 55mm

Washer, M8

Nut, M8, Nyloc

Seal kit, relief valve

Seal kit, flow regulator

Description
High Pressure Water Pump Drive Motor

Motor, hydraulic, 15cc, IMRO15 . . . . . ... ................

. Adaptor, M/M, % BSP

. Seal, Dowty,%; BSP

. Adaptor, M/M, % x’% BSP
. Seal, Dowty,1/z BSP

Page 160

Page 160

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 197

FAYAT GROUP

POWER STEERING REGULATOR VALVE

POWER STEERING REGULATOR VALVE (HYDRAFORCE)

HIGH PRESSURE PUMP DRIVE MOTOR

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



198 Minor

Item Part Number Quantity Description
Wide Sweep Brush Motor
1 010749 1 Motor, hydraulic, OMP 200 (Singlesweep) . . . . . ... .. ... ... ...... Page 106,108
NI * 1 . Seal, motor, repair kit, OMP 200
2 023503 1 Motor, hydraulicc OMPW 200 (Dualsweep) . . . . . . . . . . . o i i i it i Page 110
NI * 1 . Seal, motor, repajr kit,, OMPW 200
3 011167 2 . Adaptor, M/M, % x’% BSP
4 011154 2 . Seal, Dlgwty,1/z BSP
5 011241 1 .Plug, % BSP
6 011150 1 . Seal, Dowty,1ﬁ BSP
Item Part Number Quantity Description
Side/Front Brush Motor
1 010006 1 Motor, hydraulic, OMP 315 . . . . . . . . . . . e e Page 114,118
NI * 1 . Seal, motor, repair kit, OMP 315
NI 027825 1 . Seal, dust, motor”shaf,t
2 011167 2 . Adaptor, M/M, % x% BSP
3 011154 2 . Seal, Dowty, 2 BSP
4 011172 2 . Elbow, swivel, M/F, % BSP
Notes:-

* Please contact Scarab Parts Department regarding these parts.

Hydraulic Systems Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 199

FAYAT GROUP

OMP 200 OMPW 200

WIDE SWEEP MOTORS

SIDE/FRONT BRUSH MOTOR

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



200

Item Part Number

1 027119
2 014473
3 027804
4 011152

Item Part Number

1 027113
2 027188
3 011152

Item Part Number

027115
014473
027188
011152
024682

ua b WN PP

Hydraulic Systems

Quantity

Y

Quantity

[EEN

Quantity

N R R R

Minor

Description

Ram - Suction Nozzle Lift

Ram, hydraulic . . . . . . . . e e Page 124
. Bellows " "

. Adaptor, restrictor, M/M,h BSP X % orifice, (orange)

. Seal, Dowty,z BSP

Description

Ram - Suction Nozzle Tilt

Ram, hydraulic . . . . .. .. e e Page 122
. Adaptor, restrictor, M/M,Z BSP x 0.6mm orifice, (green)

. Seal, Dowty, 4 BSP

Description

Ram - Wide Sweep Lift

Ram, hydraulic . . . . . . . . e e Page 112
. Bellows "

. Adaptor, restrictor, M/M,z BSP x 0.6mm orifice, (green)

. Seal, Dowty,%; BSP

. Bush, 25 x 20 x 10mm

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 201

FAYAT GROUP

RAM - SUCTION NOZZLE LIFT

RAM - SUCTION NOZZLE TILT

RAM - WIDE SWEEP LIFT

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



202

Item Part Number

1 027116
2 021510
3 027188
4 011152
5 024682

Item Part Number

1 040350
2 014473
3 027188
4 011152
5 024682

Item Part Number

1 027114
2 014473
3 027188
4 011152
5 024682

Item Part Number

1 027118
2 014473
3 027188
4 011152
5 024682

Hydraulic Systems

Quantity

N R R R

Quantity

N R R R

Quantity

N R R R

Quantity

N R R R

Minor

Description

Ram - Front Brush Lift

Ram, hydraulic,complete . . . . . . . . . ... ... ... Page 114
. Bellows "

. Adaptor, restrictor, M/M,h BSP x 0.6mm orifice, (green)

. Seal, Dowty,z BSP

. Bush, 25 x 20 x 10mm

Description

Ram - Front Brush Swing Out

Ram, hydraulic,complete . . . . . . . . . . . .. . Page 116
. Bellows "

. Adaptor, restrictor, M/M,Z BSP x 0.6mm orifice, (green)

. Seal, Dowty, 4 BSP

. Bush, 25 x 20 x 10mm

Description

Ram - Side Brush Lift

Ram, hydraulic,complete . . . . . . . . . . . . e Page 118
. Bellows "

. Adaptor, restrictor, M/M,z BSP x 0.6mm orifice, (green)

. Seal, Dowty,%; BSP

. Bush, 25 x 20 x 10mm

Description

Ram - Side Brush Swing Out

Ram, hydraulic,complete . . . . . . . . . . . ... Page 120
. Bellows "

. Adaptor, restrictor, M/M,1/4 BSP x 0.6mm orifice, (green)

. Seal, Dowty,1”4 BSP

. Bush, 25 x 20 x 10mm

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 203

FAYAT GROUP

RAM - FRONT BRUSH LIFT

RAM - SIDE BRUSH LIFT

RAM - SIDE BRUSH SWING OUT

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



204

Item

NI
NI
NI

Item

2w~

NO b wN

Item

NI

Item

Z -

u b wnN

Hydraulic Systems

Part Number

011577
012203
026720
026719
011158
011152

Part Number

022350
022776
002017
011152

014469

Part Number

022511
022777
002017
011152

Part Number

032810
011629
011152
033748
011152
011269

Quantity

NNNNRER R

Quantity

AR

R R R R AN

Quantity

AN PR R

Quantity

N = N =

Minor

Description

Ram - Hopper Lift

Ram, hydraulic(standard) . . . . .. ... ... ... ... .......

. Seal, ram (011577), repair kit

Ram, hydraulic (Hi-tip1.3) . . ... ... . .. . . .
Ram, hydraulic (Hi-tip1.6) . . ... ........ .. .........

. Adaptor, M/M, s BSP
. Seal, Dowty,z BSP

Description

Ram - Auto Blanking

Ram, hydraulic . . . ... ... ... .

. Seal, repair kit "

. Adaptor, banjo, M/M,1’4 BSP
. Seal, Dowty, 4 BSP

. Nut, hex, clevis locking

. Clevis

. . Retaining pin, clevis

. . Clip, clevis retaining pin

Description
Ram - Rear Door Open/Close

Ram, hydraulic . . . ... ... .. . . . .

. Seal, repair kit o
. Adaptor, ban1jc,),, M/M, 4 BSP
. Seal, Dowty, 4 BSP

Description
Ram - Cab Lift Assist

Ram, hydraulic . . . ... ... ... . . . ...

. Seal, repair kit

. Seal, Dowty,1”4 BSP "

. . Adaptor, restrictor, M/M, O.5mm,1”4 BSP (Gold)
. Seal, Dowty,1”4 BSP
. . Adaptor, bulkhead, M/M,1”4 BSP

Page 130

Page 144
Page 144

Page 146

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 205

FAYAT GROUP

RAM - HOPPER LIFT

RAM - AUTO BLANKING

RAM - REAR DOOR OPEN CLOSE

RAM - CAB LIFT ASSIST

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



206

Item

OCoONOOULLE WNBE

N
= O

12
13
14
15
16
17
18
19
20

Item

NOUu s WNR

Hydraulic Systems

Part Number

038018
023569
026049
000137
011153
010923
011159
020903
032503
002107
011154
041561
041618
041619
041621
041620
041622
011165
011171
011160
011234

Part Number

041557
041609
041610
041225
041237
011152
011158
011171

Quantity

P R RPRRRRRPRRRRLRWORRNNRDAEDAENERPR

Quantity

NNNRRRRR

Minor

Description

Rear Door Flow Valve and Pressure Control Assembly (Hydraforce)
Cetop sub plate

Valve, control ‘E’spool, 12 Volt . . . .. ... ... . ... ... ...

Coil, solenoid, 12 Volt x 30 Watt (2.5 amps)
Socket cap head screw, M5 x 50mm

Seal, DOWtyIIS/s BSP

Hose tail, % BSP X % hose

Adaptor, M/M, % BSP

Male stud, % BSP x 12mm steel tube
Tube, assemply, includes ‘O’-rings

Male stud, % BSP x 12mm steel tube

Seal, Dowty,% BSP

Valve, relief and flow regulator (inc. manifold, relief and flow regulator valves). . . .

Manifold

Relief valve, RV10-20
Seal kit, relief valve
Flow regulator valve, FR10-39
Seal kit, flow regulator
Adaptor, M/M, % x % BSP
Elbow, swivel, M/F, % BSP
Adaptor, M/M, % BSP

i "

Hose tail, 90°, 2 BSP x% hose

Description

Rear Door Check Valve (Hydraforce)

Valve regulator, door check (inc. manifold, solenoid and coil) . . .. ... .. ..

Manifold

Solenoid valve, SV08-20 N/C
Coil 12V/17.2 Watts

Coil nut "

Seal, Dowty,1’4 BSP
Adaptor, M/M, % BSP
Elbow, swivel, M/F, % BSP

Page 146

Page 146

Page 146

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 207

FAYAT GROUP

REAR DOOR FLOW VALVE AND PRESSURE CONTROL ASSEMBLY (HYDRAFORCE)

@

_
/)
/®
S
=
.

REAR DOOR CHECK VALVE (HYDRAFORCE)

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



208

Item Part Number

ZhprwN R

O 00N O

10
11
12
13
14

Item Part Number

ua b WN -

Hydraulic Systems

038018
023569
026049
010923
011153
011159
020903
032503
002107
011154
025599
01110

011234
011165
011171

012582
022483
011158
011171
011152

Quantity

P R RPRRRDMNRPRRNDMNRPLPNRR

Quantity

N NN R

Minor

Description

Rear Door Flow Valve and Pressure Control Assembly (pre-Hydraforce)

Cetop sub plate

Valve, control ‘E’ spool, 12 Volt . . ... .. ..

. Coil, soIen0|d 12 VoIt x 30 Watt (2.5 amps)
. Hose tall BSP x% hose

. Seal, Dowty, % BSP

. Adaptor, I\/I/M BSP

. Male stud, % 3 BSP x 12mm steel tube

. Tube, assembly

. Male stud, % BSP x 12mm steel tube

. Seal, Dowty, 2 BSP

. Valve, flow and pressure ...

. Adaptor, I\/I/M BSP
. Hose tail, 90°, % 2 ,BSPXS/ hose
1

. Adaptor, I\/I/I\/I x/4 BSP
. Elbow, swivel, M/F, % % BSP

Description

Rear Door Check Valve (pre-Hydraforce)

Valve,check ... .. ... .. ... .......

. Coail, solenoid, 12 Volt x 14 Watt
. Adaptor, M/M, % BSP

. Elbow, swivel, M/F BSP

. Seal, Dowty,1 BSP

..................... Page 146

..................... Page 146

..................... Page 146

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 209

FAYAT GROUP

REAR DOOR FLOW VALVE AND PRESSURE CONTROL ASSEMBLY

REAR DOOR CHECK VALVE
Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



210

Item Part Number

021810
038018
000120
011090
011071
011153
011159
011223
011199
011171
023820
000137

OCoONOOULLDE WNBE

el
N = O

Item Part Number

1 021810
2 038018
3 011006
4 011090
5 011071
6 011153
7 011199
8 011159
9 011172
10 011223
11 002048
12 011171
13 011206
14 023820
15 000137

Hydraulic Systems

Quantity

AR RWRRLRADRMDEBEARR

Quantity

ONPRFRPERPRERPRPRRPRPRPODOPDDPENER

Minor

Description

Auto Blanking Valve Single Sweep Assembly

Mounting bracket

Cetop, sub plate

Bolt, M6 x 45mm

Plain washer, M6

Nut, Nyloc, Me

Seal, Dowty, % BSP

Adaptor, M/M, % BSP
Elbow, swivel,a’s ”BSP"x3/s hose
Adaptor, M/M, % x i BSP
Elbow, swivel, M/F, % BSP
Valve, control “D” spool, 12 Volt
Socket cap head screw, M5 x 50mm

Description

Auto Blanking Valve Dual Sweep Assembly

Mounting bracket

Cetop, sub plate

Screw, socket cap head, M6 x 70mm
Plain washer, M6

Nut, Nyloc, M(,S,

Seal, Dowty, % BSP

3 1II

Adaptor, M/M, % x % BSP

Adaptor, M/M, % BSP
Elbow, swivel, M/F, % BSP

Tee, swivel, nut on run, B ”BSP
Elbow, swivel,sfs BSP,EX% hose
Elbow, swivel, M/F, % BSP

Tee, swivel, nut on run,1ﬁ BSP
Valve, control “D” spool, 12 Volt

Socket cap head screw, M5 x 50mm

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

211

AUTO BLANKING VALVE SINGLE SWEEP ASSEMBLY

AUTO BLANKING VALVE DUAL SWEEP ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



212

Part Number

033245
033246
033251
033252
027696
027697
026903
026904
026922
026917
033545
033547
033548
026899
026902
033247
033248
033249
026909
033250
026910
026906
026907
026911
026916
033546
027694
026908
026905
027695
026923
026914
026915
026918

Part Number

001081
001130
001105
001105
001108
001120
001088
001227
001227

Hydraulic Systems

Quantity

P R RPRRRRRPRRRRRRPRRRRRPRRRRRRPRRRRRERRRRRERRRR

Quantity

P R NR R R R RN

Minor

Description - From - To

Steel Pipes

Hydraulic Pipe - LF1- LH Front Brush
Hydraulic Pipe - LF2 -LH Front Brush
Hydraulic Pipe - C1- LH Front Brush Lift
Hydraulic Pipe - C2 - LH Front Brush Swing
Hydraulic Pipe - Valve Block LH1 - LH Side Brush
Hydraulic Pipe - Valve Block LH2 - LH Side Brush
Hydraulic Pipe - Block - LH Side Block
Hydraulic Pipe - LH2 - LH Side Brush
Hydraulic Pipe - C7 - LH Side Brush Lift
Hydraulic Pipe - C9 - LH Nozzle

Hydraulic Pipe - C6 - LH/RH Nozzle Tilt
Hydraulic Pipe - C6 - LH Nozzle Tilt
Hydraulic Pipe - C6 - LH Nozzle Tilt (Dual Sweep)
Hydraulic Pipe - D - High Pressure Pump
Hydraulic Pipe - High Pressure Pump Return
Hydraulic Pipe - RF1 - RH Front Brush
Hydraulic Pipe - RF2 - RH Front Brush
Hydraulic Pipe - C4 - RH Front Brush Lift
Hydraulic Pipe - C4 - RH Front Brush Lift
Hydraulic Pipe - C5 - RH Front Brush Swing
Hydraulic Pipe - C5 - RH Front Brush Swing
Hydraulic Pipe - RH1 - RH Side Brush
Hydraulic Pipe - RH2 - RH Side Brush
Hydraulic Pipe - C3 RH Side Brush Swing
Hydraulic Pipe - C10 - RH Nozzle

Hydraulic Pipe - C6 - RH Nozzle Tilt
Hydraulic Pipe - Wide Sweep - Manifold
Hydraulic Pipe - T - Wide Sweep

Hydraulic Pipe - Wide Sweep Return
Hydraulic Pipe - Block - Wide Sweep
Hydraulic Pipe - C8 - Wide Sweep Lift
Hydraulic Pipe - A - Hopper

Hydraulic Pipe - B - Hopper

Hydraulic Pipe - Fan Pump - C

Description - From - To

Rubber Hoses - LH Sweep Machines Only
Hose %" x 650 (90/90°) - Side Brush

Hose 14 X 265 (ST/90°) - Wide Sweep Lift

Hose 1’4 x 400 (ST/90°) - S/Pipe - Nozzle Lift

Hose 1’4 x 400 (ST/90°) - Nozzle Lift

Hose 3’4 x 750 (ST/90°) - Block - Fan Pump

Hose 3’3 x 432 (ST/90°) - S/Pipe - Tee

Hose 3’3 x 580 (ST/90°) - S/Pipe - Wide Sweep
Hose 3’3 x 680 (ST/90°) - Restrictor - Steering Box
Hose %" x 680 (ST/90°) - Box - Return Manifold

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP
Part Number

001082
001105
001108
010980
001024
011340
001090
001226
001226

Part Number

001019
001105

Part Number

001070
001075
001076
001163
001085
011342
001167
001084
011342
001088
011342
001100
001101
001105

Quantity

R R R R R RR RPN

Quantity

Quantity

P NNRRRRPRRRDMRRR

Minor 213

Description - From - To

Rubber Hoses - RH Sweep Machines Only

Hose %" x 700 (90°/90°) - Side Brush

Hose %" x 400 (ST/90°) - Wide Sweep Lift

Hose %" x 750 (ST/90°) - S/Pipe - Fan Pump

Hose %" x 432 (ST/90°) - Hopper Valve - S/Pipe

Hose %" x 770 (ST/90°) - Hopper Ram - S/Pipe

Hose %" x 3000 (ST/90°) - Street Wash Valve - Front Spray Bar
Hose %" x 880 (ST/90°) - Sweep/Wash Valve - G/Pump

Hose %" x 530 (ST/90°) - Restrictor - Steering Box

Hose %" x 530 (ST/90°) - Box - Return Manifold

Description - From - To

Rubber Hoses - Dual Sweep Machines Only
Hose } x 820 (ST/90°) S/Pipe - Wide Sweep
Hose %" x 400 (ST/90°) S/Pipe - Wide Sweep Lift

Description - From - To

Rubber Hoses - Common to LH, RH and Dual Sweep Machines
Hose %" x 4350 (ST/90°) - Fan Return

Hose :/2 x 500 (ST/90°) - Sauer Pump -Filter

Hose 3’2 X 600 (ST/90°) - Sauer Pump - Filter

Hose 3’3 x 1030 (ST/90°) - Front Brush Motor

Hose 3’3 X 4300 (ST/90°) - High Pressure Pump - Hose Reel
Hose 3’3 X 2540 (ST/90°) - Cooler Motor - G/Pump 2

Hose 3’3 x 1200 (ST/ST) - Cooler Motor - Restrictor

Hose 3’3 x 2330 (ST/90°) - Restrictor - Air Con Pump

Hose 3’3 X 2540 (ST/90°) - Air Con Pump - Tee

Hose 3’3 x 580 (ST/90°) - Tee - Sweep Wash Valve

Hose 1’3 X 2540 (ST/90°) - Air Con Pump - Restrictor

Hose 11 x 460 (ST/90°) - Front Brush Swing

Hose 1/4"X 1125 (ST/90°) - Front Brush Lift

Hose 4 x 400 (ST/90°) - DFR Valve - Suction Fan Valve

Manual Number SCAZ039375 2.6.15 / E&OE Hydraulic Systems



214 Minor

Hydraulic Systems Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 215
Electrical System

Assembly/Description Page
Electrical Components - Cab .. ... o i e e 216
Fuse Panel Assembly and Associated Parts . ......... it i e e e e e 218
NOAE 4 . e e e e e e 220
NOGE 7 . ottt e e e e e e e e e 220
NOE B .t e e e e 220
Electrical - Wiring LOOMIS . ..ottt e ittt e e et et e e e e e e 222
EleCtrical - 1N Cab ..ot e e e e e 223
Electrical - SWILChES . . ..o e e 223
Electrical - Gantry/Chassis/HOP el . ..ottt ettt e e e e e e e e e 223
Electrical - Head, Rear and Marker Lamips . ..ottt e e e ettt e et et et 224
Electrical - Work Lamps, Beacons and Light Bars. . ... ..ot e e e e ettt 224

Manual Number SCAZ039375 2.6.15 / E&OE Electrical System



216 Minor

Item Part Number Quantity Description

Electrical Components - Cab

1 1 Keypad, main control panel complete ............................
2 037575* 1 . Keypad & enclosure assembly
3 037053 1 . Enclosure, back
4 037055 1 . . Fixing plate, main control panel
000304 8 ... Screw, socket button-head, M4 x 10mm long
000134 8 ... Nut, M4 Nyloc
5 1 Auxiliary controlpanel ........... ..
6 1 Auxiliary control panel, new fansymbols . .........................
7 038103* 1 . Keypad & enclosure assembly
8 037608* 1 . Keypad & enclosure assembly, new fan symbols
9 036873 1 . Multi-function switch
10 037057 1 . Support plate
11 037056 1 . Back plate, LH mounting
11 037058 1 . Back plate, RH mounting
000380 5 . . Screw, socket button head, M5 x10mm long
12 042354 1 Display screen (programmed) ...ttt
13 036799** 3 Node, cabinet module (CR2012) ....... ..ottt
14  038985** 3 Node, E9G212, cabinet module (CR2012) ..............ciirinnn..
15 039060 2 LED CUIrent SOUICE . ..ottt e e e e e
16 040717 1 Camera moONItOr. . ..ot e
17 *** 1 Hopper controllercomplete .......... ...,
18 044294 1 Hopper controller, complete includes holster ......................
Notes:-

* The keypad and its enclosure are factory bonded and must be purchased as such.
**  Please contact Scarab Parts Department regarding these nodes.
***  As of March 2016 if you have one of these controllers then please order item 18 instead.

Page 86,223

Page 86,223
Page 86,223

Page 86,223

Page 88,223
Page 88,223
Page 88,223

............. Page 90

Page 88,223

............. Page 88

Electrical System Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 217

FAYAT GROUP

& O Fi
w m

THaR AL

AlE TR
R ®

REAR VIEW

(savar croue)
o) A
POWER A v SEL  MENU CASEL

ELECTRICAL COMPONENTS - CAB

Manual Number SCAZ039375 2.6.15 / E&OE Electrical System



218

Minor

Item Part Number Quantity Description

1 011768 1 Relay, crossover, 12 Volt 30 Amp
2 011768 1 Relay, crossover, 12 Volt 30 Amp
3 011768 1 Relay, crossover, 12 Volt 30 Amp
4 038558 1 Relay, directional indicator, 12 Volt
5 011768 1 Relay, crossover, 12 Volt 30 Amp
6 011768 1 Relay, crossover, 12 Volt 30 Amp
7 011768 1 Relay, crossover, 12 Volt 30 Amp
8 011768 1 Relay, crossover, 12 Volt 30 Amp
9 032804 1 Relay, 12 Volt 70 Amp with diode
10 032804 1 Relay, 12 Volt 70 Amp with diode
11 032804 1 Relay, 12 Volt 70 Amp with diode
12 032804 1 Relay, 12 Volt 70 Amp with diode
13 011768 1 E Fuses Relay, crossover, 12 Volt 30 Amp
14 031668 1 Intermittent wash/wipe control unit
NI 038891 1 Fuse/relay panel frame. LHdrive ......... ... 0ot
15 038892 1 Fuse/relay panel frame. RH drive (shown) ........... ... ... ... ... ......
NI 039065 1 . 12volt to 5volt power supply (behind fuseboard) ..........................
16 031996 1 . Fuse holder, 6-way (Spares)
17 * . Fuses
004485 4 .. 2 Amp, blade type
014286 21 . 5 Amp, blade type
014288 5 . 10 Amp, blade type
014289 11 .. 15 Amp, blade type
014290 2 . 20 Amp, blade type
014292 3 .. 30 Amp, blade type
18 042336 1 Node 03, Mobile Controller CRO020 (programmed) ...........cuviiienenan..
NI 039116 1 Label, fuse and relay information. LH drive
NI 039117 1 Label, fuse and relay information. RH drive
NI 038816 1 Wiring loom, Node 03, Cab . ....... . i e e
Notes:-

*

Electrical System

Fuse Panel Assembly and Associated Parts

Does not identify spare or option fuses.
For left hand drive machines the layout of the fuses is reversed i.e. the columns are A, B, C, D, E.

Page 88,223

Page 222

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

219

RIGHT HAND DRIVE FUSE LIST
AT - MAIN
FUSES A2 - CAB INTERIOR LIGHT, ACCESSORY SOCKET
E D c B A A3 - SIDE LIGHTS

A4 - HAZARD LIGHTS & HORN

30A OPTION 5A 5A 30A 1 A5 - DIRECTIONAL INDICATORS

LOPTION,

T5A OPTION A SA 5A_ ]2 :‘; L pEeononrs

2A OFTIONS LA 24 ] 3 A8 - F/R LEVER, NODE 03 VBBs AND 5v REG.

2A OPTION SA 5A T0A |4 A9 - WIPERS

] 4 ] 3 T5A T5A T5A 5A 5A 15 A10 - BEACONS

- — — — e B1 - LH FRONT SIDE & TAIL LIGHT
B2 - RH FRONT SIDE & TAIL LIGHT

2A T5A ToA SA 5A 17 R o LA

2A 30A SA 5A 15518 B4 - RH MAIN BEAM

SA 20A T5A 5A T0A_ |9 B5 - LH DIPPED BEAM

ToA ToA T0A A T0A_ 10 B6 - RH DIPPED BEAM
B7 - REAR FOG LIGHT

B8 - REVERSE LIGHT
B9 - NODE 1.0 AND NODE 1.1
B10 - NODE 0.0
C1 - BOSCH ECU IGNITION FEED
C2 - CLUSTER IGNITION AND ROAD SPEED SENSOR
C3 - NODE 2 IGNITION FEED
C4 - HEATER RELAY
C5 - NODE 3 VBBo
Cé - NODE 4 VBBo

D5 - FUEL SENSOR, THROTTLE VALVE ACTUATOR &
EGR VALVE ACTUATOR POWER
D6 - ECU POWER
D7 - ECU POWER
D8 - STARTER COIL
D9 - FUEL HEATER
D10 - NODE 4 VBBr

SPARE FUSES

5
6
7 D - Coa re
8

SPARE 'I C7 - KEY SWITCH SUPPLY
C8 - EOBD, CLUSTER AND NODE 2
PARE C9 - HEATER
PARE C10 - WATER PUMP
PARE D1 - PERMANENT FEED
S ] ] 3 D3 - IGNITION FEED
e D4 - IGNITION FEED

12

E1 - E FUSES
RELAY 12V - 30A - 011768 RELAY 12V - 70A (with diode) - 013458 E2 - NODE 7 VBBo
E3 - NODE 4 VBBs
1 - BEACON 6 - HEATER 9 - MAIN
2 - DIPPED BEAM 7 - NEUTRAL START 10 - GLOW PLUGS E4 - FAN AND HOPPER SESNORS
3 - MAIN BEAM 8 - WATER PUMP 11 - FUEL HEATER E5 - NODE 3 VBBr
5 - AIRCON 13 - E FUSES 12 - STARTER E6 - NODE 7 AND NODE 8 VBBs

E7 - HOPPER CONTROLLER
E8 - REVERSE VALVE
RELAY 12V - 038558 RELAY 12V - 031668 E9 - MOTOR VALVE

E10 - NODE 8 VBBo

4 - DIRECTIONAL INDICATORS 14 - WIPER CONTROL UNIT

FUSE PANEL ASSEMBLY CAN bus 3

Manual Number SCAZ039375 2.6.15 / E&OE Electrical System



220

Item Part Number

1 039163
011010
011092
011093

2 039164
011001

3 042336
000137
000155

4 038861

Item Part Number

1 038885
011011
2 038214
000422
3 039059
4 038228

Item Part Number

1 039374
011011
2 038214
000422
3 039059
4 039305

Electrical System

Quantity

[ NG NG NG O O NG

Quantity

wWEk W

AR

Quantity

Wk W

AR

Minor

Description

Node 4

Node mounting bracket . ...... ... . i e Page 52
. Setscrew, hex, M8 x 20mm

.. Washer, M8

.. Washer, spring, M8

.Node coverbracket ............ i Page 52
. . Setscrew, hex, M6 x 16mm

. Node 04, Mobile Controller CR0020 (programmed) ...............ccuvuinn.. Page 52,223
. . Screw, socket cap head, M5 x 50mm

.. Nut, hex, M5, Nyloc

CWiring loom, Node 04 . ... i e e Page 222
Description

Node 7 - Option

Mounting plate for Node 07, Compact Module CR2031 ...............cvvivnnnn.. Page 52

. Setscrew, hex, M8 x 25mm

. Node 07, Compact Module CR2031 . ... .ttt e Page 52,223

. . Screw, socket cap head, M5 x 25mm
. . M12 Plug/Valve Type A (1m long)

.o Wiring loom, Node 07 .. ..ot e Page 222
Description

Node 8 - Option

Mounting plate for Node 08, Compact Module CR2031 ..................ccvvv.n.. Page 46

. Setscrew, hex, M8 x 25mm

. Node 08, Compact Module CR2031 . ......citiii it Page 46,223

. . Screw, socket cap head, M5 x 25mm
.. M12 Plug/Valve Type A (1m long)
.. Wiring loom, Node 08 . ... .. it e Page 222

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 221

FAYAT GROUP

NODE 4

NODE 7 - Option

NODE 8 - Option

Manual Number SCAZ039375 2.6.15 / E&OE Electrical System



222

Part Number

031400
031399
032846
032851
032852
032916
033997
036912
036913
036916
037075
037773
037774
038164
038165
038228
038816
038861
040964
038925
039000
039305
039035
041306
039059
041424
039257
039705
039423
040718
040719
040156
040157
040158
040159
040160
040909

Electrical System

Quantity

P R RPRRRRRPRRRRRRPRRRRRRRRRBRERERR

>> 2> >
D XD

PR R R R R R R R

Minor

Description

Electrical - Wiring Looms

Wiring loom, RH Valeo lights
Wiring loom, LH Valeo lights

Cable, alternator to starter

Cable, battery to cab (positive)
Cable, earth point to cab (negative)
Wiring loom, Rear Valeo lights

Wiring loom - Condenser/Radiator .............ccoiiiiiiiiinnaan..
Wiring loom, Main control panelkeypad ............................
Wiring loom, Auxiliary control panel (doorpod) ......................
Wiring loom, Display screen . ............iiiiii i

Wiring loom ‘K’, ECU

Cable, earth point to battery (negative)
Cable, battery to starter (positive)
Wiring loom, Twin core, Tyco, positive
Wiring loom, Twin core, Tyco, Earth
Wiring loom, Node 07 (option)

Wiringloom, Node 03 .. ....... ..ttt
Wiringloom, Node 04 . ... ... i e e e e e

Wiring loom V3, Node 04, Deutsch (Hydraforce)

Wiring loom, CAN Fox programming

Wiring loom, hopper controls, cab

Wiring loom, Node 08 (option)

Wiring loom, Hydro Drive

Wiring loom, Hydro Drive (Hydraforce)

M12 Plug/Valve Type (A), 1m long

M12 Plug with cable and Deutsch DT 2 Way 1M (Hydraforce)
M12 Plug to M12 Socket jumper, 2m long

M12 Plug with cable and Deutsch DT 2 Way 2M (Hydraforce)
Wiring loom, headlights

Wiring loom, Rear camera (2.5mtr)

Wiring loom, Rear camera (5mtr)

Wiring loom, V3 Cab, VM Minor (NSSTA)

Wiring Loom, RH Hella Lights, V3 Minor (NSSTA)

Wiring Loom, LH Hella Lights, V3 Minor (NSSTA)

Wiring Loom, HI Level Brake Light, V3 Minor (NSSTA)

Wiring Loom, Reverse Lamp, V3 Minor (NSSTA)

Wiring Loom, Euro5 Engine ECU

Page 218
Page 220

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 223

FAYAT GROUP

Part Number Quantity Description
Electrical - In Cab
1 Main control panel . ... ... . e Page 86,216
1 Auxiliary control panel . ....... . Page 86,216
1 Auxiliary control panel, new fansymbols . ......... ... ... ... .. ... Page 86,216
042354 1 Display screen (programmed) . ...ttt e Page 86,216
042336 1 Node 03, Mobile controller CR0020 (programmed) ...............ccoiviinn.. Page 88,218
036799* 3 Node, cabinet module (CR2012) ...ttt e et Page 88,216
038985* 3 Node, E9G212, cabinet module (CR2012) ...ttt Page 88,216
039060 2 LED CUIreNt SOUICE .o i it e e e e e e e et e e e Page 88,216
039065 1 12volt to 5volt power supply (behind fuse board) ........................... Page 88,218
031599 1 Radio/CD player
031745 1 Speakers, flush type
013749 1 Interior light
028108 1 Socket 12 volt
013239 4 Pilot lamps (Dash board)
035201 1 R AV oY= ol 4 o o PP Page 88
037074 1 Hopper controller complete ........... i e Page 88,216
041534 1 Camera splitter ... e Page 90
041289 1 Voltage Stabiliser .. ... i e Page 86
Part Number Quantity Description
Electrical - Switches
032910 2 Handbrake/brake light switch ....... .. ... Page 78
032627 1 Sensor, HOPPEr RaiSe . ..ot e e e Page 46
036049 1 Battery isolator
036187 1 . Mounting bracket
024064 1 Load sensor, wobble switch .. ... ... Page 58
031406 2 L SWILCh, Off/ON L Page 86
031407 1 L SWItCh, Off/ON/ON .o Page 86
031408 1 . Switch, hazard warning lights . ....... .. .. Page 86
038997 1 L SWitch, momentary . . ... e Page 86
Part Number Quantity Description
Electrical - Gantry/Chassis/Hopper
037935** 1 ECU e Page 52
042336 1 Node 04, Mobile controller CR0020 (programmed) ..............c.covviinn.. Page 52,220
038214 1 Node 07, Compact Module CR2031 (option) ..., Page 52,220
038214 1 Node 08, Compact Module CR2031 (option) ..........ciiiiiiii i, Page 46,220
037169 1 Battery, 12 Volt 110 Ah
026866 1 CElectricwater pUMD ..o Page 50,154
039336 1 High level brake lightbar. ... ... .. . e Page 132
040354 1 REaAr CamMBra ot e e e Page 132,146
Notes:-

* Please contact Scarab Parts Department regarding these Nodes.
**  ECU needs to be matched to engine number, please contact Scarab Parts Department.

Manual Number SCAZ039375 2.6.15 / E&OE Electrical System



224

Part Number

034847
011499
011500
034848
011499
034850
004416
028191
030668
030669
030952
014677
034187
038560
038561
004544
034849
011487
041494

Part Number

038769
047757
010304
011496
022097
010297
024173
028552
032721
036076*

Notes:-

Quantity

P NNNRRPRPRPRPRPRPRPLPNNNNNNN

Quantity

AR
AR
1
AR
AR
1
1
1
AR
1

Minor

Description

Electrical - Head, Rear and Marker Lamps

Headlight main beam & side light . ... ... ... i Page 82
. Bulb headlight, 12 Volt 55 Watt ........ ..ot i Page 82
. Bulb sidelight, 12 Volt A Watt . ....... ...t i Page 82
Headlight dipbeam ... ... Page 82
. Bulb headlight, 12 Volt 55 Watt ...t e Page 82
Front turn signal ... .. o e Page 82
.Bulb frontturnsignal ...... ... e Page 82

Bulb kit (France only)

Rear lamp LH (pre April 2013)

Rear lamp RH (pre April 2013)

Lens, rear lamp (pre April 2013)

Socket, connector, rear lamp (pre April 2013)

Guard assembly, rear light (pre April 2013) (optional)

Rear light cluster, LH (April 2013 -0N) . ... ottt e e Page 48
Rear light cluster, RH (April 2013 -0N) ... .ottt e et e e e Page 48
Tail light bulb, 12V 10W SE245 (April 2013 -0N) .. ..ot ieeieeeeeeeeee Page 48
Turn/hazard, side indicator (complete withbulb) ............ ... ... ... ... ....... Page 82
. Capless bulb for side turnindicator .......... ... ... . i i Page 82

Number plate bulb (bumper conversion)

Description

Electrical - Work Lamps, Beacons and Light Bars
LED work lamp

Led work lamp

Beacon 12 Volt

. Bulb, spare, LLB 448

. Lens, spare

. Bracket, beac"on 010304
Beacon bar 33

Light bar 20

Flashing beacon, LED, 12 Volt

. Attachment plate, LED beacon

* Only required when LED beacons are fitted in conjunction with rear directional arrow sign.

Electrical System

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB

FAYAT GROUP

Minor 225

Labels and Decals

Assembly/Description
Safety, Warning & Information Labels and Decals

Manual Number SCAZ039375 2.6.15 / E&OE

Labels and Decals



226 Minor

Item Part Number Quantity Description

Safety, Warning & Information Labels and Decals

1 036222 1 Fuel grade (affixed to the fuel tank)
2 022384 2 Warning, hopper prop (affixed to both sides of vehicle)
3 022383 4 Warning, brush rotation (affixed to both sides of vehicle)
4 021061 1 Sound level (affixed to right rear of cab)
5 028760 1 Hydraulic oil
6 034549 1 Hydraulic oil level
7 034814 1 PM10 (specifies year of manufacture)
8 020028 1 Engine overheating
9 022725 1 Starting and stopping engine
10 014437 1 Headlamp
11 024384 1 Smoke
12 028623 1 First service
13 032477 1 Battery boost charging > Affixed inside cab
14 035886 1 Cab lift
15 033483 1 Fuse and relay information
16 036359 1 Grab handle
17 036665 1 Max height
18 034292 1 Seat belt stowage
19 036223 1 Coolant grade
20 028910 1 Hazard, (hot coolant)
21 036170 AR Warning, Isolate Battery (affixed to various places)
22 022849 2 Decal, “Scarab Minor” (affixed to both sides of vehicle)
23 042983 AR Scarab Fayat logo, Black
NI 042984 AR Scarab Fayat logo, White

Labels and Decals Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB

FAYAT GROUP

(6)—

©)

HYDRAULIC OIL

227

3 SCARAB

FAYAT GROUP

A

Isolate Battery
Prior To Removal

®

LH DRIVE
FUSES

RELAYS 12V 30A
BEAC 5. ARC

LAHR 8 WATERPUMP

[>[=)~)=]
[ ~e

!
2 oA 6 HETR
TN T N

RELAYS 12V 70A (with diode]
9. NAN

D2, CAVERAFEED

D3. GNTION FEED
IGNTION FEED

05 K OTILE VA
s PONE

(A AN A W N W .®
ENSURE SEAT BELT IS IN STOWED

POSITION BEFORE CLOSING DOOR
AV A N NN e

20-2%

Labels and decals are not shown to scale. The wording on the labels may differ in some cases.

Manual Number SCAZ039375 2.6.15 / E&OE

LABELS AND DECALS

Labels and Decals



228 Minor

Labels and Decals Manual Number SCAZ039375 2.6.15 / EQOE



SCARAB Minor 229
Street Wash Equipment

Assembly/Description Page
Street Wash Spray Bar Arrangement . ... .. ittt e et e e e e 230
Street Wash Control Valve Assembly ... ... e e e e e 232
Street Wash Diverting Control Valve Assembly . . ... ... i i e e 234
Street Wash Spray Bar Control Joystick . ... e 234
Street Wash Water Bag Arrangement ... ..ottt e e ettt e et e e e e e 236

Manual Number SCAZ039375 2.6.15 / E&OE Street Wash Equipment



230

Item Part Number Quantity
1 014977 1
2 014978 1
011259 3
011077 3
3 010901 3
4 013491 3
5 013488 6
NI 014979 1
NI 014981 2
NI 014982 2
NI 014983 2
6 012973 1
7 014984 1
8 013495 1
9 013011 1
10 014988 1
11 010112 9
12 020027 9
13 010990 2
14 001100 1
15 001023 1
16 001220 1
19 010067 6
20 011122 12
NI 011171 3
21 012974 2
22 012539 3
23 011241 2
24 011152 5
25 012983 4
26 002008 4
NI 011199 8
NI 011153 8
27 014998 4
28 014999 4
29 012253 4
NI 011159 1
30 011257 1

Street Wash Equipment

Minor

Description

Street Wash Spray Bar Arrangement
Spray bar

. Bracket, swivel

.. Bolt, M12 x 130mm

.. Nut, M12, Nyloc

. Greasing point

. Sleeve

. Bush

. Mounting plate

. Ram pivot

. Clamp

.U darnp,l%
. Ram, hydraulic, No 1
. Bracket, pivot

. Link, lower

. Top link

. Bracket, coupling

. Spray nozzle

.. Spray jet

. Hose, rubber,

n

"

x 600mm, straight ends

. Hose, rubber, 2 x 460mm, straight and 90° ends
. Hose, rubber, , X 710mm, straight ends

. Hose, rubber, 4 x 410mm, straight and 90° ends
. Pin 20mm )gISOmIr,n

.Sthpm,%s x 1% "

. Elbow, swivel, M/F, % BSP

. Ram No2

. Restrig,tor No5

.Plug% BSP

.Sem,Domny,h BSP "
.CoupHng,qumkremase% R§P

. Adaptor, bulkhead, M/M, s BSP
. Adaptor, M/M, % x’s BSP
..Sem,Domny,% BSP

. Dust cap

. Dust cap

. Antiluce, small "

. Adaptor, M/M, % BSP

. Ballvalve % BSP

"

n

NP N\D AN AN\

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 231

(8X(9)10
- s
/
¢ o

23129

(16125(26(27)28)

R
4 <L - |

STREET WASH SPRAY BAR ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Street Wash Equipment



232 Minor

Item Part Number Quantity Description

Street Wash Control Valve Assembly

1 020380 1 Front mount hydraulics assembly (LH Drive)
1 020381 1 Front mount hydraulics assembly (RH Drive)
2 012582 2 . Valve solenoid, 12 Volt
3 012874 1 . Valve solenoid, 12 Volt
4 020116 1 . Mounting plate
011006 4 . . Screw, socket cap head, M6 x 70mm
011070 8 . Nut, M6, Nyloc
011014 4 . . Setscrew, M8 x 40mm
011072 4 . Nut, M8, Nyloc
011003 4 . . Setscrew, M6 x 50mm
000028 3 . . Screw, slotted round head, 2BA x 5 long
011078 3 . Nut, 2BA, Nyloc
5 014025 12 .. Spacer ”
6 011152 2 . Seal, Dowty 11;" BSP
7 011153 7 . Seal, Dowt,ysfs BSP
8 011158 2 .Adaptor,z BSP, M/M
9 011199 8 . Adaptor, M/M,Z X 3/8” BSP
10 011171 4 . Elbow, Swivel, I),/I/F,1/4 BSP
11 002005 4 . Tee, M/M/M,1’4 BSP

n
%

12 010958 2.0m . Pipe, rubber, s bore

13 010516 4 .. Hose cIip,”worm girljve, 11-16mm

14 010922 2 . Hose tail, 131" BSP x gs"hose

15 010921 1 . Hose tail, s BSpx% hose

16 010984 3 . Hose, rubber, 141” BSP x 2972mm, straight ends
17 011317 1 . Hose, rubber, 141” BSP x 295mm, straight ends
18 010982 1 . Hose, rubber, 131" BSP x 168mm, straight ends
19 001220 1 . Hose, rubber,a’e” BSP x 410mm, straight and 90° ends
20 011214 3 . Adaptor, F/F, s BSP

21 023810 1 . Valve assembly ‘E’ Spool

NI 023569 1 .. Valve, control ‘E’ Spool

NI 021505 1 .. Cetop sub plate

NI 010112 1 . Nozzle, brass

Street Wash Equipment Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 233

FAYAT GROUP

T
= z
& 3
g
3
\
\
\
\
5 2 Ve &
25 \
: ®
\ \
(©) \ @
>® \g
7 ® 0 EE N 2
s 3 .‘f'./ I
= > °m::_:|: \ S |
s = s N o8 \ 2
: AN '
g v \ \\ !
/ \ |
/ \ \ |
/ \ |
7@ }@ \ |
/ © \
|
//V_ g \\ |
\\ N 6 \ e \ 6
N
N < ® \ \
\ \ \ \

ol

wey Yn
uoipng

a|zzoN

The Street Wash Control Valve Assembly is mounted on the side of the chassis.

CONTROL VALVE ASSEMBLY

Manual Number SCAZ039375 2.6.15 / E&OE Street Wash Equipment



234 Minor

Item Part Number Quantity Description

Street Wash Diverting Control Valve Assembly

1 021810 1 Bracket, mounting
2 038018 1 Cetop sub plate
3 000120 4 Bolt, M6 x 45mm
4 011090 8 Plain washer M6
5 011071 4 Nut, M6, Nyloc
6 023567 1 Valve, control, JA Spool-One S
7 000137 4 Screw, socket"cap head, M5 x 50mm
8 011153 4 Seal, D”owty3’8 BSP
9 011242 1 Plug% BSP
10 011167 1 Adaptor, M/M, %2 X% BSP_,
11 011234 1 Elbow, hose tail, 5 BSPto’% POre
12 011159 2 Adaptor, M/M, 3/s BSP
13 011172 2 Elbow, swivel, M/F,3/e BSP
Item Part Number Quantity Description
Street Wash Spray Bar Control Joystick
1 039654 1 Joystick
2 038791 1 . Joystick mounting pod

Street Wash Equipment Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 235

FAYAT GROUP

< x ~
- X ~N
S S ~
> N DN “
s N N ~
- ~ N3
. ~. . ~N ~
_ N
-7 ™ ~ ~N
P | \\\ ~ X
-7 o ' - ~. N
N ~
| ~ - ~
' ~ ~
N ~ ~
N ~ ~

0 The Street Wash Diverting Control Valve Assembly is mounted on the trunnion for the hopper lift ram.

STREET WASH DIVERTING CONTROL VALVE ASSEMBLY

STREET WASH SPRAY BAR CONTROL JOYSTICK

Manual Number SCAZ039375 2.6.15 / E&OE Street Wash Equipment



236

Item Part Number Quantity

014859
014444
014865
014865
014864
014417
020313
014749
014789
010518
010959 A
002152
011161
011156
021223
010931
012228
011174

VR RPNNDRRR R

R e el el
B WNROOVONOOUIE WWNRNERBR
PP NR WWR>D

[any
(%

Street Wash Equipment

Minor

Description

Street Wash Water Bag Arrangement

Frame, lo-tip

Frame, hi-tip

. Water bag

. Water bag, hi-tip

. Hook

. Hook, hi-tip

. Hook

. Hose coupling, female

. Hose coupling, male

. Clamp, worm drive, 25-35mm
.. Tube, rubber, 1 bore
Valve, ball, 3-way "

. Adaptor, M/M, % BSP

. Seal, Dowty,3/4 BSP

. Strainer, water fiIter"

. Hose tail,3/4 BSP x 1 hose
. Adaptor, M/F, % BSP

. Elbow, swivel, F/F, % BSP

Manual Number SCAZ039375 2.6.15 / E&OE



SCARAB Minor 237

FAYAT GROUP

WATER BAG - LO-TIP ARRANGEMENT

Manual Number SCAZ039375 2.6.15 / E&OE Street Wash Equipment



238 Minor

Street Wash Equipment Manual Number SCAZ039375 2.6.15 / E&OE



	Minor IPC
	Foreword
	Important Notice To Users
	How To Use This Illustrated Parts Catalogue
	Introduction
	Using the Parts Lists
	Item Numbers
	Part Numbers
	Quantities
	PDF Version

	Warranty Statement

	Table Of Contents
	Engine System
	Engine
	Engine Sensors
	Engine Belt Covers
	Cooler and Intercooler
	General Arrangement
	Exhaust, Cooling and Intercooler
	General Arrangement
	Air Cleaner Components
	Fuel System

	Drive line
	Drive line - General Arrangement
	Drive Motor Assembly
	Prop Shaft General Arrangement
	Rear Axle Assembly
	FPW Drive Axle Assembly
	FPW Drive Axle, Axle Components
	FPW Drive Axle, Gearbox Components

	Chassis
	Chassis General Arrangement
	Chassis General Arrangement
	Chassis General Arrangement
	Rear Lights, Bumper and Brackets (April 2013 - on)
	Bumper Conversion (April 2013 - on)
	Gantry General Arrangement
	Gantry General Arrangement
	Front Mud Flap Assembly
	Rear Mudguard Assembly
	Front Suspension Assembly
	Rear Suspension Assembly
	Front Axle Steering/Hub Arrangement
	Steering Arrangement
	Front Axle Steering/Hub Arrangement
	Front Axle Steering/Hub Arrangement
	Steering Arrangement
	Teal Hand Wash Basin Assembly

	Brakes and Related Equipment
	Braking System - General Arrangement
	Brake Pedal Assembly
	Front Brake Caliper
	Rear Brake Arrangement
	Hand Brake Assembly

	Cab Components
	Cab External Components and Associated Parts
	Cab External Components and Associated Parts
	Cab Interior and Associated Parts
	Cab Interior and Associated Parts
	Cab Interior and Associated Parts
	Steering Column Assembly
	Cab Safety Latch Assembly
	Cab Locking Assembly
	Hydraulically Assisted Cab Tilt
	Hydraulically Assisted Cab Tilt - Circuit Components
	Cab Heater and Optional Air Conditioning Arrangement
	Air Conditioning Compressor Arrangement
	Air Conditioning Condenser/Radiator Arrangement

	Sweeping and Suction System
	Wide Sweep Arrangement - Left Hand Single Sweep Machines
	Wide Sweep Arrangement - Right Hand Single Sweep Machines
	Wide Sweep Arrangement - Dual Sweep Machines
	Wide Sweep Lifting Arrangement
	Front Brush Arrangement
	Front Brush Swing Out and Fixed Arrangement
	Side Brush Arrangement
	Side Brush Swing Out Arrangement
	Suction Nozzle Arrangement
	Suction Nozzle Lifting Arrangement
	Standard Wander Hose Assembly
	Overhead Boom Arrangement

	Hopper and Related Equipment
	Hopper - General Arrangement
	Hopper Rear - General Arrangement
	Rear Door - General Arrangement
	Internal Hopper Components
	Suction Fan Assembly
	Auto Blanking Main Assembly
	Standard Wander Hose Assembly
	Wander Hose Manual Blanking Assembly
	Overhead Boom Arrangement
	Hi-Tip Hopper and Associated Components
	Hydraulically Operated Rear Door Arrangement

	Washing and Dust Suppression
	Water Tank Arrangement
	Hydrant Filler Kit and Mounting Items
	Low Pressure Water Pump Assembly
	Water Valve Arrangement
	Low Pressure Water Filter Assembly
	6 Nozzle Low Pressure Spray Bar Assembly
	3 Nozzle Low Pressure Spray Bar Assembly
	Low Pressure Water Spray Jet, Front and Side Brush
	Low Pressure Water Spray Jet, Fixed Type
	High Pressure Water Pump - Arrangement
	High Pressure Water Pump - Components
	High Pressure Water Hose End Stowage Arrangement
	Detergent Feed Valve (Hand Lance)
	Detergent Bottle and Feed Valve (Water Boom)
	Fan Wash Assist Arrangement
	High Pressure Spray System - Layout
	Automatic Hose Reel - Components
	High Pressure Water Boom Arrangement
	High Pressure Front Spray Bar Assembly
	High Pressure Front Spray Bar Mount

	Hydraulic Systems
	Main Control Valve Block (Hydraforce)
	Brush Control Valve Block (Hydraforce)
	Main Control Valve Block (pre Hydraforce)
	Brush Control Valve Block (pre Hydraforce)
	Front Brush “Stop When Raised” Valve Components
	Transmission Pump Assembly
	Suction Fan Pump Assembly
	Suction Fan Valve Block Assembly (Hydraforce)
	Suction Fan Motor Assembly
	Gear Pump Assembly
	Complete Transmission Assembly
	Radiator/Cooler Assembly
	Manifold Assembly
	Oil Tank Assembly
	Suction Filter Assembly (Chassis Mounted)
	Power Steering Regulator Valve
	Power Steering Regulator Valve (Hydraforce)
	High Pressure Water Pump Drive Motor
	Wide Sweep Brush Motor
	Side/Front Brush Motor
	Ram - Suction Nozzle Lift
	Ram - Suction Nozzle Tilt
	Ram - Wide Sweep Lift
	Ram - Front Brush Lift
	Ram - Front Brush Swing Out
	Ram - Side Brush Lift
	Ram - Side Brush Swing Out
	Ram - Hopper Lift
	Ram - Auto Blanking
	Ram - Rear Door Open/Close
	Ram - Cab Lift Assist
	Rear Door Flow Valve and Pressure Control Assembly (Hydraforce)
	Rear Door Check Valve (Hydraforce)
	Rear Door Flow Valve and Pressure Control Assembly
	Rear Door Check Valve
	Auto Blanking Valve Single Sweep Assembly
	Auto Blanking Valve Dual Sweep Assembly
	Steel Pipes
	Rubber Hoses - LH Sweep Machines Only
	Rubber Hoses - RH Sweep Machines Only
	Rubber Hoses - Dual Sweep Machines Only
	Rubber Hoses - Common to LH, RH and Dual Sweep Machines

	Electrical System
	Electrical Components - Cab
	Fuse Panel Assembly and Associated Parts
	Node 4
	Node 7
	Node 8
	Electrical - Wiring Looms
	Electrical - In Cab
	Electrical - Switches
	Electrical - Gantry/Chassis/Hopper
	Electrical - Head, Rear and Marker Lamps
	Electrical - Work Lamps, Beacons and Light Bars

	Labels and Decals
	Safety, Warning & Information Labels and Decals

	Street Wash Equipment
	Street Wash Spray Bar Arrangement
	Street Wash Control Valve Assembly
	Street Wash Diverting Control Valve Assembly
	Street Wash Spray Bar Control Joystick
	Street Wash Water Bag Arrangement




